=4s30[7]
PRO600V

b




Ofl CHotOd

00

]
O
Hio
Ik

9]

il
Rl
Ho

iloJ

= PN
Off A1

£

Hio
I+

£o 2IIR2 U50H USLICH

&l
—

£S=F2 3 A

LICH.

=3
=

A IE FE2 US S0 EAZHN U

_J
KK
Ho
-

e MEES

o

Z=Z20A 20t

Il
0i:01& 21 PRO 600V

)

2oy

a2

O E==IR-

o
01
01
S o
S &
01
61
mJI

®
T 8
a &

@ WS 0IUHS :

lof
pill
b0
o+

@0
n
gl

A
o
o

=3

St A OF A

SE M2

-

oL
0

ol
oK
il

-

2

ol
5%

&
o

B
g

=
1o

oF
ol
00
Jo
X0

&3

AHE Ol 12

EAMZ A FAID| HHELICH



4, 2SS 2= 2
=S g -
_ Year/Month | === <o
FIG 002 olXl HE P A=
@ @ 2015/ 01 @

NOTE
2/ -
FIG 002 =1 Yegetionth | == - ==
@ Ol Xl H 2 P1 —®— =
@ @ 2015/ 01 _®
oz F 2 B £ ¥ X 2 7 % | THLmHy aNgEg =
KEYNO PART NG PART NAME SPEC &'TY | REPAIR|EFFECTIVE DA TE REMARK S
002 N1 (2552 0277 ZED |BRACKET EEE] T
002 fifid " FREI T Y 76T |[EVER 2l i
00 AKRE Ve Vil FelT2 e @ O @ @ 12
66§6 i i\ i LiNiG prake 8.AEII'.;!,EE1IDI3 """"""" WY\ 4
002 A TR & T8 i | SF RS A AEE g
NOTE @
QpuE=y:¥] E2E0l ot AXE ASNCZ T Al ot}ASLICH
@ MEDEHS: DI A YR fIXIE DBHSE HAIS A LICH
@IEY JIHS YR /XIS IE HE EAIELICH
@ OEHOIXl :oHETES HIOIXIE ZEAIELICEH
® LIENHY i RES5S 48 |8/9S Al LI




)
) ¥ o 2
| o e o
w =
=l w5 L3
mw = IF s 2 i
i e u
oL ol - < T Mo
s DB = Tm Ao
w W= 5 = I o1
D q ~ - X Ho 3
TRED Ed {1l n B 1) |£|
Mo H W o L o 9
I ST ] Y g 8 5 R
S ok W m o= - c W25 uxﬂn o A
S o 0 M S 3 - R T a 3 g A O
S AR B m T FooOHM S @Wm R
o g ooz Moo= O Qg oo M EEH O SW® XA
5l ® oo M ogp 0 W 2 e g W HUWU < WS
3o~ q ™ zr ofl ol w a0 0l _ N =
ook D g & A F m =% &% s . WIS
lJ Ok o 5 o S = - < ] " -
i ™ 3 W . R~ O S =] M ! =3 W H 7 = 0
T oS m ¥ s = w & oM o Xy lyg  Gd Im A
I > o o = w = W — 0l Mgy 0% x =0 M0 40 Ao nD
Wadsmpgoxy < HMolay uwo HHEHD oy R0 P
M R 5 % O o H S K <9 K L og O uo S iof g o o I T
H_Tm___mm___a%O_EMEEQ%___%____MR WE@N&M%%@E%
- = — -4 (o] —_—

IF of 1o < O @0 ol ~ o = o] _ = - DF oD v A K =
of o = 0 = .8 RO <cmumy =z <mom3 K3
W 8 8 = 7 o 58 B SRy 2o gL oo
B < H 0 = HI0 ] O © m.,w o) % K4 % = g L. ..

H.__.”_ CO OF IF T0 jijo ki mw IH © IH < H Z oF Q._ u_w "

a5 _ o roo 0

we 2 3 Hm_ P i t

__o.__ __o.+_ &0 a__. < O » O S m._ %)
B &

= e | =< 4 w

® I ® @ @ ® @

LICt.

A
=

LICk.
S &2 HAM O

A
=

e]3
=

P

 2H
JUHEOILt U=

)| N

EH/a8~
~d/8
&

@ NOTES

@ Hl



ENGINEERING GROUP INDEX

. oll & (ENGINE)

HIXZH =

(NUMERICAL INDEX)

=J|(CHASSIS)



Jjo
J

ol ZI(ENGINE)
100 A& (ENGINE) ——— 04
100 A& (ENGINE) ——— 32

& J| (CHASSIS)

101
105
111
112
117
201
202
203
204
205
207
208
211
213
214
230
250
251
252
301

QIR T Q(FRAME ENGINE)  ————————mmmmmm oo 38
Z2| & B(PULLEY & FAN)  —————mmm oo 40
8 SI(FUEL TANK)  —mm—mmmmmm oo 42
ABI(MUFFLER)  ——mmmmm oo oo 44
XS AHOI(HEADLIGHT STAY)  —————mmm oo 46
UXE & 0/ 0l A(FRONT AXLE & MISSION CASE) — ———-——-—————————————— 48
9121 F(SHAFT,INPUT)  —mm—mm oo m oo 50
$2710/(1)(CHANGE GEAR(1)) ————————mmmmmmmm oo 52
B2 J]0(2)(CHANGE GEAR(2))  ————————————mm oo 54
XS 10 (DIFFRENTIAL GEAR) ~ ————————————— oo 56
2248127 01 (CHANGE GEAR/HILL SPACE)  —————————————————m——mm o~ 58
AR ESR(PLANTING SHAFT/OUT)  ——————————mm oo 60
ZPl2 A (CHANGE LEVER/MAIN) ————=———mmm oo oo oo 62
MR 22 XI(PLANTING CLUTCH) ~ ———————————mmmm oo oo 64
XS DH B (DIFFRENTIAL PEDAL) ————————————————m—mm oo~ 66
Z8I|0{(STEERING GEAR)  —————————mm—mmmmm oo 68
HST & RYBI(HST & GEAR PUMP)  ————————————mmm oo 70
HST BB (HST LEVER)  —————mm—mm oo 72
HST @12 2E(LINKAGE HST)  ———————m—mmmm oo 74
E& #S(STEERING WHEEL) — ——————————mmmmm oo 76



307 T8 ZS(STEERING ROD)  ——=—=—mmmmm oo oo oo 78
308 Xt& 13l 2E(LINKAGE, AUTO TURN)  ——=———==mmmmmmmmmmmmmm oo 80
309 AFOIS 22Xl Z4(CAM, SIDE CLUTCH) ———————=—mmmmmmmmmmm oo 82
311 2 EHZE30I2A JI0I(FINAL CASE GEAR, FR) ——-———————————mmmmmm oo 84
320 KIRZ(REAR AXLE)  ———mmmm oo 86
321 210l YBEZ(NPUT SHAFT, REAR)  —————————mmmmmm oo 88
322 82 XIXIH(ROLLING SUPPORT)  —=======mmmmm oo 90
324 AHOIS 22 XI(R)(SIDE CLUTCH(RH))  —=—====—=—=mmmmmmmmmm oo 92
325 FXZ(REAR SHAFT)  ————mmm oo oo oo 94
327 AHOIS 22 XI(F)(SIDE CLUTCH(LH)) ———=—==mmmmmmmmmmmmm o oo 96
328 Z2 AUAZ(MID SHAFT)  ——mmm o oo oo 98
331 B#0/Z(BRAKE) === mm oo oo oo oo o 100
333 2a012 2 S(LINKEGE BRAKE) — —=—=—=—=mmmmmmm oo 102
351 ®B(FRONT WHEEL) === m—mm oo oo oo e 104
352 FB(REAR WHEEL)  —————mmmm oo oo 106
402 St ZH(HYDRAULIC HOSE) — —=—=—=m=m=mmmm oo oo 108
403 HST ®A(HST TANK) === mm oo oo oo 110
408 £ ARG (LIFT CYLINDER) —=—=—=m=mmmm oo oo oo oo 112
415 SBZYI(LIFT LINK)  mmmmmm oo oo e 114
420 HEE WS I S(CONTROL VALVE LINKAGE) ———————=————m—mmm—m—mmmmmm 116
501 @Y Tl (FRONT FRAME) —————m—mmm oo oo 118
502 BT (MAIN FRAME) == === mm oo m o oo 120
503 AFOIS E(SIDE FRAME) — ———==mm = m oo oo oo 122
505 BHEHSTEP)  ———mmm oo oo oo o 124
506 ELIE(BONNET)  ———m—mm = oo o oo e e 126
511 oK & HEE2(SEAT & CONTROLLER) —-——=—===—=—=mmmmmmmmmmm oo 128
523 MIEl OFH(CENTER MARKER) ——=—=m=m=mm oo oo oo oo 130
525 AtOIS OFH(SIDE MARKER) = —==—=—= = m oo oo oo oo 132

526

EXIJ| 0tAH ZS(LINE MARKER CONTROL --- - e 134




531

532
582
583
601

603
605
606
608
609
610
611

612
615
701

704
705
706
707
711

712
716
7
721

723
738
739
740

BUE & ARIXI(MONITOR & SWITCH) — —————————m—m—mm oo 136

HHEI2l & ASAHKM AX(BATTERY &LIMIT SWITCH) -———-—————————————— 138
Ot R ETHH(SEED FRAME)  ——————— oo 140
84 0| 2{(SIDE MIRROR) 142
Ale HAZ(PLANTING SHAFT, DRIVING) ————————————————mmm—om—m 144
A2 D& (PLANTING MISSION)  ————— e 146
A2 JIO{(1)(PLANTING GEAR(1)) ———————— e 148
A2 J10{(2)(PLANTING GEAR(2)) ————————————m—mm e 150
D 0|5 ZH(FEED CAM) —————mmmm oo 152
20l3 @t (LEVER, CROSS FEED) ——-——————————— o 154
o122 = (CONNECTING SHAFT) —————— oo 156
A2t XIXIHOIA(SUPPORT CASE) ———————————m oo 158
AlQI2b RS(PLANTER DRIVING)  ——————————m oo 160
2t X 22 XI(RESPECTIVE CLUTCH) ——————————m e 162
A2 e AA(PLANTER CONNECTING) ————————————mmmmmmmmmmmm o 164
RE3 XX ZTYY(SUPPORT FRAME) ——————————mmm oo 166
2t = 22Xl A (ERSPECTIVE CLUTCH LEVER) ———-—————————————————— 168
28 ZA(LUBRICATION) ———— oo oo 170
ZXJ] DFH(LINE MARKER) — —————— = m e 172
0lY 240l =H(DEPTH ADJUSTER, PLANTING) ——-———————————————————— 174
Sob 2XI(HYDRAULIC SENSITIVITY)  ——————— o 176
HIE ZEZE(CENTER FLOAT) ———————m oo 178
MOIE ERE(SIDE FLOAT) ————— oo 180
HB(FRONT PLATE)  ——mmmm oo 182
232 EZH(AMOUNT ADJUSTER) —————————m oo 184
2Et2] AlY2H(H)(ROTARY PLANTING(LH)) ——————————mmmmmmmmomm 186
2Et2] AlY2HS)(ROTARY PLANTING(RH)) —-——————————— oo —— 188

AlQI2H(H)(ARM ASSY,PLANTING/LH) ——=————=—mmmmm oo mm oo 190



741
801
803
804
805
806
807
808
809
810
811
812
813
814
815
816
817
817

AlQI2H(2)(ARM ASSY, PLANTING/RH) — ———————————mmmmmmmmmm oo 192

QEYI(SEED TANK)  ——m—mmmm oo oo 194
2 0% HWE(CARRYING BELT) ———————————mm—mmmmm oo 196
Z0l& B(CARRYING CAM)  ——————mmmmmm oo 198
2 0% = & (SHAFT STAY,CARRYING) ———-—————————————mm oo 200
B S 2H(PRESSOR) ————————mm oo 202
ObH 012 (MARKER CABLE) ————————————————mmmm oo 204
2t = 22X HOIZ(CLUTCH CABLE) ——————————————mmmm oo 206
£3/A2E 0IE2(CHOKE/ THROTTLE CABLE) ——-—————=—————————————— 208
2 013 FHX HOIZ(STOP CABLE) ————————————————mmm oo 210
2 Xl HOIZ(SENSING CABLE) ———————————m—mmm oo 212
A BHLIA(ENGINE HARNESS) ———————————m—mmmmm oo 214
BIQ SHLIA(MAIN HARNESS) — ——————mmmmmm oo oo 216
M BHLIA(PLANTING HARNESS) —————————————m—m oo oo 218
S $B(ACCESSARY)  —m———mmm oo 220
B (TOOL) —mmmmmm oo oo 222
BHA(LABEL)  ——— === mm oo 224
Hel AMAI(LABEL,DETAIL) === == mmmmmmm oo 226



S &S S5 H (NUMERICAL INDEX)

- 231
ol X (ENGINE)

234
=2J|82(CHASSIS) ——




FIG 100

PRO600V

ol &l
ENGINE

Year / Month
P1

2015/03

1068 OPERATOR'S MANUAL

1318 WAHNING LABEL

1330 REPAIR MANUAL

engne o
before refueling,

m Enggines emit carbon monoxide,
‘DO NOT run in enclosed area.
f ara lemperalure may exce
sk 1150°E Do not toueh hot parts. i
REQUIRED when replacing parns
with warming labels affixed.

NOTE




Year / Month :

FIG 100 oIl & (ENGINE) P1
2015/03
PRO600V
HHs| R FpH S £ F g 7 E | rg|t2HE| AHEHEY 4 =
KEY NO. PART NO. DESCRIPTION SPEC. QTY. | REPAIR | EFFECTIVE DATE REMARKS
100 01 |842602 EEEEEEE Cylinder Assembly 1
100 02 |808534 INE-BY/MY Kit—Bushing/Seal 1
100/ 03 |805101s alued Seal—0il
100| 05 |842656 A2 5| =(Cylinder #1) Head—Cylinder(Cylinder #1)
100 | 05A|842657 A2 &l =(Cylinder #2) Head—Cylinder(Cylinder #2)
100| 07 |842622 ZtAZ ABIH § = Gasket—Cylinder Head
100 10 |806421 LEAL Screw(Cylinder Assembly)
100| 11 |841159 Se-8z|= Tube—Breather
100/ 11A|806379 SFeE-22 = Tube—Breather
100 12 |842589 ZtAZl Y3 AHolA Gasket—Crankcase
100 13 |806865 LHAL Screw
100 13A|842618 LEAL Screw
100/ 15 |690946 E{a-2ad =zl Plug—OQil Drain
100| 16 |809844 YT AZE Crankshaft
100 17 |690752 ELNE] Bearing—Ball
100| 18 |808849 I IAHO|AFHH Cover—Crankcase
100| 20 |805049s alue Seal—0il
100 22 |807362 LEAL Screw
100 23 1809236 EEUE! Flywheel
100| 23A|841957 Zzjol|g Flywheel
100 23C EZ2}o| & Flywheel
100| 25 |808527 ZAg off =2l Piston Assembly
100/ 26 |808528 M E Ring Set
100 27 |806378 2t aAgE H Lock—Piston Pin
100 28 |808526 TAEH Pin—Piston
100 29 |808646 2 Rod—Connecting
100 32 |690698 LHAL Screw
100| 33 |806419 = -l 7| Valve—Exhaust
100 34 |806420 We-Fol Valve—Intake
100| 35 |692084 HEATZ Spring—Valve(Intake)
100 36 1692084 P Spring—Valve(Exhaust)
100| 37 |841309 Jt=-Zetol& Guard—Flywheel
NOTE




oAl

Year / Month

FIG 100 .
ENGINE
2015/ 03
PRO600V
233 EE',: s Oy
[ 15ey | 7};& {3 0 CASBURETDS TWERSALL €IT
4055 Py, 152
Kﬁ 0 Rt F e
- *‘gfﬁ\ ) ’
E g ) [T
“mﬁ; J 4 \J 5 104 1
H'J__ #" P 1oz &
_ % %} oE7
1023a ey, BT
b
218 | ) 1254 4
N ﬁ:lll!-| 138 g
-
1m
3568 ENGNE GABRET BET
3 e A = e .
o) ™, @ N
EH "‘;II a7 (5
7] GRAPHOIL | I | o I F
N ™
| i
i 1 [ 4§,
] I & !:L
= & '
\\_\ { S #63 1023 | b
u-l_.ll '5\3_—_3’ l-f 1‘&_ =
NOTE




FIG 100 @&(ENG'NE) py |Year/Month|:
2015/03
PRO600V
HHs| R FpH S £ F g 7 E | rg|t2HE| AHEHEY 4 =
KEY NO. PART NO. DESCRIPTION SPEC. QTY. | REPAIR | EFFECTIVE DATE REMARKS
100 39 |690745 2 Deflecter—Oil
100 40 1692058 2|E| oL -t = Retainer—Valve
100| 42 |807683 Keeper—Valve
100| 451843379 Tappet—Valve
100 46 1690927 Camshaft
100 | 50B|806376 Manifold—Intake
100 | 51B|690950 Gasket—Intake
100| 51C|806418 Gasket—Intake
100| 53 |690746 Stud
100| 54 1691492 Screw
100| 55 |691568 Housing—Rewind Starter
100| 56 1692085 Zz| Pulley—Starter
100| 57 1692086 Az Spring—Rewind Starter
100 58 (66574 Z X AEH Rope—Starter
100| 59 |805957 °IME O#l Insert—Grip
100/ 60 |1808167 % AEME 2X Grip—Starter Rope
100| 65 |690341 LEAL Screw
100| 73 |841440 232 Screen—Rotating
100 | 73A|841662 A38l Screen—Rotating
100 | 73B|841582 232 Screen—Rotating
100| 74 |841441 LEAL Screw
100 | 74A]691647 LEAL Screw
100| 78 |690688 LEAL Screw
100| 94 1842870 7| E ofo| & 9l AR Kit—Idle Mixture
100| 95 |690718 LEAL Screw
100| 97 |808713 ANZE ARE Shaft—Throttle
100 98 |843545 7|E olo| & 24| = Kit—Idle Speed
100 102|693711 JtAZN FHE 20l Ef HiC| Gasket—Carburetor Body
100 1041690882 o EREX Pin—Float Hinge
100 108690883 Wex3 Valve—Choke
100 109808277 ANZE £3 Shaft—Choke
100 117806438 HEm el Jet—Main
NOTE




ofl X Year / Month
FIG 100 ENGINE P1

2015/03

PRO600V

13 o
&
1095 VALVE GASKET SET
7] GRAPHOIL" | o764 ©)
/{f'j\\ .
" 0 276A D)
Vo —
(o / \.\-, 868 &
N 11
(Y J =
\ fﬁﬁg 7 e N3
e~ A
¢ N
o, 1022 i) A
51C (% LY /)3
\%?J ‘\:},/:9{
278A0)

45@ E‘i’ \-\f:\\ " 0(\9

\NT

& Y= 7] GRAPHOIL" |

NOTE




Year / Month|-

FIG 100 oIl & (ENGINE) P
2015/03
PRO600V
HHs| R FpH S £ F g 7 E | rg|t2HE| AHEHEY 4 =
KEY NO. PART NO. DESCRIPTION SPEC. QTY. | REPAIR | EFFECTIVE DATE REMARKS
100 | 117A|806439 HE oel Jet—Main
100 1178|806126 M E mel Jet—Main
100/ 118|693500 HE mel Jet—Main
100 118A| 841670 HE ol Jet—Main
100 | 1188809685 HE oel Jet—Main
100 121D(842875 7| E F%el0lEf 2H = Kit—Carburetor Overhaul
100 | 1228690870 AT 0|M FHF2 0l E Spacer—Carburetor
100 | 125A|808712 1= Carburetor
100| 130|690884 e AZRE Valve—Throttle
100 133/808180 E2E 7ol Float—Carburetor
100 142|806375 == 7tF ol Nozzle—Carburetor
100 | 1424841164 = FtFelolH Nozzle—Carburetor
100 | 146691639 Eto|Y 7| Key—Timing
100 151841185 AEHE Stud
100 161)808655 ofof 32|14 Hjo|A Base—Air Cleaner
100 | 163A|692087 oo Azl 7tAFH Gasket—Air Cleaner
100 186693184 SANA Connector—Hose
100 | 187809499 oizalel Line—Fuel
100 | 188692056 LEAE Screw
100 | 1921807623 M AE 27 ¢ Adjuster—Rocker Arm
100| 197841233 LRAL Screw
100 202|691536 HHAUZA 7t A3 Link—Mechanical Governor
100 | 203808753 4 33 Crank—Bell
100| 204692884 2 F4 Bushing—Lever
100| 2061691244 I =8 HE Nut—Governor Adjusting
100/ 208|691549 I HEE 2= Rod—Governor Control
100 | 208A|808453 I HEE 2E Rod—Governor Control
100| 209692070 I A= Spring—Governor
100 | 209A|690709 T Az Spring—Governor
100 211692069 Jte{Lq ofo| & A= Spring—Governed Idle
100 | 211A|690707 7HH olo|E A =2 Spring—Governed Idle
100 215|841183 ofof 7to|= Guide—Air
NOTE




NOTE

Year / Month
oll XI
FIG 100 EI\'I_GF\IE P1
2015/ 03
PRO600V
il & s
z r .
a0 280, ' 5a :#i
431 -
| -. E
Yoy, e
A Ee S
S1B & a1
e I T Ly
265 |
&
5@
- 5.»4; 135 5
A ap ¥
RN 1130 na &
W : -
A

10




FIG 100 @&(ENG'NE) p1 |Year/Month):
2015/03
PRO600V

WIHs| 2 F 4 5 2 F g 7 | rz|z2Hs| gHEHSY 4 =
KEY NO. PART NO. DESCRIPTION SPEC. | @7Y- | REPAIR | EFFECTIVE DATE REMARKS
100/ 215A|841182 ofof 7to|= Guide—Air

100 | 215B|841317 ofof 7to|= Guide—Air

100 | 215C|841316 ofof 7to|= Guide—Air

100 216A|691542 Z3 83 Link—Choke

100 | 222808454 HEE =203 Bracket—Control

100 | 227)690236 Tt HEE 2y Lever—Governor Control
100 231690718 LEAE Screw

100 | 2321691538 I 23 Az=d Spring—Governor Link
100 239690233 2 majlq A% Switch—0Qil Pressure
100 | 2401691035 AR EH Filter—Fuel

100 | 262841552 LEAL Screw

100 | 265)691024 HolA SH = Clamp—Casing

100 | 267841552 LEAL Screw

100 | 2681691025 HEE 2to|lof #Hold Casing—Control Wire
100 | 269)691026 HEE 2to]of Wire—Control

100 2701691027 HE Nut

100 271|692541 HEE &l Lever—Control

100 | 2731690681 2z A Seal—0 Ring

100| 276690704 EEE Washer— Sealing

100 | 276A|1807085 A ot Washer-Sealing

100 276B(690724 RV \Washer-Sealing

100 | 276C|693497 A ot Washer-Sealing

100 278842122 oFM Washer

100 | 2801691526 2E =223 Bracket—Rod

100 281)690742 HEE W4 Panel—Control

100 | 2821692083 LEAL Screw

100 | 287692062 LEAL Screw

100 2901691537 LEAL Screw

100 | 290A|1691492 LA} Screw

100 | 3008|1498984s HE Muffler

100 300M|808896 EG Muffler

100 304

841489

2295y

Housing— Blower

NOTE




ofl X Year / Month
FIG 100 ENGINE P1

2015/03

PRO600V

1017, I
N

=

ar9
168 13

= A
460 o’

654

NOTE

12




FIG 100 @&(ENG'NE) py |Year/Month|:
2015/03
PRO600V
HHs| R FpH S £ F g 7 E | rg|t2HE| AHEHEY 4 =
KEY NO. PART NO. DESCRIPTION SPEC. QTY. | REPAIR | EFFECTIVE DATE REMARKS
100 | 305|692056 LEAL Screw
100 | 308(841183 A2l 5 E HH Cover—Cylinder Head
100 308|841182 AaiH = HH Cover—Cylinder Head
100 309691564 AELE] 2F Motor—Starter
100 | 309A|808817 AEHE 2E Motor—Starter
100 310690323 LEAL Screw
100 | 310A|820807 LEAL Screw
100 | 311497608 HEA| ME Brush Set
100 | 322|841233 LEAE Screw
100 | 3321690887 HE Nut
100 | 3331492341 olatFEof ool E Armature—Magneto
100 | 3341692066 LEAL Screw
100 | 337|792015 EESTC] Plug—Spark
100 338691312 TIAZ G AE Gasket—Dipstick
100 | 347691995 27 A9 | Switch—Rocker
100 356A|690809 AEL oto|of Wire—Stop
100 | 357691483 Eejol2 E2| 7| Key—Drive Pulley
100 | 358842658 AR ZtAZ ME Gasket Set—Engine
100/ 359691077 oFM Washer
100 363/19203 EEEREE Puller—Flywheel
100 | 365690866 LEAL Screw
100 3731691612 HE Nut
100 | 377808095 SEBZ 7 Key—Woodruff
100 | 383|19374s 203 Z8{ dX| Wrench—Spark Plug
100 | 385/807084 LEAL Screw
100 | 387808656 o HZ Pump—Fuel
100 | 400(808657 o 2g Cooler—0Qil
100 | 413693587 HE Nut
100 | 414690344 24N Washer
100 | 415]690283 ) Plug
100 | 417810074 LEAL Screw
100 | 431808659 = WE? Elbow—Intake
NOTE




FIG 100 O.ﬂ& Year / Month
P1
ENGINE
2015/03
PRO600V
95
-
|
130 7\ ¢
._Q‘ - 141 S :_‘;
1178 [133] “\:;7% -
@ 133 g"ﬁ' e -"’f
104 231 |
108 (&= 2~
\/—\&2‘:5
975 | 402
109 |
@ 142 @ .
118 @ ! 17 & [958A - \
@ O &
18A @ {ﬁi "f":???bﬁmﬂ 276BQ &
1188 @ _ L {}‘;;4;;( _4,15 955 1 47 _
1127 \‘\I‘S}w’:‘ v _e.‘;f‘ F_-‘“\
! < - 276C & _Q‘Qy \3
NOTE

14




FIG 100 @&(ENG'NE) py |Year/Month|:
2015/03
PRO600V
WIHs| 2 F 4 5 2 F g 7 | rz|z2Hs| gHEHSY 4 =
KEY NO. PART NO. DESCRIPTION SPEC. QTY. | REPAIR | EFFECTIVE DATE REMARKS
100 | 431A|691534 dE? Elbow—Intake
100 | 4321691509 Axal 2y Cap—Spring
100 436808916 7| MU EE Manifold—Exhaust
100 | 4371691902 LEAL Screw
100 | 4391692154 3 4 Seal—0 Ring
100 | 445]692519 ofof 32|14 FtEZ|X| HE] Filter—Air Cleaner Cartridge
100 | 447692067 LEAL Screw
100 448841488 2 2e| 223 Bracket—Oil Cooler
100 455|841794 Zzlo|& H Cup—Flywheel
100 456691529 E =g/ Zo|E Plate—Pawl Friction
100 459808166 A = Pawl—Ratchet
100 | 466806466 2z A Seal—0 Ring
100 | 467691985 oo A2l == Knob—Air Cleaner
100 | 468690690 2z A Seal—0 Ring
100 474|841178 UE{L[0[E Alternator
100 474A|696578 Q|| o] E Alternator
100 | 4748696459 UE{L[0[E Alternator
100  474C|696457 Q|| o] E Alternator
100 | 474D| 696458 UE{L[0[E Alternator
100 474E|696579 Q|| o] E Alternator
100 | 4791807084 LEAL Screw
100 | 4934691177 oled =247 Bracket—Mounting
100 | 500691086 2N Washer
100 501691185 EEELE] Regulator
100 501A|1691188 BEEJI=] Regulator
100 | 501€|493219 EEENE Regulator
100 5010691573 EEENIE] Regulator
100| 503691532 AEHE AEY Strap—Starter
100 | 505690238 HE Nut
100 | 506807120 LEAL Screw
100| 507691972 ol#42 ol Insulator
100 510496881 2B E2fo|2 Drive —Starter
NOTE




Year / Month
ol Xl

FIG 100 ENGINE P1

PRO600V

2015/03

S5~ 601B
<

NOTE

16



FIG 100 @&(ENG'NE) py |Year/Month|:
2015/03
PRO600V
WIHs| 2 F 4 5 2 F g 7 | rz|z2Hs| gHEHSY 4 =
KEY NO. PART NO. DESCRIPTION SPEC. QTY. | REPAIR | EFFECTIVE DATE REMARKS
100 | 515/691528 Z Arzg Spring—Pawl
100 520|691084 J2teE Eold Terminal—Ground
100 522|491832 HAE Zg{o/= Plug—Dipstick/Fill
100 | 5231693175 EAE Dipstick
100 524693172 HAE 52 M Seal—Dipstick Tube
100 | 525|693174 HAE B2 Tube—Dipstick
100 | 526692067 LEAL Screw
100 | 5271690423 FE2 Y= Clamp—Tube
100| 529690744 az8l Grommet
100 | 5521690701 I 333 24 Bushing—Governor Crank
100 | 552A|806686 Y 33 24 Bushing—Governor Crank
100 | 555692067 LEAL Screw
100 | 561690713 HE Nut
100 | 562690239 £E Bolt
100 | 563841735 LEAL Screw
100 | 565690682 AEHE Stud
100| 573841310 g Z20|E Plate—Back
100 | 5771690795 AELE] Aol Cable—Starter
100 578)692306 2tolof ofM 2| Wire Assembly
100 578A(692319 2to|of oM =2 Wire Assembly
100 | 5788|690809 2lolof oM 2] Wire Assembly
100 | 5921690939 HE Nut
100 | 596691492 LA} Screw
100 | 5971690876 LEAL Screw
100 | 598807625 d=Zao| A Shim—End Play
100 | 601691038 SAZYE Clamp—Hose
100 601B(791850 SASYZ Clamp-Hose
100/ 601C|691145 SASYE Clamp-Hose
100 | 601D|841597 SASYE Clamp-Hose
100 608841729 2| 2ol = AEMH Starter—Rewind
100 | 613691902 LA} Screw
100 | 614691550 EL=Rr Pin—Cotter
NOTE




Year / Month

FIG 100 Elt\)i'l_ésjl'%\llE P1
2015/ 03
PRO600V
203 o
ffyga 227 562,
/ i 278 3
E’\-é‘/ f{’] 50580 E.?\
412 ,{] 55
204 @ 1157@
268 ===
259/ N7 270®
ogo &
222 | —
R&"f}:‘
208A «/q\: i
"\..E':l\ -_Eull,v.ll‘—-- » h @:&; -
208 vy St

S <

\ ‘-H_\ '_,;'k' ..g:):.\.

20620 Q “

262 §
280 GP

432"
689

NOTE

18




FIG 100 @&(ENG'NE) py |Year/Month|:
2015/03
PRO600V
HHs| R FpH S £ F g 7 E | rg|t2HE| AHEHEY 4 =
KEY NO. PART NO. DESCRIPTION SPEC. QTY. | REPAIR | EFFECTIVE DATE REMARKS
100 615|691550 I AFZE 2|E| ol Retainer—Governor Shaft
100 616806685 I 33 Crank—Governor
100 | 620494952 ALEZHEE Y Panel—Speed Control
100 | 628806660 LEAL Screw
100 633690722 3 MY/MEE AZE Seal—Choke/Throttle Shaft
100 | 635]692076 Anl3 Ee{d RE Boot—Spark Plug
100 | 6381691551 2N Washer
100 643692079 oflof Z& 2/glol Retainer—Air Filter
100 | 650692539 LEAL Screw
100 | 654690939 HE Nut
100 | 663692083 LA} Screw
100 | 664691087 HE Nut
100 | 668A|691500 AT 0o Spacer
100| 676393761 HE2 C|E3E Deflector—Muffler
100 | 6778|690661 LEAL Screw
100 | 6781841730 2letel= AH oM Spacer—Rewind
100 681)|808798 LS F|E/ANE Kit—Needle/Seat
100 | 683691029 HE Nut
100 | 683A|820805 HE Nut
100| 689691272 T8 Al Spring—Friction
100 | 691690680 T AFZE M Seal—Governor Shaft
100 | 697692062 LEAL Screw
100 | 711]691492 LEAL Screw
100 717)691539 ool Izl =23 Bracket—Air Cleaner
100 | 718|806469 = Pin—Locating
100 718A|841581 = Pin—Locating
100 727|841313 AELE] E2lo|E 7 Cover—Starter Drive
100 | 7291690586 2tolof 2& Clip—Wire
100 | 732690688 LEAL Screw
100 732A|841233 LEAL Screw
100 | 737690679 LA} Screw
100 | 7381690706 24N Washer
NOTE




Year / Month
oll &l

FIG 100 ENGINE P1

PRO600V

2015/03

BB5A /7

"\--"‘ o "5
AL
A ; -
\"\-\ -
i N

" . s02 A or-
(T _— ﬁ? = 216 7~
29 1IM"L'-'.Q'; p:f:d‘ pr II
b L5
== . 2

NOTE

20



FlG 100 @&(ENG'NE) P1 Year / Month]-
2015/03
PRO600V
s R EH S 2 F g 7 F | pzg|zens| guayey ]
KEYNO.|  PARTNO. DESCRIPTION SPEC. | @7Y- | REPAIR | EFFECTIVE DATE REMARKS

100 | 741]691530 Elo|™ 7]0of Gear—Timing
100 773690875 2|80l Retainer
100 | 7741692067 LEAE Screw

100 | 7881691559

ARHT =23

Bracket—Fuel Pump

100 | 7891691996

etojofd st

Harness—Wiring

100 | 7971691029 HE Nut

100 801|808778 cz2lo|l= 74 Cap—Drive

100 | 80241691286 AN=Z4 Cap—End

100 | 803693547 AEE 5t Housing—Starter
100 | 803A|820783 AEH 12 A Housing—Starter
100 | 813690635 2= Clamp

100 | 816690706 24N Washer

100 | 816A|806647 2hM Washer

100/ 8191692062 A3/ Screw

100 | 829841999 A A Hose—Oil

100 | 830809157 27 AEE Stud—Rocker Arm
100 | 833807084 LEAE Screw

100 833A|807163 LEAL Screw

100 837808085 HE2 AHO[M Spacer—Muffler
100 | 840842828 ol 7| E Kit—Panel

100 | 8491691088 LA} Screw

100 | 851]493880s

2ut352{1 Eold

Terminal—Spark Plug

100 | 855]809896

oflol 32(1 of"lE

Adapter—Air Cleaner

100/ 862B|1691539

ollof 2| AEYM/AHE

Strap/Stud — Air Cleaner

100 | 865|807119

oflof 7to| = 71

Cover—Air Guide

100 865A|841319

oflof 7}o| = 741

Cover-Air Guide

100 | 868691963

FERE

Seal-Valve

100 | 8711692057

e ololE 7Y

Bushing-Valve Guide

100 | 877393456

7S E{ e 0[E] 2fo|of

Wire/Connector — Alternator

100/ 877A|393814

el 2E{L0lEf 2f0[of

Wire/Connector-Alternator

100/ 877B|393537

7S E{ e 0[E] 2fo|of

Wire/Connector-Alternator

100/ 877C|399916

el 2E{L0lEf 2f0[of

Wire/Connector-Alternator

NOTE

21




FIG 100

PRO600V

ol &
ENGINE

Year / Month
P1

2015/03

| 1033 EMISSIONS LASEL |

e T3s @

2158 g
/\d - f.r"+
i e d
e ] e ~ ...
# -
P~ 2156

NOTE

29




FIG 100 @&(ENG'NE) p1 Year / Month|-
2015/03
PRO600V
WIHs| 2 F 4 5 2 F g 7 | rz|z2Hs| gHEHSY 4 =
KEY NO. PART NO. DESCRIPTION SPEC. QTY. | REPAIR | EFFECTIVE DATE REMARKS
100 878|398661 LE{H 0|5 st Harness— Alternator
100 | 8784691362 E{L| O|E{ St A Harness— Alternator
100 879841607 FtFelole Cover—Carburetor
100 | 879A|842269 FtE80lE HHH Cover—Carburetor
100 | 8821806965 uj 7| Z2 x| Flange—Exhaust
100 883806425 7| kA2 Gasket—Exhaust
100 | 884691956 HE2 2= Clamp—Muffler
100 | 8921692318 7| 22x| Switch—Key
100 | 8991691077 2N Washer
100| 914806421 LEAL Screw
100/ 918791880 HE 54 Hose—Vacuum
100 920691656 AEHE &2l 0l E Solenoid—Starter
100 920A|825418 AEME] &2l olE Solenoid—Starter
100 9301841490 zletel=E HE Guard—Rewind
100 | 9341690341 LEAE Screw
100 | 947808624 HE &80l Solenoid—Fuel
100 955/808176 Ztelole E3{a Plug—Carburetor
100 955A(807723 Ft&elolel 2310 Plug—Carburetor
100 958/698183 A N T e Valve— Fuel Shut Off
100 961807084 LEAL Screw
100 967692520 Zely Ze Filter—Pre Cleaner
100 968808654 ool 22l At Cover—Air Cleaner
100 | 971|841233 LEAL Screw
100 9718691492 LEAL Screw
100| 975|808627 ERE 2 Bowl—Float
100 | 9871691000 AZE MEZE M Seal—Throttle Shaft
100 | 9881692063 22 OfH[E| JtAF Gasket—Oil Adapter
100 9901691959 FIME Key Set
100 | 996690917 FHFelolE A= Shield—Carburetor
100 | 1004|806422 ool 5E Duct—Air
100 | 1005841439 Zzlo|g ™ Fan-Flywheel
100 | 1006|690452 o 2[EolH Retainer—Fan
NOTE

23




FIG 100

PRO600V

ol &l
ENGINE

P1

Year / Month

2015/03

1047

NOTE

24




FIG 100 @&(ENG'NE) p1 |Year/Month|:
2015/03
PRO600V
s R E M 2 7 F = 7 5 |2z |2eHz| amESY a2
KEYNO.|  PARTNO. DESCRIPTION SPEC. | @7 | REPAIR | EFFECTIVE DATE REMARKS
100/ 1009|806474 LA} Screw

100/ 1017|1690900

A= A38

Screen—0il Pump

100 1022|806039s

27| Hu| 7tAF

Gasket—Rocker Cover

100 1023(808648 23 HH Cover—Rocker
100 102341690910 27 He Cover—Rocker
100 1024693185 Qg = Pump—OQil

100 | 1025/690689 I AE Spool—Governor
100 1026/691836 F4 2= Rod—Push

100 1027842921 2l mE| Filter—0Qil

100 | 1028808537 U TE o{HH Adapter—Oil Filter
100 | 1029807323 27 ¢t Arm —Rocker

100 | 1036 i & 2jd Label—Emissions
100 | 1044692056 LEAL Screw

100 | 1046841165 =29 598 31 Plug—Blower Housing
100 | 1047841580 ABEE MIZE Shaft—Stub

100 1051{691124 2lelold & Ring—Retaining
100 | 1054|280275 Aol 2 Efo| Tie—Cable

100/ 1058276343

2 oM o wd

Operator’s Manual

100/ 1059|698516

LIAL FIE /2

Kit—Screw/Washer

100 1068/841999 SAEYE o{M E2| Hose/Clamp Assembly
100 1090(691293 E2{A| 2] o] Retainer—Brush
100 | 1091|691516 2lo/E Cap—Limiter

100 | 1095842659 = A M E Gasket Set-Valve
100 | 1100/791959 2 et I8 Pivot-Rocker Arm
100 | 1119|691552 LA} Screw

100 | 1120|1690238 HE Nut

100 | 1127|690885 LA} Screw

100 | 1130|1690746 AEE Stud

100 | 1131842067 HE Nut

100 | 1133|1690342 LEAL Screw

100 1135(806497 oFM \Washer

100 | 1155|806647 2k Washer

NOTE

25




Year / Month
FIG 100 e P1
ENGINE
2015/ 03
PROG0OV
50 AMP DC ONLY oIART TRI-CIRCUIT 10 AMP 20 AMP
474 4TaA 4748 474C | 1059 [474D 1059[474E |

878 o2
111;’? - 'ﬁ‘ 57a ___,_w“ﬁ! ﬁ,‘h
1403 9 | %,
y ﬁf}”
= B i 3 E73E - &
774 4 & A5 3 Uy,
3554 o stea & & g4 T
5T8A
?EE'&:'?
307 ok
sz & 1107 G— 520 @

NOTE

26



FIG 100 @&(ENG'NE) p1 Year / Month]-
2015/03
PRO600V
HHs| R FpH S £ F g 7 E | rg|t2HE| AHEHEY 4 =
KEY NO. PART NO. DESCRIPTION SPEC. QTY. | REPAIR | EFFECTIVE DATE REMARKS
100 | 1157|806447 HE Nut
100 | 1176842067 HE Nut
100 1209|841552 LHAL Screw
100 | 1254/807084 LEAL Screw
100 | 1319794467 A 2p Label—Warning
100 | 1330272144 2|H o o w7 Repair Manual
100 | 1334841233 LEAL Screw
100 | 1392|1690939 HE Nut
100 | 1395/841233 LEAL Screw
100 1403|692067 LEAL Screw

NOTE

27




608

E=)
m 3
= o
8 S
—
o
_ LLl
Kl =
3l &
LLl
o -
© 3
— 0
¢ £
w

NOTE

28



FIG 100 OJ&(ENelNE) p1 Year / Month|-
2015/03
PRO600V
s | R EH T £ F g 7 E | rg|t2HE| AHEHEY 4 =
KEY NO. PART NO. DESCRIPTION SPEC. QTY. | REPAIR | EFFECTIVE DATE REMARKS
100| 57 1692086 2|2}l E AEHE AT Spring—Rewind Starter
101 58 (66574 AEE 22 Rope—Starter
102 59 |805957 O8 eIME Insert—Grip
103| 60 |808167 AEE 2T O Grip—Starter Rope
104| 65 1690341 LEAL Screw
105| 515]691528 EZE2axg Spring—Pawl
106 | 592690939 HE Nut
NOTE

29




Year / Month

ol Xl
P1
2015/03
PRO600V

. H
Ly r I.I%
\

< 501D

SD1A 'l:..,_‘_ 5018 501C
e
| 540 | a7oa __ R'..:: - o7
M ;
55{,, . agE ﬂr}
8784

NOTE

30




FIG 100 @&(ENG'NE) p1 Year / Month]-
2015/03
PRO600V
HHs| R FpH S £ F g 7 E | rg|t2HE| AHEHEY 4 =
KEY NO. PART NO. DESCRIPTION SPEC. | @7Y- | REPAIR | EFFECTIVE DATE REMARKS
100 501691185 EEENE] Regulator
100 | 501A|691188 EEENE Regulator
100 5018|493219 EEENIE] Regulator
100 | 501D|691573 EEENE Regulator
100 493A|1691177 o228 =227 Bracket—Mounting
100 | 5001691086 24N Washer
100 | 506807120 LEAE Screw
100 | 5271690423 S2 Sy Clamp—Tube
100 | 555|692067 LEAL Screw
100 | 5771690795 AELE] Aol Cable—Starter
100 | 664691087 HE Nut
100 | 6831691029 HE Nut
100 | 789691996 2tolofd 2tM Harness—Wiring
100 | 813690635 e Clamp
100 | 840842828 g7 E Kit—Panel
100| 8781398661 E{L| O|E{ St A Harness— Alternator
100 879841607 FtFelole 7 Cover—Carburetor
100 8921692318 7| 22x| Switch—Key
100 | 8991691077 oM Washer
100 920|691656 AEHE &23)0] 0| = Solenoid— Starter
100 | 990691959 FIME Key Set
NOTE

31




FIG 100

PRO600V

ol &l
ENGINE

P1

Year / Month

2015/03

308 |

-11«3'5'-L

787

NOTE

32




FlG 100 @&(ENG'NE) P1 Year / Month]-
2015/03
PRO600V
s R EH S 2 F g 7 F | pzg|zens| guayey ]
KEYNO.|  PARTNO. DESCRIPTION SPEC. | @7Y- | REPAIR | EFFECTIVE DATE REMARKS

100 | 5101496881

AEHE E2jol=2

Drive—Starter

100 309691564 AELE] 2F Motor—Starter
100 310|690323 LHAL Screw

100 | 311497608 HYAIME Brush Set

100 | 413693587 HE Nut

100| 503691532 AEHE AEY Strap—Starter
100 | 697692062 LEAL Screw

100 | 7971691029 HE Nut

100 801808778 c2lol= 74 Cap—Drive

100 | 803693547 AEHE 5t Housing—Starter
100 | 1051|691124 Z|glold & Ring—Retaining

100 1090|691293

=2{A| 2ol

Retainer—Brush

NOTE

33




FIG 101

PRO600V

oIl E I el
FRAME ENGINE

P1

Year/Month | . ﬂfl_u

2015/03

NOTE

38




W/

Year / Month|~ S

FIG 101 X I g & o1
FRAME ENGINE 2015 /03
PRO600V

#lHe| 2 F H 2 £ F 9 7 4 =+ 2ays| MEHEZY g =z
KEY NO. PART NO. DESCRIPTION SPEC. QrY. REPAIR | EFFECTIVE DATE REMARKS
101] 01 /20011013100 | &l ASSY ENGINE ASSY , B&S 1

101| 03 |94109140000 |=ziiel E&{ WASHER, DRAIN PLUG , 14mm 1

101| 04 |92800140000 |[El*E2{1 BOLT, DRAIN PLUG , 14mm 1

101/ 0520081010011 | ZIH| oA COMP BASE COMP , ENGINE 1

101/ 06 |20081020010  [F¢4 15 (M10.5/28) RUBBER , CUSHION/M10.5X28 4

101/ 07 |V4111000100 |=<etM WASHER , PLAIN M10 8

101| 08 |V4011600100 |A=Z2tM WASHER , SPRING M10 8

101/ 09 |V3042600100 |ASHSZHERS2E NUT , HEX/2 M10 8

101 10 |V2183608045 |A~SHSLUEERS) BOLT , HEX/SP M8x45(SP) 2

101| 11 |20085320040A [ZE=(™ %I/ ) CORD , EARTH/ENG 1

101] 12 |V4111000080 | 2tA WASHER , PLAIN M8 4

101] 13 V4011600080 |AZebM WASHER , SPRING M8 4

101| 14 |V3042600080 |4~ESZHERS2E NUT , HEX/2 M8 4

101| 15 |V2183608055 |ASHSZUEEES) BOLT, HEX/SP MBX55(SP) 2

NOTE

39




pw Year / Month
FIG 105 S Pl
PULLEY & FAN
PROGOOV =
25001
ENGINE) <= /%
(NOINE) = (B, )
07
(ENGINE) <=

08

NOTE

40




H/a

Year / Month|-

FIG 105 scl & & ot
PULLEY & FAN ols 103
PRO600V

M| B ZH T £ F ¥ 7 & =+ 2EHE| MEHEHZY L/}
KEY NO. PART NO. DESCRIPTION SPEC. Qry. REPAIR | EFFECTIVE DATE REMARKS
105 01 [20081057010 SZel(v2B) PULLEY , DRIVING/V2B 1

105/ 02 |20081050040A |31(06X06X40) KEY , 6X6X40 1

105 03 |36217020030 EH M WASHER , HOLDER 12.5x34x4.5 1

105 04 120011013130 2 E(7/16-20 UNF X 3BOLT, 7/16—20 UNF X | 70-zounexao 1

105 05 [20081050080 J1(05X05X25) KEY , 05X05X25 05x05x25 1

105 06 |20081050030D |&=Zc2l(V2B) PULLEY , DRIVEN/V2B 1

105 07 |20081050090 2ll(HST) FAN , HST 1

105 08 |V2113606020 [|SA=E(S) BOLT, HEX /S M6x20(S) 3

105 09 |36757200021 |V E(LB37) BELT, LB37 2

105 12 |120081052302B |ElAdH{| 0]~ COMP BASE COMP , TENSION 1

105 13 /20081052102 Ell & 2f COMP ARM COMP , TENSION 1

105 14 |V4111600160 | 2tM WASHER , PLAIN M16 1

105 15 |Vv5001930025 =& PIN, SPLIT 3.0X25 1

105| 16 |V7041400170 |CEYUB(ES) C-RING , SHAFT 17 1

105 17 |20081050130 H&Ee PULLEY , TENSION 1

105/ 18 |20031050190A |MIQ! EI& 2 =(102) ROD, CHAIN(TENSION)(102) 1

105 19 |V3042600100 LrYRAHELS2S NUT , HEX/2 M10 2

105 20 |20031050180 A2z ROD, CHAIN(TENSION)(102[ HC058 1

105 21 |20081013160 £ E(5/16-24 UNF X 1|BOLT, 5/16-24 UNF X | swauexe 2

105 22 120081050150 =H o BEARING,BALL 6203 2

105 23 |V7444203508 UMY SEAL,OIL 20x35x8 1

105 24 |V7051400470 |CEHHE(THR) C-RING,HOLE 47 1

105 25 |V7231020040 g O-RING, S S40 1

105/ 26 /120081052600 |Ez2| FHH COVER,PULLEY 2

105 27 V7601500000 gAY E NIPPLE,GREASE/A-M6F A-M6F,P=1 2

105 28 |V4111600060 | 2tM WASHER,PLAIN M6 1

NOTE

41




Az &3

FIG 111 FUEL TANK

PRO600V

P1

Year / Month

2015/03

15—4f P
501—02—4§ﬁf}j>:\§&

%?,

(ENGINE)<=""

NOTE

492




H/4

FIG 111 oz Ei3 oy LYear /wonth| =
FUEL TANK 2015 /03
PRO600V

wHE| 2 F H 2 £ F g 7 &4 PS 2282 M 29 -7 |
KEY NO. PART NO. DESCRIPTION SPEC. Qry. REPAIR | EFFECTIVE DATE REMARKS
111 01 (20081110011A |9=E3 TANK, FUEL 1

111| 02 (20081112200B |2 =& =2 Z&il0/E COMP |[PLATE COMP,SUPPORT/TANK 1

111] 03 (V2183608025 |ASSA=SEES(SP) BOLT, HEX/SP M8x25(SP) 1

111/ 04 (20081110070A |AEd0IH STRAINER 1

111 05 [27065010041A |7tA7 (A7) GASKET , CAP 1

111| 06 (27065010030 |Z4 22| BREATHER,CAP 1

111| 07 (210050200638 |o4 =& 374 CAP , FUEL TANK 1

111| 08 (34523102202 | =ZAHIOlX| GAUGE ASSY , FUEL 1

111 09 |V2402605016 |MAtEHH|Z2LtAL  |SCREW, C/R PAN M5x16 5

111] 10 [20081110020C [HE=ZA(H3-HIZ=DI) HOSE , FUEL/ITANK-STRAINER 1

111] 11 (14501410050 SY I (R Y,14.5) CLAMP , WORM 14.5 4

111} 12 (20081112300 AZAER 0| STRAINER , FUEL 1

111 15 |V2153610020 |ASS2A=ELS(SP)  |BOLT , HEX/SP 2

111} 16 (20081116030 HAZSA(M=ET|-QZI) |HOSE , FUEL/STRAINER-ENGINE 1

111] 26 (V2183608020 |ASSASEEZS(SP) BOLT , HEX/SP M8x20(SP) 4

NOTE

43




FIG 112

PRO600V

=P
MUFFLER

P1

Year / Month

2015/03

NOTE

44




23|

H/4

Year / Month]-

FIG 112 P1
MUFFLER 2015103
PRO600V

s B EH S £ F g 7 & > 2282 M 29 4 2
KEY NO. PART NO. DESCRIPTION SPEC. Qry. REPAIR | EFFECTIVE DATE REMARKS
112| 01 (20011122800C |ZtO| ZCOMP PIPE COMP 1

112| 02 (183332J1000 ENSPIIESE GASKET(EXHAUST) 2

112| 03 (V3802600080 |EcHXIE0IFSAUHE NUT , HEX FLANGE M8 4

112| 04 (20081120050 EN=PIVIEE())) SILENCER CUSHION 1

112 05 [20081122402B |ufi 7|2 COMP PIPE COMP, EXHAUST 1

112| 06 (20081122900 3T COMP BAR CLASP 1

112| 07 (20081122201C |A&J| COMP MUFFLER COMP 1

112| 08 (V2183608020 (A SFA=EESLS(SP) |BOLT, HEX/SP M8x20(SP) 4

112] 09 (V2313606025 |ASSUE=EZS(S) ([BOLT, HEX/CIRIS M6x25(S) 1

112| 10 (20081120030B |24 HH(Lt0l ) COVER FR/MUFFLER MAIN 1

112| 11 (20081120040 HH(AZ2II) COVER, MUFFLER 1

112| 12 (20011121100 |2 SI|HHCOMP COVER COMP,EXHAUST(GX630) 1

112| 15]20011121200 [&S7|(AhFHH COVER,UPR/EXHAUST(GX630) 1

112| 16 (V2402606012 |EHXZ0FSLEE BOLT , HEX FLANGE | M6x12 4

112| 17 (20081120090 SHAS0ISUA=SE BOLT , HEX FLANGE | M6x12 6

112| 21 (20081013160 ZE(5/16-UNF X 16) |BOLT, 5/16-16UNC X 16 | swwexse 1

112| 22 (V4111600080 |EHXE0SZHE WASHER, PLAINE M8 1

112] 23 [20111150040A [2S7(7H (4 COVER,UPR/IN/EXHAUST 3

112| 24 (V2183608025 |ASSUE=EZS(SP) [BOLT, HEX/SP M8x25(SP) 2

NOTE

45




FIG 117

PRO600V

HES AHIO

— Lo

HEADLIGHT STAY

P1

Year/Month | .l

2015/03

NOTE

46




H/a

FIG117 HXS AHIO| P1 Year / Month| =
HEADLIGHT STAY s
PROGOOV
M| B ZH T £ F ¥ 7 & =+ 2EHE| MEHEHZY L/}
KEYNO.|  PARTNO. DESCRIPTION SPEC. | QTY. | REPAR | EFrECTIVE DATE REMARKS
117 01 |20083015200B |AEf 0| COMP STAY COMP , ELEC 1
117 02 120084222701 2 =0l A COMP BASE COMP, SENSITIVITY 1
117 03 |V2173608020 LAYEFUEESZS(S) |BOLT, HEX/S M8x20(S) 4
117 04 120084220034 ALY SPRING 1
117 05 |Vv4111600100 o ot Aq WASHER , PLAIN M10 3
117 06 |21306010180 ACHHE PIN , SNAP(6) 1
117] 07 |20084222601B |2 E 2l comp LEVER COMP , SENSITIVITY 1
117 08 |20084220050 &Fol GRIP, LEVER/SENSITIVIYT 2
117| 09 [20081172300D |~ 2 S @It Hl Ol A COMABASE , LEVERITHROTTLE 1
117 10 |21307130030A [EAIAZE SPRING , CONE 4
117 11 20081172400 |AZ Sl coMP LEVER COMP , THROTTLE 1
117 12 135602010150 ZEE2M WASHER , BIND SHAFT| M8 1
117 13 |V3042600080 HE NUT , HEX/2 M8 4
117 1534521014000 gzol,0la4M RELAY , IGNITION 2
117 16 |13606212000A [£H BUZZER 1
117 17 120085347300 FEErA BOX, FUSE 1
117 18 |V2123606016 FZZE(SP) BOLT, HEX/SP M6x16(SP) 5
117 19 141061020280 S2HEILA WASHER , MIDDLE PIN 8.5x22x2.3 1
117 21 |V2313606025 FUEE(S) BOLT, HEX/CIRIS M6x25(S) 4
117 22 120084220040 Z1(06X53) PIN , 06X53 1
117 23 120084220060 23 E LOCKNUT M10 1
117 24 |v4011600080 ESm=elvS| WASHER,SPRING M8 2
117 25 |20084223300 #Hlo|2 Z&l0| E COMP |PLATE COMP , CABLE 1
117| 26 (V2183608020 |2~ SZHEEES(SP) |BOLT, HEX/SP M8x20(SP) 2
NOTE

47




FIG 201

PRO600V

%X= & O0I&3H01A
FRONT AXLE & MISSION CASE

P1

Year / Month

2015/03

NOTE

48




H/4

FlG 201 (J)IFXI'E & Dlﬁaﬂolﬁ p1 Year / Month]-
FRONT AXLE & MISSION CASE 2015 /03
PRO600V
s P EH S 7 £ 4 7| Pz |2=EpE| dHN2Y 8
KEY NO. PART NO. DESCRIPTION SPEC. Qry. REPAIR | EFFECTIVE DATE REMARKS
201/ 01 |20082010013E [l Ix|o|M (= CASE , LH/TRANSMISSION/CHANGE 1
201 02 |V7211031095 |0&(G) O-RING , G G95 2
201| 03 |20083100012B |l 0l £ (&/ZHLH) CASE , UPR/LH/IN 1
201| 04 |V2174608030 [~ SAZSEZS(S) BOLT, HEX/S M8x30(S) 20
201| 05 |V2173608050 [AESASEZLE(S) BOLT, HEX/S M8x50(S) 12
201| 09 |V7441759513 | <2l 4l(75X95X13) SEAL, OIL/75X95X13 75X95X13 2
201| 10 |20083110012A |30l A(&H5t) CASE , LHILOW 1
201 11 |V7211031140 |0&(G) O-RING , G G140 2
201| 12 |20083120011 |=S3HOIAHH COVER , CASE/FINAL 2
201| 13 |V2403612012 |=2E FLANCE BOLT , HEX M12x12 2
201| 14 120082010025A [HIQIXI0I&(R) CASE , RHITRANSMISSION/CHANGE 1
201/ 15 200831000728 |10 2 (&/</LH) CASE , UPR/RH/IN 1
201| 16 |20083110062A |20l A(/5t) CASE , RH/LOW 1
201| 17 |20082012300B |Z2{grzl SUPPORT , PLUG 1
201| 18 |20082512600 |22 OIL CAP 1
201 19 |V3053600220 |SZHEEE3IS NUT, HEX/3 M22 1
201| 20 |32073010160 [2otZe{ 1 afZ PACKING , OIL OUT PLUG | 8x15x1.6 1
201| 21 |V2013608016 [~ SAZSEZS(S) BOLT, HEX M8x16 1
201| 22 |20084022130A |=ZEf HH{ FILTER COVER 1
201| 23 |V7231020029 |0Z(P) O-RING, S S29 1
201| 24 |V2173606020 |[AESASEEZS(S) BOLT, HEX/S M6x20(S) 2
201 25|20082010050A [SH|4|olH 2t WASHER,COMBINATION 3
201| 26 |61041010020A |SAlEH/Z3 BUSH,PIN/LOCK  (8X11X9) 2
201| 27 |V2173608055 [A~ESASEZS(S) BOLT , HEX/S M8X55(S) 2
201| 28 |V4011000080 |[A =& 2tM WASHER , SPRING M8 2
201 33 |V3042600080 [SAHEES23 NUT , HEX/2 M8 1
201| 34 |V2403612012 [2E FLANCE BOLT , HEX M12x12 5
201 35 V2013608035 [SZEZ2E BOLT, HEX M8x35 2

NOTE

49




FIG 202

PRO600V

JEE
SHAFT, INPUT

P1

Year / Month

2015/03

NOTE

50




d/ 8

Year / Month

FIG 202 dE8s P1
SHAFT, INPUT 201503
PRO600V

WIHE| B ZE 8 & 7 F g 7 & S za8E | MHHEY 4
KEY NO. PART NO. DESCRIPTION SPEC. QrY. REPAIR | EFFECTIVE DATE REMARKS
202| 01 |20082020011 = SHAFT, INPUT 1

202| 04 |V6003106203 [SHI0E BEARING , BALL 6203 P5/C3 2

202 18 ]20082020060B (HE= COUPLING 1

202| 19 |V7441173006 A A(D) SEAL, OIL/D 173006 1

NOTE

51




FIG 203

PRO600V

H=I[0(1)

CHANGE GEAR(1)

P1

Year / Month

2015/03

NOTE

592




H/a

FIG 203 tﬂ%j|0~|(‘|) p1 |Year/Month
CHANGE GEAR(1) .
PRO600V
M| B ZH T £ F g 7 & =+ 2EHE| MEHEHZY L/}
KEY NO. PART NO. DESCRIPTION SPEC. Qry. REPAIR | EFFECTIVE DATE REMARKS
203 01 [20082030010A |Pt2H= SHAFT , COUNTER 1
203| 02 (20082030023 [7]0{(18-31) GEAR , 18-31 1
203 03 (V6003106203 |=HIHE BEARING , BALL 6203 P5IC3 1
203| 04 (20082030051 (224 XIS Al BUSH , CLUTCH 2
203| 05 (20082030040 |2 IOl = 21 XI/25X32X20 |CLUTCH , ONE WAY/25X32X20 2
203| 06 [20082030030A [2101(19) GEAR, 19 1
203 07 (V6003106004 |=HIHE BEARING , BALL 6004 P5/C3 1

NOTE

53



FIG 204

PRO600V

H=D[0(2)

CHANGE GEAR(2)

P1

Year / Month

2015/03

NOTE

54




d/g |
FlG 204 I:i:{_/_%jl O‘i (2) Year / Month]-

P1
CHANGE GEAR(2) .
PRO600V
wHE| 2 F H 2 £ F g 7 &4 > 228F| MEHA g2 4 2
KEY NO. PART NO. DESCRIPTION SPEC. Qry. REPAIR | EFFECTIVE DATE REMARKS
204 01 |20082040010B |H &= SHAFT , CHANGE 1
204 02 120082040123 7| 04(29-16) GEAR , 29-16 18
204| 03 |V6003106203 (SHIHH BEARING , BALL 6203 1
204| 04 120082102102 |21 AIZEf COMP SHIFTER COMP , CHANGE/MAIN 1
204| 05 |20082040020A |2 &(23X34X5) SPACER , 23X34X5 22.1x34x5 1
204| 06 |20082040030B |AlROL0IS= SHAFT , IDLE/PLANTING 1
204| 07 |20082040040B [+ =2104(18) GEAR, 18/DR 1
204| 08 |20082040050B |+&=7101(20) GEAR , 20/DR 1
204 | 09 |20082040060B |T+&7]01(22) GEAR , 22/DR 1
204| 10 |20082040070B |+ &2J101(24) GEAR, 24/DR 1
204| 11 |20082040080A [+*&2104(26) GEAR, 26/DR 1
204| 12 120082040090B |+ &2J104(27) GEAR, 27/DR 1
204 13 120082040111 T3710{(16) GEAR , 16/DR 1
204 14 120086110090 22 Al(TC122206) SEAL , OIL(TC122206) [122206 1
204| 15 |v6802000010 [+ BALL, STEEL 5/16 1
204 16 |13022250030 ANEHAIZEZ SPRING , SHIFTER 1
204 17 121111070040 FEHATHSEZZ2E|BOLT, SHIFT SPRING 1
204 18 |V6003106303 |=H|o{Z BEARING , BALL 6303 1

NOTE

55



il,%j' O.l Year / Month
FIG 205 DIFFRENTIAL GEAR "
PRO600V o
L™ 201-01 5 17 0

201-14

NOTE

56




H/4

FIG 205 =PI by |Year!Month|.
DIFFRENTIAL GEAR 2015 /03
PRO600V
wHE| 2 F H 2 £ F g 7 &4 > 228F| MEHA g2 4 2
KEY NO. PART NO. DESCRIPTION SPEC. Qry. REPAIR | EFFECTIVE DATE REMARKS
205| 01 |20082050010E [CIZ=HIOlA CASE , DIFF 1
205| 02 |20082050020 |2t M (25X45X1) WASHER , 25X45X1 25.5X45X1 2
205| 03 |20082050030A |CIZAFOI=D|04(15) GEAR, 15/DIFF SIDE 2
205| 04 120082050040 | H2AM WASHWER , SPHERICAL 2
205| 05 |20082050050B [CIZ=J|04(11) GEAR, 11/DIFF 2
205/ 06 |20082050060A |IILISA= SHAFT, PINION 1
205| 07 |V5801405025 (A2 E PIN, SPRING 5X25 1
205/ 08 |V5801403025 (A E PIN, SPRING 3X25 1
205/ 09 |20082050090B (Ml 22| O1(20) GEAR , BEVEL/20 1
205| 10 |20082050110A |22 S(36X42X48) SPACER , 36X42X48 36x42¢47.5 1
205/ 11 |v6003106007 [SHIHH BEARING , BALL 6007 P5/C3 1
205| 12 |20082050081  |7]04(40) GEAR, 40 1
205| 13 |v6003106010 ([SHIHH BEARING , BALL 6010 P5/C3 1
205| 14 |20082060010B |2I0iES = SHAFT , OUT/REAR 1
205/ 15|V6003106205 ([SHIHH BEARING , BALL 6205 P5/C3 2
205/ 16 |20082060020 |2+ =(26X32X20) SPACER , 26X32X20 26x32x20 1
205/ 17 |V7051400520 [CEHHEI(FS) C-RING , SHAFT 52 1
205| 18 |V7441255210 |2 4l(D) SEAL, OILID 255210 1
205/ 19 |20082052100 C| = ASSY DIFF ASSY 1

NOTE

57




FIG 207

PRO600V

Z=2H £ 0f
CHANGE GEAR / HILL SPACE

P1

Year/Month | .

2015/03

NOTE

58




H/a

FIG 207 F2HHZI| P1 Year / Month| =
CHANGE GEAR / HILL SPACE ot
PROGOOV

| R EH T £ F g 7 & 2z |2=HE| MEEHSY H
KEY NO. PART NO. DESCRIPTION SPEC. Qry. REPAIR | EFFECTIVE DATE REMARKS
207 01 (20082070011C |F2tEHE= SHAFT , CHANGE/HILL SPACE 1

207/ 02 (V6802000008 |& BALL , STEEL 1/4 18

207| 03 [20082070020E |&=J101(20) GEAR, 20/DN 1

207| 04 (20082070030C |&=J104(21) GEAR, 21/DN 1

207| 05 [20082070040D [&&7101(23) GEAR , 23/DN 2

207| 06 [20082070050D |[&&7101(25) GEAR , 25/DN 2

207| 07 [20082070060D [&&7101(27) GEAR , 27/DN 1

207| 08 [20082070070D [&&7101(29) GEAR , 29/DN 1

207 09 [20082070080B |7+2-5(27X36X6.5) SPACER , 27X36X6.5 1

207 10 (20082070093 H| 2 7101 (11) GEAR , BEVEL/11 1

207/ 11 (20082071010 ZHAxmag SPRING RING 1

207 12 [v6003106201 |=H|o{Z BEARING , BALL 6201 P5IC3 1

207 13 [V6003106005 |=H|o{Z BEARING , BALL 6005 P5/C3 1

207 14 (20082092300 F2HABZAH 0| STAY COMP , SHIFTER/HILL SPACE 1

207 18 (20086110090 2 AI(TC122206) SEAL, OIL(TC122206) 122206 1

207 19 (20082092100D |AISH =2t COMP LEVER COMP , CHANGE/PLANTING 1

207 | 20 (20086090010 Z1(06X22) PIN , 06X22 06x22 1

207 21 (V4111600060 |Z2AA WASHER , PLAIN M6 2

207 22 (21306010180 |3l 01 EI(6) PIN , SNAP(6) 6 1

207 23 (V2173608016 |ASSUA=SEZS(S) ([BOLT,HEX/S MB8x16(S) 2

207 24 (V6802000010 23 BALL , STEEL 5/16 1

207 25 (13022250030 ANEHAIZEZ SPRING , SHIFTER 1

207| 26 (21111070040 HEHATZ S SEZ2E |BOLT, SHIFT SPRING 1

207 27 (20082090050 = PIN 1

207 28 (V5001930025 =& PIN, SPLIT 3.0x25 1

NOTE

59




AE=a= Year / Month __ - o=
FIG 208 PLANTING SHAFT/ OUT A1

2015/03
PRO600V

201-01

NOTE

60




Al

=

1]

H/4

Year / Month]-

=]
FIG 208 A o1
PLANTING SHAFT/ OUT 2015 /03
PRO600V

s B EH S = & 7 &4 > 2885| MBX g af pry
KEY NO. PART NO. DESCRIPTION SPEC. Qry. REPAIR | EFFECTIVE DATE REMARKS
208 0120082080012 |Alf&Es= SHAFT , OUT/PLANTING 1

208 0321444190211 (A =2 SPRING , HC041 1

208 04 |20088020031A |AlSSe{XIAH CAM , CLUTCH/PLANTING 1

208 0520082080044A |H| 4 7] 0f(21) GEAR , BEVEL/21 1

208 06 [20086050070C |2+ A (17X25X2) WASHER , 17X24X2 1

208 07 [V6003106007 [=HlI0{E! BEARING , BALL 6007 PS/C3 1

208 08 V7041400350 [CEHEZH(ER) C-RING , SHAFT 35 1

208 09 (V7041400170 [CEHE(FE) C-RING, SHAFT 17 1

208| 10 |V6003106305 ([=HIHH BEARING , BALL 6305 P5/C3 1

208 11 V7051400620 [CEHHZB(RYE) C-RING, SHAFT 62 1

208 12 |V7441256210 |22 A!/(D) SEAL, OIL/D 256210 1

208 13 /200821300100 (Al SefxlE PIN , CLUTCH/PLANTING 1

208 14 |20086110090 |2 A!(TC122206) SEAL , OIL(TC122206) 122206 1

NOTE

61




L EEL

Year / Month

FIG 211 CHANGE LEVER / MAIN .
2015/03
PRO60O0OV
(=B
&13 sty dactt el
vy
201-14
| 12
10 4
L 11
r ijé%_ 08 B“C=£n

NOTE

62




H/4

Year / Month

A
FIG 211 =2 = ol o1
CHANGE LEVER / MAIN s /0
PRO600V

Mz R EH B £ F g 7 & > 2epE| MHEZY 8
KEY NO. PART NO. DESCRIPTION SPEC. Qry. REPAIR | EFFECTIVE DATE REMARKS
211) 01 |20082110021 [HIQIXIZE ROD , CHANGE 1

2111 02 [V3042600080 [ASFAHEZS2E |NUT, HEX/2 M8 3

211 03 |20082112400 |2 Z =¢cll 0l E COMP PLATE COMP, LINK 1

211) 04 |36402200040 |22 (R) ELBOW , RH 1

211 05 |20082112301A |AM X & COMP SUPPORT COMP , ARM 1

211) 06 V2173608025 |[ASESAESEZLS(S) |BOLT,HEX/S M8x25(S) 2

211| 07 |20082100200 |FEHSAIZE ARM, SHIFTER/MAIN 1

211/ 08 [V3612600080 |[S&iXI=0/F2UHE  |NUTHEX WASHER M8 1

211) 09 |V4111600100 |Z2tAM WASHER , PLAIN M10 2

211) 10 |20082100040 [ARHE PIN', SNAP/10 2

211 11 |20082110030B |&! (10X73) PIN , 10X73 10x73 1

211 12 |20082112200F |l Q! XIcilt COMP LEVER COMP , CHANGE 1

211| 13 |20082110010  |& & OI(XI ! Xl 2&il ) GRIP , LEVER/CHANGE 1

211 14|121448010080 |= 2tM WASHER , PLAIN,08x22x03 | 08x22x03 2

NOTE

63




FIG 213

PRO600V

NEEEIBY

PLANTING CLUTCH

P1

Year /Month | .

2015/03

NOTE

64




H/4

Year / Month|-

FIG 213 AR 22X o1
PLANTING CLUTCH 2015 /03
PRO600V

wHE| 2 F H 2 £ F g 7 &4 > 228F| MEHA g2 4 2
KEY NO. PART NO. DESCRIPTION SPEC. Qry. REPAIR | EFFECTIVE DATE REMARKS
213| 0120082132010 |AlS22{XIZ% COMP [ROD COMP, CLUTCH/PLANTING 1

213| 02 |V3042600080 |AESALHESZS2E  [NUT, HEX2 M8 1

213 03 |36402200040 AZ(R) ELBOW, RH 1

213| 04 |20082130040A |AEZ E(AlF)COMP SUPPORT COMP ,PLANTING 1

213| 05 |V2174608025 [ASSA=SESZS(S) |BOLT,HEX/S M8x25(S) 2

213| 06 |20082130100A [FHEZA|ZE 2k ARM , SHIFTER/MAIN 1

213 07 |V4111600100 |Z=2tAM WASHER , PLAIN M10 2

213 08 |20082100040 AP PIN, SNAP/10 10 2

2131 09 |V3612600080 HE NUT,HEX WASHER M8 1

213 10 |20082130031 A I 2I(HE060) SPRING , HE060 1

213| 11 |20082132300G (&= 224Xl & COMP  |ARM COMP,CLUTCH/PLANTING 1

213 12 120082090050 = PIN 1

2131 13 |v4111000120 oM WASHER , PLAIN M12 1

213 14 |V5601600012 | AH = PIN, SNAP/12 1

2131 15|20082132900 [Al£ =&{x| Z2| 0| ECOMP |PLATE COMP CLUTCH/PLANTING 1

213 16 |37471550110 HE NUT ,HEX/L M8X1.25 1

213 17 120082410010 = PIN ,10x22 1

NOTE

65




HEIHHY -
FIG 214 DIFFRENTIAL PEDAL "
PRO60O0OV 2015103
=
Lfk’7;1
Q IL@
205-01

NOTE

66




ASVEHE

H/a

Year / Month

FIG 214 P1
DIFFRENTIAL PEDAL ols 103
PRO600V

M| B ZH T F 4 7 & =+ 2EHE| MEHEHZY L/}
KEY NO. PART NO. DESCRIPTION SPEC. Qry. REPAIR | EFFECTIVE DATE REMARKS
214/ 01 (20083100021C |MERS=H(&) SHAFT , LH/FR/DRIVING 1

214 02 [20082140070B [7(05X05X30) KEY, 05X05X30 1

214| 03 (V7041400170 |CEYEH(EE) C-RING , SHAFT 17 1

214 06 (20082140012 O=z=sy CAM, DIFF LOCK 1

214| 09 (20082140032A |CIZ== SHAFT , DIFF LOCK 1

214 10 (20082140040B |[2HEIOIE PLATE , LOCK 1

214| 11 (V2314606016 |SU=E(S) BOLT, HEX M6x16(S) 1

214 12 (V7201024018 |OZ(P) O-RING, P P18 1

214/ 13 1200821423000 [CIZ==Z = COMP ROD COMP, DIFF LOCK 1

214 14 (20086090010 TZ1(06X22) PIN , 06X22 06x22 1

214 1521306010180 |5l O1 =i (6) PIN , SNAP(6) 1

214 16 (20082142200D |CIZ=HE COMP PEDAL COMP , DIFF LOCK 1

214 17 (20082100040 AT PIN , SNAP/8 2

214| 20 (20082140080A |[HEHz2|EHAZE SPRING ,PEDAL RETURN 1

NOTE

67




5 so':jl O‘| Year / Month __J g
FIG 230 STEERING GEAR i
2015/03

PRO600V

NOTE

68




H/a

FIG 230 28I py |Year/Month]=
STEERING GEAR aol5 103
PRO600V
M| B ZH T £ F g > 2aE| MHE g9 L/}
KEY NO. PART NO. DESCRIPTION Qry. REPAIR | EFFECTIVE DATE REMARKS
230/ 01 (200823200100 |Z=S=8= SHAFT , OUT/STEERING 1
230| 02 [20082320021A [Z=&&=D|04(29) GEAR , 29/OUT/STEERING 1
230 03 (V6003106204 SHHH BEARING , BALL 1
230| 04 (20082320030 S Al BUSH , 12X14X15 1
230 05 (20082300010 ragd SHAFT, IN/STEERING 1
230 06 [V7041400250 |[CEZEE C-RING , SHAFT 1
230 07 (V6003106005 SHHH BEARING , BALL 1
230| 08 (V7051400470 [CE S (RHEE) C-RING , HOLE 1
230 09 V7441254708 2 Al(D) SEAL, OIL/D 1
230 10 [20082310010C |=& 3t SHAFT , COUNTER/STEERING 1
230 11 [20082310020B |[Z=&FIt2E J104(29) GEAR, 29/COUNTER/STEERING 1
230| 12 (V6003106003 [SHINE BEARING , BALL 1
230 13 (V6003106203 SHHH BEARING , BALL 1
230| 14 (V7051400400 ([CEESH(RHEE) C-RING , HOLE 1
230 15 (20082310030 |2+ 0| E+(40X7.5) SEAL , PLUG(40X7.5) 1

NOTE

69




FIG 250

PRO600V

HST& REEHZ
HST & GEAR PUMP

P1

Year/Month | .l

2015/03

NOTE

70




H/4

FlG 250 HST & %%F%E Pl Year / Month|-
HST & GEAR PUMP 2015 /03
PRO600V
s B EH S 72 F g 7 4 > 28| A2 4f =z
KEY NO. PART NO. DESCRIPTION SPEC. QTY. | REPAIR | EFFECTIVE DATE REMARKS
250 01 |20082502200 HST ASSY, Ctol2!/21 HST ASSY , DAIKIN/21 1
250| 02 |V7201024016 [0 (P) O-RING, P P16 1
250 03 |20084020040 EHIEFA LMY PLUG , REACTANGLE/LOW 1
250| 04 |20082522200E [ E =2 COMP ARM COMP , CONTROL 1
250 05 |Vv5801406028 ATz PIN, SPRING 6x28 1
250| 06 |V2173608140 |ASSRA=SESZS(S) |[BOLT,HEX/S M8x140(S) 2
250 06 |V2173608155 AEFSUASELS(S) |[BOLT,HEX/S M8x155(S) 0
250| 07 |V2173608080 |AESRA=SESZS(S) |[BOLT,HEX/S M8x80(S) 2
250 07 |V2173608095 AEFSUASELS(S) |[BOLT,HEX/S M8x95(S) 0
250| 08 |V7201019009 [0 (P) O-RING, P P9 1
250/ 09 |20084020120C [HSTO{ &4 Ef ADAPTER , HST 1
250 10 |79552010260A [=dICIE24 1(1/4) PLUG , DRAIN/PT1/4 1
250 11 |V2113606016 AEFSUASELS(S) |[BOLT,HEX/S M6x16(S) 1
250| 12 |21324090040A |Z2{ 1 (RIM/PT1/14) PLUG, STRAIT/PT1/4 1
250 13 |20084012101B |57 2 E I ASSY PUMP ASSY , HYDRAULIC 1
250 14 |V7201024014 [0 (P) O-RING, P P14 2
250 15 |20084020010 EHIEAEINHY) PLUG , STRAIT/LOW 1
250| 16 |20083030010A [Ec (X &/ PLUG , STRAIT/HIGH 1
250 17 |v4011600080 ATSQM WASHER , SPRING M8 2
250| 18 |V2205408090 [SU=S=E BOLT M8x90 2

NOTE

71




FIG 251

PRO600V

HST &It
HST LEVER

P1

Year/Month | .

2015/03

SRSl
] ] |

NOTE

792




H/E

Year / Month|-

FIG 251 HST dltH o1
HST LEVER 201503
PROBOOV

HE| 2 EH S 2 F g 73| = zepE| HHESY o =
KEY NO. PART NO. DESCRIPTION SPEC. QrY. REPAIR | EFFECTIVE DATE REMARKS
251| 01 |20082512203C |l 21 X| il t{ COMP LEVER COMP , CHANGE 1

251 02 /20085402130 | =Z A2 XIASSY CONTROL SWITCH ASSY 1

251/ 03 |20085332200 ALIXI(EHKI)ASSY  [SWITCHASSY , STOPIBUZZER 1

251 04 120082514022  |HSTZZOI(&) HAND LEVER, FRIHST 1

251| 05 |20082514012  |HSTE&EOI(F) HAND LEVER, RR/HST 1

251 06 |V1222605008 | & A} H| =2 LEAKSP) [SCREW, C/R PAN/SP M5x08(SP) 3

251| 07 [V1922604012  |EHZI LA} SCREW , TAPPING M4x12 2

251/ 08 |20085112800A |=Z%} Z2{0| ECOMP  |PLATE COMP, CONTROL 1

251| 09 |[20082510060A |ARIXIZc0IE PLATE, SWITCH 1

251 10 |V4111600060 | 2t A WASHER , PLAIN M6 2

251 11 |21306010180 ofl o1 & (6) PIN, SNAP(6) 2

251 12 120085373000 |2I0IE A %I XI ASSY SWITCH ASSY 2

251| 13 |V4111600030 | 2tA WASHER , PLAIN M3 4

251| 14 |V1222603016 |&AtZ | EF2LEAKSP) [SCREW , C/R PAN M3x16(SP) 4

251 15|v2183608020 |~ |ZIZEES(SP) |BOLT, HEX/SP MB8x20(SP) 2

251 16 |20082513102E |2 2 COMP ARM COMP , LINKAGE/FIX 1

251| 18 |20082510040B |A =& SPRING 1

251 19 |20082513302 | Z & COMP PLATE COMP , LINKAGE 1

251| 20 |V2173608020 |AE=RASELS(S) ([BOLT,HEX/S M8x20(S) 5

251 21|20082510030B | = E(M10X60) BOLT, M10X60 1

251 22 |41061020280 S2UHEAA WASHER , PLAIN M8 1

251| 23 (V3042600080 |AESKAUESS2E  |NUT,HEX2 M8 2

251 2420082512902 |2l 0 & & COMP PLATE COMP , FIX/LEVER 1

251 25|21307130030A |22 =2 SPRING , CONE 2

251| 26 |V4111600100 | <etM WASHER , PLAIN M10 2

251| 27 |V3042600100 [AESAHELZS2E  |NUT,HEX2 M10 2

251 28 |V1222605010 [AIX}EH{H| =2 LEAKSP) [SCREW, C/R PAN/SP MSXL0(SP) 1

251 29 120085402401 |F=gtA BOX , FUSE 1

251 30 21448010080 ERA! WASHER , PLAIN 2

NOTE

73




Year / Month

HSTOIZ 2C =
FIG 252 LINKAGE HST i
PRO60O0OV 2015/03
251-16 _
0 3

NOTE

74




H/4

FIG 252 HST ¢& 2& oy Lear /wonth|-
LINKAGE HST 2015 /03
PRO600V
oHE B EH S 7 F g 7 & =+ 228 7| MEHAgY g
KEY NO. PART NO. DESCRIPTION SPEC. Qry. REPAIR | EFFECTIVE DATE REMARKS
252| 01 |20082523203 oZ 2 COMP ARM COMP , LINKAGE 1
252| 02 |36402200050 [ 2(L) ELBOW, LH 2
252| 03 |V3802600080 EHI20ISLHE NUT , HEX FLANGE M8 4
252| 04 |137471550110 [UE(L) NUT, L M8 2
252| 05 |20082520011A [HSTHZZE ROD,LINKING 1
252 06 |V3042600080 |ASEF2AUHEES2E  [NUT, HEX2 M8 2
252| 07 |36402200040 |2 Z2(R) ELBOW, RH 2
252 08 |V2173608020 |AESASEES(S) |[BOLT,HEX/S M8x20(S) 2
252/ 09 |20082513001 DNHEEY 0lE ComMP PLATE COMP, FIX 1
252 | 10 (20082523010 HST =ZH= 2| COMP ROLLING COMP , ROLLLING CONTROL/HST 1
252| 11 |Vv4111600120 o otA WASHER , PLAIN M12 2
252| 12 |V5001925025 |&2&HH PIN, SPLIT 2.5X25 2
252 13 |20082520050 =1 ROLLER , 6X12X14 1
252| 14 |V4111600060 |Z2tAM WASHER , PLAIN M6 1
252 15 |21306010180 oll O EI(6) PIN , SNAP(6) 1
252| 16 |20082520030A (2= ROD 1
252| 17 |20082130060 A I 2(HE080) SPRING , HE080 1
252| 18 |121444190201B |H PIN, 06X29 06x29 1

NOTE

75




FIG 301

PRO600V

LSS

STEERING WHEEL

P1

Year/Month | .

2015/03

NOTE

76




H/4

FIG 301 ?E%t = P1 Year / Month|-
STEERING WHEEL 2015 /03
PRO600V
wHE| 2 F H 2 £ F g 7 &4 PS 2282 M 29 -7 |
KEY NO. PART NO. DESCRIPTION SPEC. Qry. REPAIR | EFFECTIVE DATE REMARKS
301/ 01 |20083020010D (Z&=(at SHAFT , UPR/STREERING 1
301/ 02 |20083015101B [Z=&FZ A E COMP POST COMP , STEERING 1
301/ 03 |20083010010A [Z=E2Al(A) BUSH , UPR/STEERING 2
301| 04 |V7041400300 |CEHEH(EE) C-RING , SHAFT 30 2
301 05 |21443012000 SUBHAE ZE 24  |JOINT ASSY, UNIVERSAL 1
301| 06 |V5201005025 |l PIN,PARALLEL/A 5.5x25 2
301/ 07 |20083022200C | &H=(5t) COMP SHAFT COMP , LOW/STEERING 1
301| 08 |20083020040 |2FAM WASHER 22.5x44x1 4
301/ 09 |20083020030B (& XIZd0IE PLATE , STOP 3
301 10 |20083012611 [Z=&=XIXIZA OIE  |PLATE COMP, SHAFT/STEERING 1
301 11 (V2173608016 [ASSA=ESZS(S) |BOLT,HEX/S M8x16(S) 1
301| 12 |V2173608020 |AESRA=SESZS(S) |[BOLT,HEX/S M8x20(S) 3
301| 13 |20083012310B [ &FHIOlA BASE , STEERING 1
301/ 14 [20083032100 [AE|0f& 4 =ASSY VALVE ASSY , STEERING 1
301 15|V2173608030 ([ASSA=ESZS(S) |BOLT,HEX/S M8x30(S) 4
301/ 16 |20085060060A [=AEFH{ COVER, POST 1
301 17 20083010020 AE[0{E & WHEEL , STEERING 1
301| 19 |v4011600120 (A =ZIobM WASHER , SPRING M12 1
301 20 |Vv3232600120 HE NUT,HEX SLOT & CASTLE M12 1
301 21 |V5001925025 [2&tHE PIN, SPLIT 2.5X25 1
301 22 |V7201024014 |0™(P) O-RING, P P14 2
301/ 23 |20083030010A [Ec (B &/ PLUG , STRAIT/HIGH 2
301| 24 |V7231020080 [OE(S) O-RING, S S80 1
301| 25|V2173610040 |AESA=SESZS(S) |[BOLT,HEX/S M10x40(S) 2

NOTE

77



FIG 307

PRO600V

ey =L
STEERING ROD

P1

Year/Month | .l

2015/03

NOTE

78




|/
FlG 307 E%ﬁ EE Year/MonthI_

P1
STEERING ROD 2015 /03
PRO600V
Mz R EH B 7 F g 7 & + 228 E| MY L/
KEY NO. PART NO. DESCRIPTION SPEC. Qry. REPAIR | EFFECTIVE DATE REMARKS
307 01 |20083073000D |IIl E21 & COMP ARM COMP , PITMAN 1
307 02 [V3042600080 [ASFAHEZS2E |NUT, HEX/2 M8 1
307| 03 |V2013608030 |ASESUAESE(ES) BOLT , HEX M8x30 1
307 04 |20083072200C |E+OI 2 =(£H) COMP ROD COMP , LH/TIE/6 1
307 05 |20083072300C |EIOI 2 (<) COMP ROD COMP , RHITIE/6 1
307 06 V3342600140 [ASF2IHEIE=2E  |NUT, HEXFINE/2 M14 2
307| 07 |21463023100 |EFOIZ = I =(S) ASSY [END ASSY, RH TIE ROD 2
307 0820083070010  |&!(15X35) PIN , 15X35 15x35 1
307/ 09 V4111600160 |Z 2tAM WASHER , PLAIN M16 1
307 10 |V5001930025 (=& PIN, SPLIT 3.0X25 1
307 11 |21463023160 |~ SZHE NUT , HEX FINE M12 P=1.25 2

NOTE

79



FIG 308

PRO600V

s dsl2&
LINKAGE, AUTO TURN

P1

Year / Month

2015/03

NOTE

80




/4
FlG 308 XI’% &il EE Year/Month;_

P1
LINKAGE, AUTO TURN .
PRO600V
s P EH S 7 F 4 7 & - LepE| Mg 4 =
KEY NO. PART NO. DESCRIPTION SPEC. QrY. REPAIR [ EFFECTIVE DATE REMARKS
308| 01 |20083082301A |AtS &3l 2 E(S) COMP[ROD COMP , FR/RH/TURN 1
308/ 02 |20083082201A |Xt= &3 2 =(%H) COMP|ROD COMP, FR/LHITURN 1
308 03 20082410010  [E(10X22) PIN, 10X22 2
308 04 (V4111600100 |E2AAM WASHER , PLAIN M10 4
308 05|V5001925025 (=&l PIN, SPLIT 2.5X25 4
308 08 [20083082400C |=ciXlef COMP ARM COMP , CLUTCH 2
308 09 |21444190201B |&!(06X29) PIN , 06X29 06x29 2
308 10 (V4111600060 |&2tA WASHER , PLAIN M6 2
308 11 (21306010180 |5l of & (8) PIN, SNAP(6) 2
308 12 (V4111600080 |&2AAM WASHER , PLAIN M8 2
308 13 (39081700200 |5l of & (8) PIN, SNAP/8 2
308 14 [20083080042A |&3IZ =(=) ROD, RR/TURN 2
308 15 |V3042600080 (A SFAHEZS2E |NUT, HEX2 M8 4
308 16 (20083083900 |24 & ECOMP PLATE COMP,LINKAGE 2
308| 17 |20082100040  [#(10) PIN, SNAP/10 2
308 18 (V4111600140 |E2AAM WASHER , PLAIN M14 2
308 19 120082410010 |& PIN, SNAP 2

NOTE

81



AOIE 22X &

Year/Month | .l

FIG 309 CAM, SIDE CLUTCH "
2015/03
PROGOOV
02
04
01
05 ) 03
//_‘ﬂ N
— <0
Y RN\
/ /@//%/) \ \QH
320-12— i s
¢ ”&'\‘P‘\ A N R
W 7 T -
K\ @\{\ Q)//} /@ \2
\\i ks&é&%’éf/ / \\ ;@/D
N T
o \.@)
N D
Y
NOTE

82




H/4

Year / Month|-

FIG 309 AOIE S X & o
CAM, SIDE CLUTCH .
PRO600V

s B EH S £ F g 7 &4 > 2885| MBX g 4 2
KEY NO. PART NO. DESCRIPTION SPEC. Qry. REPAIR | EFFECTIVE DATE REMARKS
309 01 |V7441223507 (O (P) SEAL,OIL P18 2

309| 02 |20083242301A |AHO|= 224 XI24= COMP [SHAFT COMP,CAM/CLUTCH/SIDE 2

309| 03 |20082140040B |N&EEHO0IE PLATE , LOCK 2

309| 04 |V2113606016 |SAU=E(S) BOLT, HEX /S M6x16(S) 2

309| 05 (20083240110 |H-A| BUSH 2

NOTE

83




) Year / Month
& & 2EH 012 0]
FIG 311 i
FINAL CASE GEAR, FR
2015/03
PRO600V
ff - IB_Q
| 12—e

201-12

NOTE

84




H/4

FIG 311 &8 £ SAHO0lA IO oy Lyear/ ontn|
FINAL CASE GEAR, FR 15103
PRO600V
oHE B EH S £ F g 7 &4 > 228F| MEHA g2 4 2
KEY NO. PART NO. DESCRIPTION SPEC. Qry. REPAIR | EFFECTIVE DATE REMARKS
311/ 01 |20083110023 2= SHAFT , KING PIN 2
311| 02 |V6003106205 (SHIAHE BEARING , BALL 6206 P5/C3 2
311/ 03 |20083110041 HI D1 1 (10) GEAR , BEVEL/10 2
311| 04 |V6001106206 (SHIHE BEARING , BALL 6206 P5/C3 2
311| 05|V7051400620 ([CEEEH(FYE) C-RING , HOLE 62 2
311| 06 |20083110050B |=c|E(30X40X8) SLEEVE , 30X40X8 2
311| 07 |V6003106306 [=HIHH BEARING , BALL 6306 P5/C3 2
311| 08 |20083110030A |HiIE!J]04(20) GEAR , BEVEL/20 2
311| 09 |V7051400470 [CEEEH(HYE) C-RING , HOLE 47 2
311| 10 |V6003106204 [(SHIAHE BEARING , BALL 6204 P5/C3 2
311 11 |V6711000030 (HIHEE 2AAM WASHER, BEARING AWO03 2
311| 12 |V6701000030 |HIGEE HE NUT, BEARING ANO3 2
311 13 (20082310030 |20l E+(40X7.5) SEAL , PLUG(40X7.5) 2
311| 14 |20083100030A |HiIZLJ]04(11) GEAR, BEVEL/11 2
311| 15|V7051400520 ([CEEEH(FYE) C-RING , HOLE 55 2
311| 16 |20083100040B |MERSH(R) SHAFT , RH/FR/DRIVING 1
311| 17 |20083120020C (M E= SHAFT , FR/IWHEEL 2
311 18 |20083120031 HI D1 04(39) GEAR , BEVEL/39 2
311| 19 |v6001106203 [SHIHH BEARING , BALL 6203 2
311| 20 |V7441304708 |2 4l(D) SEAL, OIL/D 304708 2
311 21 |v6003105205 |=H|o{Z BEARING , BALL 5205 2
311| 22 |V6003106206 |=tofZl BEARING , BALL 6206 2

NOTE

85




FIG 320

PRO600V

APNE
REAR AXLE

P1

Year/Month | .l

2015/03

NOTE

86




H/a

FIG 320 A= oy Lrear/vonthf =
REAR AXLE y05 03
PRO600V

M| B ZH T £ F ¥ 7 & =+ 2EHE| MEHEHZY L/}
KEY NO. PART NO. DESCRIPTION SPEC. Qry. REPAIR | EFFECTIVE DATE REMARKS
320 01 [20083200012B [2|O{HESH 01 A(T) CASE , RR/IAXLE 1

320 02 (V7211031075 [OE(G) O-RING, G G75 2

320/ 03 (V5201008014 |ZHE(A) PIN , PARALLEL/A 8X14 6

320 04 |20083200081B |2 A& & () EXTENSION(RH) 1

320| 05 V2174610035 [AS=2A=SEES(S) |BOLT,HEX/S M10x35(S) 8

320| 06 (V2174608030 [ASESA=SEES(S) |BOLT,HEX/S M8x30(S) 8

320 07 (V2013610025 |ASSUA=SE(ES) BOLT, HEX M10x25 2

320| 08 (V3042600100 [AESAHEES23 |NUT, HEX2 M10 2

320 09 (20083200100 ozl ZEe{ 0 2|0{H £ |REAR AXLE OILING PLUG 1

320 10 V7211031125 [OE(G) O-RING, G G125 2

320 11 (V5211008040 |ZHE(A) PIN , PARALLEL/B 8X40 4

320 12 [20083230020E | AHOI = 3HI Ol A (/LK) CASE , RH/IN/SIDE 1

320 13 (V2403612012 Sl ZH(PT 1/4) PLUG , DRAIN/PT1/4 M12x1.5 2

320 15 (V2173608020 |ABSZEE(S) BOLT, HEX /S M8x20(S) 8

320 16 (20083230032 AOIEA Ol A(2) CASE , OUT/SIDE 2

320| 17 (V2173608040 (A SA=SEES(S) |BOLT,HEX/S M8x40(S) 22

320| 18 (20083200071C | AEIM(=h EXTENSION(LH) 1

320 19 [20083230010E |AHOI = 3HI Ol A (ZHLH) CASE , LH/IN/SIDE 8X14 1

320 20 (20083233200C |=Z 2Ol COMP SUPPORT COMP, PIPE 1

320 21 (20082010050 2ot WASHER,COMBINATION 2

NOTE

87




FIG 321

PRO600V

2lof s
INPUT SHAFT, REAR

P1

Year / Month

2015/03

e ’“:5‘_‘353; 320-04

NOTE

88




clo 285

H/4

F|G 321 p1 Year / Month
INPUT SHAFT, REAR 2015 /03
PRO600V

wHE| 2 F H 2 £ F g 7 &4 > 2e8E| MHX 29 -7 |
KEY NO. PART NO. DESCRIPTION SPEC. Qry. REPAIR | EFFECTIVE DATE REMARKS
321| 01 |20083210010A (2l L= SHAFT , IN/REAR 1

321| 02 |V6003106205 (SHIAHE BEARING , BALL 6205 P5/C3 2

321 03 ]20082060020 2+2 S(26X32X20) SPACER , 26X32X20 26x32x20 1

321| 04 |V7051400520 |[CEHEH(RHEE) C-RING , HOLE 52 1

321| 05 |V7441255210 [ 4!I(D) SEAL, OIL/D 255210 1

321| 06 |20083240010A |HiIE!J]04(19) GEAR, BEVEL/19 1

321| 07 |V6003106206 [=HIHH BEARING , BALL 6206 P5/C3 1

NOTE

89




FIG 322

PRO600V

E2 XX

ROLLING SUPPORT

P1

Year/Month | .

2015/03

NOTE

90




d/78 |
FlG 322 %% XI XI[:H Year/Month:.'

P1
ROLLING SUPPORT 2015 /03
PRO600V
Mz R EH B 7 F g 7 & PS 2mpE| M2 4 =
KEY NO. PART NO. DESCRIPTION SPEC. Qry. REPAIR | EFFECTIVE DATE REMARKS
322/ 01 |20083220030 2+0l L1 (70X90X3) LINER , 70X90X3 70x90x3 2
322/ 02 |20083200022A [EEMEE SUPPORT , ROLLING 2
322| 03 |20083200060A [=* Al(70X75X20) BUSH , 70X75X20 2
322| 04 |V7211057070 |OE(G) O-RING,(G) G70 4
322| 05 (20083220040 |20l L4 (70X90X6) WASHER, 70x90x6 70x90x6 2
322/ 06 |V7041400700 [CEESE(ZE=2) C-RING , SHAFT 70 2
322/ 07 |20083222300B | Xl XIEct2!(2) COMP  [BRACKET COMP , RH/SUPPORT 1
322| 08 |20083222100B |XIXIEct2!(£H) COMP  [BRACKET COMP , LH/SUPPORT 1
322| 09 |V2173608020 |AS=SA=EZS(S) ([BOLT,HEX/S M8x20(S) 4

NOTE

91



FIG 324

PRO600V

AHOIE 2 XI(D)
SIDE CLUTCH(RH)

P1

Year/Month | .l

2015/03

NOTE

Q92




|/
FlG 324 AI’O'E %a‘l XI(%D—) p1 Year / Month
SIDE CLUTCH(RH) 2015 /03
PRO600V

wHE| 2 F H 2 £ F g 7 &4 > 2e8E| MHX 29 -7 |
KEY NO. PART NO. DESCRIPTION SPEC. Qry. REPAIR | EFFECTIVE DATE REMARKS
324| 01 |v6003106203 [=SHIHE BEARING , BALL 6203 P5/C3 1

324| 02 |21196050090A | 2fAM WASHER PLAIN 15X23X1.5 1

324| 03 120083240090 | 2tAM WASHER PLAIN 17X24%0.5 1

324| 04 |20083240030A |[2104(11) GEAR, 11 1

324 05 ]20083240040B [AtOIEZ2HXIF(R) SHAFT , RH/SIDE CLUTCH 1

324| 06 |20083242200A |[AtOI =224 X| ASSY CLUTCH ASSY , SIDE 1

324 07 |20083242210 AOIE 2 XA Ol A CASE , CLUTCHISIDE 1

324| 08 120082022120 |HAIAZE SPRING , CONE 4

324| 09 120083242220 (AT EHEI(ALOIE) PLATE , 6.0/SIDE 1

324| 10 120083242230 | Z & COMP ARM COMP , LINKAGE/FIX 8

324 11 120083242240 CIA3Zd 0l S(At0l £) |PLATE , DISC/SIDE 7

324| 12 |V7041400650 |CEHEH(FE) C-RING, SHAFT 65 1

324| 13 |V6003106006 [=SHIHH BEARING , BALL 6006 P5/C3 1

324| 14 120083240060B |AIOIEZS A XIS E HUB , CLUTCH/SIDE 1

324| 15|V6003106004 [SHIHE BEARING , BALL 6004 P5/C3 1

NOTE

93



FIG 325

PRO600V

CONES
REAR SHAFT

P1

Year / Month

2015/03

NOTE

04




H/a

Year / Month]-

[=]
FIG 325 IS o1
REAR SHAFT 2015 /03
PRO600V

M| B ZH T £ F g 7 & =+ 2EHE| MEHEHZY L/}
KEY NO. PART NO. DESCRIPTION SPEC. Qry. REPAIR | EFFECTIVE DATE REMARKS
325/ 01 (20083250010 cIOIt2EHS SHAFT , COUNTER/REAR 2

325 02 [20083250020A |FH2ED104(38) GEAR , COUNTER/38 2

325 03 (V6003106205 [=HIOE BEARING , BALL 6205 P5IC3 4

325/ 04 (20083260010B |ZE&= SHAFT , RRIWHEEL 2

325/ 05 (200832600208 |&!J|04(38) GEAR , WHEEL/38 2

325/ 06 (V6003106206 |=HIHE BEARING , BALL 6206 P5/C3 2

325 07 (V7041400400 |CEYESH(EE) C-RING , SHAFT 40 2

325/ 08 (V6003106208 |=HIHE BEARING , BALL 6208 P5/C3 2

325 09 (V7441406510 2 Al(D) SEAL, OIL/D 2

NOTE

95




FIG 327

PRO600V

AHOIE 2 XI (&
SIDE CLUTCH(LH)

P1

Year/Month | .

2015/03

(s

IS4
k. ‘."{-:.. |:!

NOTE

96




H/a

FIG 327 AOIE 24 Il(}—l') p1 Year / Month]-
SIDE CLUTCH(LH) o510
PRO600V
M| B ZH T £ F ¥ 7 & =+ 2EHE| MEHEHZY L/}
KEY NO. PART NO. DESCRIPTION SPEC. Qry. REPAIR | EFFECTIVE DATE REMARKS
327 01 |v6003106302 |=H|oiZ BEARING , BALL 6203 P5IC3 1
327| 02 (21196050090A |[= 2tAd WASHER PLAIN 15X23X1.5 1
327/ 03 (20083240090 o ot A WASHER PLAIN 17X24X05 1
327 04 [20083240030A [2104(11) GEAR, 11 1
327/ 05 (20083240020B |AtOIE 2 XI=(&) SHAFT , LH/SIDE CLUTCH 1
327 06 [20083242200A |AtOI=Z22{ Xl ASSY CLUTCH ASSY, SIDE 1
327 07 (V7041400650 |CEYESH(EE) C-RING , SHAFT 65 1
327 08 [20082022140 |Ez|mH=2{x| PLATE , SEPARATE/CLUTCH 8
327| 09 (20083242240 CIA=3E20l S(A0I £) |PLATE , DISC/SIDE 7
327 10 (20083242220 AT HYE(AOIE) PLATE , 6.0/SIDE 1
327/ 11 (20082022120 SAAZE SPRING , CONE 4
327 12 (20083242210 AOIEZ2HXIGE CASE , CLUTCH/SIDE 1
327 13 [v6003106006 |=H|o{Z BEARING , BALL 6006 P5/C3 1
327 14 (20083240060B |AIOIE2H XI5 E HUB, CLUTCH/SIDE 1
327 15 (V6003106004 |=H|o{Z BEARING , BALL 6004 P5IC3 1
327 16 (20083310010 2d013sE HUB , BRAKE 1
327 17 (V7041400200 |CEYESH(EE) C-RING , SHAFT 20 1
NOTE

97




FIG 328

PRO600V

P1

Year/Month | .

2015/03

IS4
] ] |

NOTE

08




H/4

FIG 328 S HES oy Lear /wonth|-
MID SHAFT 2015 /03
PRO600V
wHE| 2 F H 2 7 F g 7 & =+ 228 7| MEHAgY 4 2
KEY NO. PART NO. DESCRIPTION SPEC. Qry. REPAIR | EFFECTIVE DATE REMARKS
328 01 |20086017010 HZE= SHAFT , CONNECTING 1
328| 02 |20086012600A |HIOIE Z&iI0I1E PLATE , BEARING 1
328| 03 |V60015066002 [SHIHE BEARING , BALL 600200 PSIC3 1
328| 04 |120086012400D |Hil 01 2 Gt <& COMP HOUSING COMP , BEARING 1
328| 05 (V2173608040 |ASE=A=SEZS(S) |[BOLT,HEX/S M8x40(S) 2
328| 06 |21444190201B | PIN 06x29 4
328 07 |20082100010 |3l 01 EI(6) PIN, SNAP(6) 4
328| 08 |20086010021A [AMSHEE COUPLING , PLANTING 1
328| 09 |20083210021A [2IH7=S= SHAFT , DRIVING/REAR 1
328 10 |20083210030B |1 = Z!(20X28X70) COUPLING , 20X28X70 21x28x70 2
328/ 11 |V7041400150 |CEHHEH (58) C-RING , SHAFT 1

NOTE

99




4 [ TR
[ e
AR

| il ..___

Year/Month | .
2015/ 03

P1

gdiola
BRAKE

FIG 331

PRO600V

NOTE

100



H/4

FIG 331 Bg013 oy Lrear/vonth)
B RAKE 2015/03
PRO600V
s 2 EH S 5 F g 7 F| sz |2eps| gHEsY T
KEY NO. PART NO. DESCRIPTION SPEC. Qry. REPAIR | EFFECTIVE DATE REMARKS
331 01 |20083322101 Sd012&= CoMP SHAFT COMP , ARM/BRAKE 1
331| 02 |V7201024018 [0 (P) O-RING, P P18 1
331| 03 ]20082140040B [1&EZdI0IE PLATE , LOCK 1
331 04 |V2113606016 |SA=E(S) BOLT, HEX /S M6x16(S) 1
331| 05 |20083320020A (=EdI0I2 CAM , BRAKE 1
331| 06 |V5001930025 |=&H& PIN, SPLIT 3.0X25 1
331/ 07 |20083312000 S¢d1012 ASSY BRAKE ASSY 1
331| 08 |20083312040 |2l 8! (03X25) RIVET , 03X25 4
331 09 |20083312030 =clBH(Edol3) PLATE , SEPARATE/BRAKE 4
331| 10 |20083312020 |Ot =&t PLATE , FRICTION 4
331 11 20083312010 2r e PLATE , PRESSURE 1
331| 12 |21453352450 |HEE RING , STOP 4

NOTE

101



FIG 333

PRO600V

Bdola 2=
LINKEGE BRAKE

P1

Year / Month

2015/03

NOTE

102




H/a

FIG 333 EH'O'H et P1 Year / Month|=
LINKEGE BRAKE o510
PRO600V

M| B ZH T £ F ¥ 7 & =+ 2EHE| MEHEHZY L/}
KEY NO. PART NO. DESCRIPTION SPEC. Qry. REPAIR | EFFECTIVE DATE REMARKS
333/ 01 (200833326008 |E=z2{0|3 % COMP SHAFT COMP , BRAKE 1

333 02 [20082412301A |==Z24 Xl COMP ARM COMP , CLUTCH/MAIN 1

333 03 (V5801406028 AT PIN, SPRING 6X28 2

333 04 (20083332201 Sd0I3HE COMP PEDAL COMP , BRAKE 1

333 06 (V4111600100 o ot Aq WASHER , PLAIN M10 2

333 07 (20082100040 = PIN , SNAP/10 2

333 13 (20081172600B |A = EHE COMP PEDAL COMP, THROTTLE 1

333 14 (V4111600080 |Z2AA WASHER , PLAIN M8 2

333 15 V5001925025 =g PIN, SPLIT 2.5X25 2

333 16 (20081170050 A T2 (HEL22) SPRING , HE122 1

333| 17 (20083330051 A T 2l(HEL00) SPRING , HE100 1

333 18 (200833324000 |20l HE = COMP |HOLDER COMP , PEDAL 1

333/ 19 (20083330010 AIE SPRING 1

333 20 (20083342201A |Ezola 2= ROD , BRAKE 1

333| 21 (20083340021 B4 0/3a2dI0lE PLATE , BRAKE 1

333 22 (V3042600080 |AESAHEZS2E  |NUT, HEX2 M8 2

333 23 (20085383100A |=2f=5 &Ml Al ASSY SENSOR ASSY 1

333 24 [20085384100A |2l e Ml A ASSY/E 2] SENSOR ASSY , LEVEL/ROLLING 1

333 25 (V2053606050 =E BOLT . HEX M6x50 2

333| 26 (35605033020 (A0 IEEAA WASHER , WIRE WITHDRAWAL 2

333| 27 (34522860060 AT (ZAMAZEE) |SPRING , SENSOR 2

333 28 (21615250020 &l E GRIP, LEVER/RED 1

333 29 (V2123606030 =E BOLT, HEX/SP M6x30(SP) 2

333 30 [V3002600060 |A~ESZIHEES1IE  |NUT,HEX1 M6 2

333/ 31 (20083340030 MAAZE SPRING , SENSOR 1

333 32 (20082410010 = PIN, 10x22 10X22 1

333/ 33 (20082402500 2 A ROD, UPR 1

333 34 (20082402600 ZE 3 ROD, LOW 1

333 35 (V4111600080 o ot Aq WASHER , PLAIN M8 9

333 36 (20082100020 = PIN , SNAP/8 8 4

333/ 37 (20083330040 2lo|o WIRE 2

333 38 (21103250040 A 21X34X3.2 Washer.21X34X3.2 1

NOTE

103




x.| = Year / Month e
FIG 351 FRONT WHEEL " ar
2015/03 '
PROG00OV
NOTE

104




H/4

FIG 351 HE oy |Year/Month
FRONT WHEEL 2015 /03
PRO600V
s B EH S 72 F g 7 4 > 28| A2 4f =z
KEYNO.|  PARTNO. DESCRIPTION SPEC. QTY. | REPAIR | EFFECTIVE DATE REMARKS
351 01 (20083512101 |M&tZ(=H WHEEL COMP , LH/FR 1
351 02 /20083512201 |XMAIE () WHEEL COMP , RH/FR 1
351 03 [20083510020A |MEDAMT/6E PIN,HUB/FR 2
351 04 (V4111600100 |= 2tM WASHER , PLAIN M10 2
351 05 [V5001930020 [ &t PIN,SPLIT M10 4
351 06 (V3042600100 |LHE NUT , HEX/2 3%20 2
351 07 [20083510010A |24 CAP WHEEL 2
351 08 14886070030 |<tAd WASHER , 9X40X3 2
351| 09 |V2173608020 |ABHSZE2EHE(S) [BOLTHEXS 8Y20 () 2

NOTE

105




FIG 352

PRO600V

i
[

REAR WHEEL

P1

Year/Month | . :ﬂfl~,

2015/03

NOTE

106




H/4

FIG 352 2 oy |Year/Month
REAR WHEEL 2015103
PRO600V
wHE| 2 F H 2 7 F g 7 & =+ 228 7| MEHAgY g
KEY NO. PART NO. DESCRIPTION SPEC. Qry. REPAIR | EFFECTIVE DATE REMARKS
352/ 01 |20083522101 SXHE(E WHEEL COMP, LHIRR 1
352| 02 |20083522201 |Z=XHE(S) WHEEL COMP , RH/RR 1
352| 0320083520020 |FERHE/HAE PIN,HUB/RR 10x64 2
352| 04 |vV4111600100 |Z<etAM WASHER , PLAIN M10 2
352| 05 (V3042600100 |AE=EALHEES2E  [NUT, HEX2 M10 4
352/ 06 |V5001930020 [=&& PIN,SPLIT 3x20 2
352/ 07 |20083520010 2} A (9X50X3) WASHER , 9X50X3 9x50x3 2
352| 08 |V2173608020 |AESUASEES(S) (BOLT,HEX/S M8x20(S) 2

NOTE

107



Year / Month

© OLHY 2t
FIG 402 7 &y = o
HYDRAULIC HOSE
2015/03
PRO600V
%LW__% | .{,11’:?}:‘-1
N e i‘ . A __"T_ L
T mE: e T f
I I (O AL I 19T G L
S S S - 11 R
15 | | 10
06 |
' ! ==l
e = = 5 1
e ] L B L
'm‘“_ -:E - :::—J[_ = i i @‘tm:ﬂj ,? Eﬂ::b

= ——L:-L“EE \
5-{ :ﬁgTEa;iﬁf TR
b et - )
] RS
o 1

©) oo s S |
3= 6% (. o 07 1 : ’-:"!j]’ — ’;Jr& ‘-C\
TR - 5 1 Y- — =
I pe% gso? o 02 i w ) 09
|
J oy
NOTE

108




H/a

FIG 402 S 2ol 2 py | Year/Monthf-
HYDRAULIC HOSE .
PRO600V
M| B ZH T £ F ¥ 7 & =+ 2EHE| MEHEHZY L/}
KEY NO. PART NO. DESCRIPTION SPEC. Qry. REPAIR | EFFECTIVE DATE REMARKS
402 01 (20014020050 B3 A HOSE , COLLER/TANK L=220 1
402| 02 (20014020030 |HST=A HOSE , HST/COLLER L=610 1
402| 03 [20084020130E |HSTEE{ ST A HOSE , FILLTER/HST L=260 1
402 04 (20014020130 B EE A HOSE , TANK/FILLTER L=320 1
402 05 [20084020070B |11 A /HZ HOSE , DELIVERY/PUMP-TG 1
402 06 [20084020090E | QS A (2 E S 2 AlRIC) HOSE, DELIVERY(VALVECYLINDERITG-DIVIDE VALVE) 2
402| 07 [20084020060E |H =/2l S A HOSE , IN/PUMP L=230 1
402| 08 [20084020100D (2|E S A HOSE , RETURN L=830 1
402 09 (37681850160 = e BAND , CLAMP(22) SEEG15-027 14
402 10 |120084020180C |nesA(2RUWES-2E Z %) |HOSE, DELIVERY/VALVE-DIVIDE VALVE 1
402 11 (20084020110C |motsA(RFw =22 4l2I0]) |HOSE, DELIVERY/DIVIDE-ROLLING 1
402| 12 [20084020080D |5 A(RES WS- B2 Al 2I[ |HoSE, DELVERYICONTROL VALVE ROLLING CYLNDER 1
402 13 (34523700050 E3{ (45X Q) PLUG , 45/LOW 1
402 14 (20084020150 SAEEIN L) PLUG, STRAIT/LOW 1
402 15 (20014020130 ZESA HOSE , TM/FILTER 1
NOTE

109




FIG 403

PRO600V

HST &3
HST TANK

Year / Month

P1
2015/03

90 14

> (ENGINE)

02

=> (ENGINE)

B e
0/]. 21 l._ )

_///V ’ ul k
-~ 1

- W LxE Loy e
7 NTEET g6\
/,/ { = 1|-. — — \ 1
P | | | bt~ — T ILl
e ' "\\ 1 ™ \TI T - S T — s
\ \]L- r%\ ‘\., e::}z_ ‘j\“\:f- -
\ . \\\\ — \ @@f

NOTE

110




HST &3

H/4

FIG 403 P1 Year / Month| =~
HST TANK 2015103
PRO600V
s B EH S £ F g 7 4 > 28| A2 Hf 4
KEYNO.|  PARTNO. DESCRIPTION spEc. | @7Y. | RepaRR | erreCTIVE DATE REMARKS
403 01 |20082512700F [HSTE4 = COMP TANK COMP , HST 1
403 02 120082512600 AN OIL CAP 1
403 03 |20082510020D (& A HOSE 1
403 04 120081117010 =221 PLUG 1
403 06 V2403612012 Sl Ee (PT 1/4) PLUG , DRAIN/PT1/4 1
403| 07 V2333606016 |S 2= E(SPL) BOLT, HEX/SPL M6X16(SPL) 4
403 08 |V2173608020 LYHFLUEEHE(S) BOLT, HEX/S M8x20(S) 2
403 09 120081117600 2tCI Ol Ef A HI0l COMP [STAY COMP , RADIATOR 1
403 10 |15605ZN1000 |ctCIOflEF RADIATOR 1
403 11 |V2113606025 SZE=E(SP) BOLT , HEX/SP M6x25(SP) 4
403 12 |35605033020 | 2tol0{2| == 2 2 9FAf |WASHER , WIRE WITHDRAWAL 4
403 1320081117020 ojo| = PIPE 1
403 14 120081117030 mlo| = PIPE 1
403| 15 1200840300208 [ (XM L) PLUG , REACTANGLE/LOW 2
403 16 120082510050 A HOSE 1
403 17 120082510090 SAZSHYZ HOSE CLAMP 4
403 18 |V7201024010 (o™ O-RING, P P10 2
403 19 120081117040 HiZel & BAR CLASP 2
403 20 120084020090 =81 PLUG , REACTANGLE/HIGH 2
403 21 |20082010050A ([2+AM WASHER 1
NOTE

111




FIG 408

PRO600V

s A
LIFT CYLINDER

P1

Year/Month | . fﬂflou

2015/03

NOTE

112




= -|
FlG 408 %gjl' }él EI [:'i Year / Month

P1
LIFT CYLINDER 15103
PRO600V
wes| P EH = 7 F 4 73| = zopE| MHEEY 5 =
KEY NO. PART NO. DESCRIPTION SPEC. Qry. REPAIR | EFFECTIVE DATE REMARKS
408 01 |20084082600E |4! &l 41} Ol == COMP PIPE COMP,CYLINDER 1
408 02 |20084082273E |LIAEZE ROD,PISTON 1
408 03 |20084082262B |LIAE PSITON 1
408 04 V7201035044 |0 (P) O-RING,P P44 1
408 05 |V7301050044 ELRR=! RING,BACK UP P44 2
408 06 |V7301020016 ELRR=! RING,BACK UP P16 3
408 07 |20114082160B |2 RING 1
408 08 1201140831108 |AlZIH & CUP,CYLINDER 1
408 09 |V7204024016 |0 (P) O-RING,P P16 2
408 10 /201140821608 |& RING 1
408 11 |V7921162400 24 SEAL,OIL 1
408 12 |20114082150A |™MX|A ==l SPRING,STOP 1
408 13 |V3043600120 AEF2AHEIN=2E  [NUT, HEXFINER2 M12X1.75 2
408 14 |V7602000000 aglaYyE NIPPLE,GREASE 1
408 15 |V4111600060 LetM WASHER,PLAIN M6 1
408 16 |20084080080B |FA| BUSH 1
408 17 V2173608020 LAEFASEZS(S) |BOLT, HEX/S M8x20(S) 4
408 18 |20084082801 AT 0l A COMP CASE COMP,SPRING 1
408 19 (20084082302 A2 0|ADEZY 0l E COMP [PLATE COMP , FIX/SPRING CASE 2
408 20 |20084080040C |A I 2! (HC116) SPRING , HC116 1
408 21 |20084080050C | I 2! (HCO70) SPRING , HC070 1
408 22 |20084080020A |AZSXIXEI0IE PLATE, SPRING 1
408 23 |V3342600140 AEF2AHEIN=2E  [NUT, HEXFINER2 M14 2
408| 24 [20084082200M |24l 2T ASSY CYLINDER ASSY , HYDRAULIC 1

NOTE

113




gDOFEc—J 3 Year / Month =
FIG 415 LIFT LINK " L
PRO600OV 200108 .
1
23 22 24
502-01 S\
[T e L 07 09
o f e BT T - 01
T | i)
E’% A
Ly b — - 10
‘ {DH g));( |
a | p o
S S B
< i,,ffr’f
07 704-10
09 07 _ 0 T !

2381 03

29

30 oo 8 0

NOTE

114




H/4

FIG 415 sZE3 oy Lyear/ vontn|
LIFT LINK 2015103
PRO600V

wHE| 2 F H 2 - 7 &4 > 2885| MBX g af pry
KEY NO. PART NO. DESCRIPTION SPEC. Qry. REPAIR | EFFECTIVE DATE REMARKS
415 01 |20084080070C (&alel{ & PIN, CYLINDER 17x270 1

415) 02 120084152304 | &t 3(S)COMP LINK COMP , UPR/RH 1

415 03 /20084152203 &2 3 (X COMP LINK COMP , UPR/LH 1

415 06 |20084162201 S5 3 (K) COMP LINK COMP , LOW/K 2

415 07 |41061020280 S2HH A WASHER , MIDDLE PIN 8.5X24X2.3 4

415| 08 20084172106 |24t 0l A COMP(K)  [BASE COMP , HANGER(K) 1

415 09 |V2173608020 [(ASESZLEEHE BOLT, HEX M8x20(S) 8

415 10 /20084062300 Eg a2l ASSY CYLINDER ASSY , ROLLING 1

415/ 11 V3002600080 HE NUT , HEX/1 M8 1

415) 12 120084060021B | =& =& ROD, ADJUST 1

415 1320084060110 HE(LMI10 NUT.(L,M10) M10 1

415 14 134542059900 elf+2l ol INSULATER 1

415 15 |20084172201 22X E40lE comp PLATE COMP,LINK 1

415] 16 V4111600120 [Z2tM WASHER , PLAIN M12 2

415] 17 |20084060011A |EE=E BOLT, ROLLING 2

415 21 120084200021 | EIAOIE POTENTIOMETER 1

415 22 120085260030 ZEHMHOHEHS ARM , POTENTIOMETER 1

415 23 |V3802600060 |EHXIZ0IFAHE NUT , HEX FLANGE M6 1

415] 24 |V1222604016 | A XS H|=H2LEAKSP) [SCREW, C/R PAN/SP M4x16(SP) 2

415] 26 120084060060 | PIN ®9 1

415 27 120082100020 = PIN , SNAP/8 1

415] 28 120084179030 | =tAM WASHER , 18X28X4 1

415 29 120088020020 jEelvE| WASHER,PIN 1

415] 30 |V3043600100 |HE NUT M10 2

415 31 120084179010 Al BUSH 18X20X20 1

415] 32 |121447360010 | 2tA WASHER , 8.5X30X4.5 4

NOTE

115




FIG 420

PRO600V

AES US XS
CONTROL VALVE LINKAGE

P1

Year / Month

2015/03

NOTE

116




AEE W XS

d/ 8

FIG 420 p1 Year / Month| =
CONTROL VALVE LINKAGE 10
PROGOOV
wes| P EH = 7 F 4 73| = zopE| MHEEY 5 =
KEY NO. PART NO. DESCRIPTION SPEC. Qry. REPAIR | EFFECTIVE DATE REMARKS
420 01 /1200842022020 |2 E{Z¢il0l E COMP PLATE COMP , MOTOR 1
420 02 |120084222903B |2t <& 3 COMP LINK COMP , SENSITIVITY 1
420| 03 [V4111000100 HAAM WASHER , PLAIN M10 5
420| 04 20082100040 = PIN, SNAP/10 2
420 05 [20084223002 A Ol=e & CoOMP HOLDER COMP , CABLE 1
420| 06 [V4111600060 AN WASHER , PLAIN M6 1
420 07 [v5001925020 =o PIN, SPLIT 2.5X20 5
420| 08 20084223602 D&Y COMP ARM COMP, LOCK 1
420 09 [V2003606025 |V2003606025 BOLT, HEX M6x25 1
420| 10 [V3002600060 |V3002600060 NUT , HEX/1 M6 3
420 11 [20084220102A 20084220102 LEVER, LOCK 1
420 12 [20084220130 DEHHEEOI GRIP, STOP 1
420 13 V2113606012 [SL=E(S) BOLT , HEX /S M6x12(S) 1
420 14 |120084052300B |Z2E=E4 = VALVE , CONTROL 1
420 15 [20084050010 WEAHMHAH ADJUSTER , VALVE 1
420 16 |20084050030A |c|E 1 &HE (A 1/4) ADAPTER , STRAIT/RETURN 1
420 17 |37681850221A | EHE (0EEHEZE) ADAPTER, 90" 2
420 18 V2183608020 LAEF2AESEZS(SP) |BOLT, HEX/SP M8x20(SP) 3
420 19 |20084202702B |=2i& COMP ARM COMP , ROLLER 1
420 21 |20084200040B |=2i ROLLER, 10X15X18 1
420 22 |20084207060A | I 2! (HE180) SPRING , HE180 1
420 23120084220112B |2 & dIHII0IE GUIDE , LEVER/LOCK 1
420 24 120084200120F | XI X[ & PIN, SUPPORT 14x90 1
420 25120084207000A |&E =24 COMP CAM COMP, VALVE CONTROL 1
420 26 |20084222202C |2 Xl COMP ARM COMP , SENSING 1
420 27 [V2003606050 FSUEEES) BOLT, HEX M6x50 1
420 28 |V3802600060 SHIS0IFZHE NUT , HEX FLANGE M6 1
420 29 (20085260030 ZEHMHHEH ARM , POTENTIOMETER 1
420 30 (20084200140 ZHEHIMMHE{R POTENTIOMETER 1
420 31 |V1222604016 & XHE Y HI = 2 LEAKSP) |SCREW , C/R PAN/SP M4x16(SP) 2
420 32 |120084202902A |2 E{& 3 COMP LINK COMP , MOTOR 1
420 33 (20084200050 Asg3 LINK PLATE 1
420 34 120085263401 |2E =T COMP PLATE COMP,LINKAGE/ELECTRICAL 1
420 35 (20084202400 2 E ASSY MOTOR ASSY 1
420 37 [V3802600080 |EZZX|=20|§ZHH{E  |NUT, HEX FLANGE M8 1
420 38 [V2123606035 FSLU=E(SP) BOLT , HEX/SP M6x35(SP) 3
4201 39 |120084220090B | A I 2! (HE056) SPRING , HE056 1
420 40 [V2173608025 |ABSAZEBE(S) [BOLT,HEX/S M8x25(S) 2
420 41 [V3042600100 AEFAHESS2E  [NUTHEX2 M10 2
420| 44 1520084200180 |A =2 SPRING 1
420/ 45 [v4011600100 AT QLN WASHER,SPRING M10 1
420 46 [V4111600140 oM WASHER,PLAIN M14 1
420 47 20084057040 FHATE SPRING , CAUSHION 3.0kgf 1
420 48 |V2173608020 LHFUEERE(S) BOLT, HEX/S M8x20(S) 4

NOTE

117




FIG 501

PRO600V

A T
FRONT FRAME

P1

Year/Month | . :ﬂfl~,

2015/03

NOTE

118




|/
FlG 501 @E’; EE”%:I Year/Month;”'

P1
FRONT FRAME 2015 /03
PRO600V
wHE| 2 F H 2 7 F g 7 & =+ 228 7| MEHAgY g
KEY NO. PART NO. DESCRIPTION SPEC. Qry. REPAIR | EFFECTIVE DATE REMARKS
501| 01 |20085012200H |9 & =& &} COMP FRAME COMP , ENGINE 1
501/ 02 |20085012300J |II O] Z(<*) COMP PIPE COMP , RH 1
501/ 03 |V2173608020 |ASESUAEEZS(S) (BOLT,HEX/S M8x20(S) 8
501| 04 |20085012601A | I BUMPER COMP 1
501/ 05 |V2183608020 |ASEFAEEZS(SP) BOLT, HEX/SP M8x20(SP) 4
501/ 06 |20085012700A |IIt O] Z(<*) COMP PIPE COMP, LH 1
501/ 07 |20084022600C |=Z E{Zz&i|0| ECOMP PLATE COMP, FILTER 1
501/ 08 |36753542412 |FHH{(ZE]) COVER , COVER(FILTER) 2
501| 09 |35523542500 |ZIEz|X| CARTRIDGE , HYD(HU) 2
501| 10 |36263700050A |Z2{ 1 PLUG , REACTANGLE/LOW 3
501 1120084020150 |3 1 (Z4/A Q) PLUG , STRAIT/LOW 1
501| 12 |V2173610025 |A~SHSZ=EES BOLT , HEX M10x25(S) 4
501/ 13 |V2173610100 |AESUAEEES(S) (BOLT,HEX/S M10x100(S) 2
501| 14 |V3042600100 |HE NUT , HEX/2 M10 2
501| 15 |V4011600100 |A =& efM WASHER , SPRING M10 2
501 16 |V2183608020 |AEF2ASEZS(SP) [BOLT, HEX/SP M8x20(SP) 5
501| 17 |20085010020 (=74 Protecting cap 2
501 22 |V2173608025 |AESASEES(S) |[BOLT,HEX/S M8x25(S) 1

NOTE

119




Year/Month | .

2015/03

P1

Olel =gy
MAIN FRAME

FIG 502

PRO600V

NOTE

120



H/a

FlG 502 [ng EE”%! P1 Year / Month|=
MAIN FRAME ot/
PRO600V

M| B ZH T £ F ¥ 7 & =+ 2EHE| MEHEHZY L/}
KEY NO. PART NO. DESCRIPTION SPEC. Qry. REPAIR | EFFECTIVE DATE REMARKS
502 01 [20085272600A |0l Q! =&l & COMP FRAME COMP , MAIN 1

502 02 [20085022900D |XIXI = 2il 0l £(2]) COMP |PLATE COMP , OUT/SUPPORT 2

502 03 (V2173610030 |AESZUEEHEE BOLT, HEX M10x30(S) 4

502 04 (V2173610020 |ASE=SAEELS(S) |BOLT,HEX/S M10x20(S) 4

502 05 V2173610030 |2~ SZUEEHES BOLT, HEX M10x30(S) 8

502| 06 [20085022800E |XIXIZ¢ell Ol £ COMP PLATE COMP, SUPPORT 2

502| 07 |20085022701  |XIXILItOI (<) COMP  |PIPE COMP , RH/SUPPORT 1

502/ 08 (20085022602 KX IOl Z (&) COMP  |PIPE COMP , LH/SUPPORT 1

502| 09 (V2173608020 |[AS=2ASEES(S) |BOLT,HEX/S M8x20(S) 8

502 10 |V2183608035 |~&SZHEEES(SP) |BOLT, HEX/SP MB8x35(SP) 4

502 12 (20084062400 =5 M EASSY VALVE ASSY , DIVIDE 1

502 13 [20084060030A |Z2{2(ZM) PLUG, STRAIT 3

502| 14 (V2173608035 [F2=E(SP) BOLT , HEX/SP M8X35(SP) 2

502 15 (V2173608025 |SZEE(S) BOLT, HEX /S M8X25(S) 4

NOTE

121




Year / Month

2015/03

P1

AOIE =g e
SIDE FRAME

FIG 503

PRO600V

NOTE

122



H/a

FIG 5083 AOIE =Zg & P1 Year / Month|=
SIDE FRAME 201503
PROGOOV

WHs| 2 EH 5 =z 4 7 4 > 2zHE| MHEHZY 5
KEY NO. PART NO. DESCRIPTION SPEC. Qry. REPAIR | EFFECTIVE DATE REMARKS
503/ 01 [20085035101SW|AHOI & = ¢l (%) COMP |FRAME COMP , LH/SIDE 1

503 02 (20085030520 ealpa=Tau FLOOR , EXTENSION 2

503 02 [20085036520 |94 ZHEFEHNHG) FLOOR , EXTENSION(NHG) 2

503 03 (V1922605016  |EHZ LIAF SCREW , TAPPING M4x20 10

503 05 (20085030032DG |2 &= & & PLATE , STEP 2

503| 06 (V2183608020 (A =A=SEEZS(SP) |BOLT , HEX/SP M8x20(SP) 12

503 09 V2173608016 |AESUASERS(S) |BOLT, HEX/S M8x16(S) 8

503 10 [20085035201SW|AHO| = Z ¢f| &) () COMP [FRAME COMP , RH/SIDE 1

NOTE

123



Year/Month | . cﬂflﬂu

2015/03

P1

2 ot
STEP

FIG 505

PRO600V

NOTE

124



H/a

FlG 505 %FEF P1 Year / Month| =
STEP 2015/03
PROGOOV
M| B ZH T £ F ¥ 7 & =+ 2EHE| MEHEHZY L/}
KEY NO. PART NO. DESCRIPTION SPEC. Qry. REPAIR | EFFECTIVE DATE REMARKS
505/ 01 [20085052301SW | & &H(0fl 21) COMP FLOOR COMP , MAIN 1
505/ 02 (20085050071 HH(B) COVER, CTR 1
505/ 03 (13766010031 =& 022 E(M08X21) [BOLT , HAND 1
505/ 04 (V4011600080 |AZZI2AM WASHER , SPRING M8 1
505 05 (41061020280 S2HEIQA WASHER , MIDDLE PIN 1
505 06 (V2183608020 (A =A=SEES(SP) |BOLT , HEX/SP M8x20(SP) 14
505/ 07 (20085050510 HE(Z ,K) MAT , CTR/K 1
505 08 (20085050520 OH E(ZHEIK) MAT , LH/FR/K 1
505/ 09 (20085050530 OH E(R/EIK) MAT , RH/FR/K 1
505/ 10 [20085052400SW | & &+(&) COMP FLOOR COMP , FR 1
505 11 (20085050550 AE(F/K) STEP , RR/K 1
505 12 (16996043100 2| BISET/M8 RIVET SET/M8 M8 18
505 14 (20085050610 A I01 & GUIDE , LEVER 1
505 15 (17687013030 ZEAMEHE(ZE, M6) NUT , PUSH(M6) 2
505/ 16 (20085050090 ANERHA CUSHION, SHEET 1
505 17 (V2183608030 (A SA=SEEZS(SP) |BOLT , HEX/SP M8x30(SP) 4
505 18 (35602010150 ZBEF4N WASHER , BIND SHAFT 4
505/ 19 (V4011600080 |AZZI2A WASHER , SPRING 4
505 20 (V3042600080 L2ERAHUEES2E  |NUT , HEX/2 4

NOTE

125



FIG 506

PRO600V

2L E
BONNET

P1

Year/Month | . :ﬂfl~,

2015/03

NOTE

126




H/a

FIG 506 Z2LE py |Year/Month]-
BONNET 2015/03
PRO600V
M| B ZH T £ F ¥ 7 & =+ 2EHE| MEHEHZY L/}
KEY NO. PART NO. DESCRIPTION SPEC. Qry. REPAIR | EFFECTIVE DATE REMARKS
506 01 [20085065100D |2LIE(H) BONNET , UPR 1
506 02 (20089010510 sy EMBLEM, TYM 1
506 03 (V1222604016 & XS - HI & 2 LEAKSP) [SCREW , C/R PAN/SP M4x16(SP) 7
506 04 (20085065110D |[&4 E(X) BONNET, FR 1
506 05 (20085061800 OIS THY COVER , LAMP 1
506 06 V2123606016 2E BOLT , HEX/SP M6x16(SP) 6
506 07 (V4011600060 ATSA SPRING , CONE M6 1
506 08 [20085065550B |&LIE(F) BONNET, RR 1
506 09 (20085065120 AFOIE D E (&) GRILL , LH/SIDE 1
506 10 (20085065130 AMOIEDE(R) GRILL , RH/SIDE 1
506 11 (20085065140 THEE GRILL , FR/SIDE 1
506 12 (20085060110D | PIN 1
506 13 (20085065150 OIS THY COVER , LAMP 1
506 14 (20085060610 Ol AN COVER , PANNEL 1
506 15 (17687013030 ZAHE NUT , PUSH(M6) M6 24
506 16 (V3002600060 HE NUT , HEX/1 M6 1
506 17 [20085060530A |2 3L E LOCKNUT 2
506| 18 (35605033020 (A0 IEE A WASHER , WIRE WITHDRAWAL 1

NOTE

127




Year / Month

OIN&HEEH _ > &
FIG 511 SEAT & CONTROLLER .

2015/03
PRO600V

01

NOTE

128




O|Xt & HAEEd

H/a

FIG 511 py | Year/Month|:
SEAT & CONTROLLER .
PROBOOV

M| B ZH T £ F g 7 & =+ 2EHE| MEHEHZY L/}
KEYNO.|  PARTNO. DESCRIPTION SPEC. | QTY. | REPARR | EFFECTIVE DATE REMARKS
511/ 01 [20085112100A |AlE ASSY SEAT ASSY 1

511 02 (20085110010 ANE DEHE PIN, SEAT 10x150 1

511 03 |V2173608016 LAESUESEZE(S) BOLT, HEX/S MB8x16(S) 3

511 04 (20085112202B |AIE D& COMP PLATE COMP , SEAT 1

511 05 |20085110020 AHE 10 PIN, SNAP/10 1

511/ 06 [20085402201A |2 E E2{ ASSY CONTROLLER ASSY 1

511 07 (V2113606025 =E BOLT, HEX/S M6x25(S) 4

511 08 (35605033020 A0l =E AN WASHER , WIRE WITHDRAV 6.5x18x1.6 4

NOTE

129




FIG 523

PRO600V

dH OtAH
CENTER MARKER

P1

Year/Month | . :ﬂfl~,

2015/03

01— 70N

NOTE

130




H/4

FlG 523 ﬂE‘I Dl'a'l p1 Year / Month '
CENTER MARKER 2015103
PRO600V
wHE| 2 F H 2 £ F g 7 &4 > 228F| MEHA g2 4 2
KEY NO. PART NO. DESCRIPTION SPEC. Qry. REPAIR | EFFECTIVE DATE REMARKS
5231 01 |20085232101A 3 MARKER COMP, CTR 1
523 02 |20085230010 0tA= MASCORT 1
523 03 |V2013608060 |AE= ) BOLT, HEX M8x60 1
523| 04 |V4111600080 [Z2tA WASHER , PLAIN M8 1
523 05 (V3042600080 |AE= 2323 [NUT, HEX/2 M8 2
523 06 |V4111600080 |=<2tAM WASHER,PLAIN M8 1

NOTE

131




ALOI & OFA Year / Month :H
FIG 525 SIDE MARKER . G
PRO600V 2015/03 -
U
o
NOTE

132




H/a

F|G 525 M‘OlE [”‘9" p1 Year / Month| =
SIDE MARKER 2015 /03
PRO600V
M| B ZH T £ F g 7 & =+ 2EHE| MEHEHZY L/}
KEYNO.|  PART NO. DESCRIPTION SPEC. QTY. | REPAR | EFFecTIVE DATE REMARKS
525 01 [20085250510SW|AtOl =0k MARKER , SIDE 2
525/ 02 (20085250030 OtHDR RUBBER , MARKER 2
525/ 03 (21615250010 OFA MARKER 2
525/ 04 (21615250020 I =& 0I(X AH) GRIP , LEVER/RED 2
525 05 (V2013608040 LAYERUEE(ES) BOLT , HEX M8x30 2
525/ 07 (20085250050 AT (HC23.5) SPRING , HC23.5 2
525 08 (V3042600080 AEFAHEES2E  [NUT, HEX/2 M8 4
525/ 09 (41061020280 S2HEILA WASHER , MIDDLE PIN 2

NOTE

133



FIG 526

PRO600V

EX1J| 0tA &S
LINE MARKER CONTROL

P1

Year / Month

2015/03

NOTE

134




/4
FIG 26 =XJ| 0tA &= py |Year/Month|=
LINE MARKER CONTROL ot/
PROGOOV

M| B ZH T £ F ¥ 7 & =+ 2EHE| MEHEHZY L/}
KEY NO. PART NO. DESCRIPTION SPEC. Qry. REPAIR | EFFECTIVE DATE REMARKS
526 01 [20085263701F |& &0l A COMP BASE COMP , TURNABOUT 1

526 02 (20082153200 A% x| SWITCH 2

526 03 (V1222603020 |& Kt=HH|I=2LEAKSP) [SCREW , C/R PAN M3x20(SP) 4

526 04 [20085264102A [Z=ZF &I X COMP HINGE COMP,CONTROL 1

526 05 (20085260121 EES PLATE 1

526 06 (20085260111 (G1E HUB 17.1x25x7 1

526 07 [20085270030A |2J101(64) GEAR,64 1

526 08 (V4111600100 (& 2tA WASHER , PLAIN M10 1

526 09 (V4011600100 |AZE2HAM WASHER , SPRING M10 1

526 10 [V3042600100 |ASE=SAUHEES2E  |NUT, HEX2 M10 1

526 11 (20085263902 0t1 8! XICOMP() HINGE COMP,RH/MARKER 1

526 12 (V4111600120 (& 2tA WASHER , PLAIN M12 2

526 13 V5001925025 (=2 PIN, SPLIT 2.5X25 2

526 15 (20085263802 O34 8! XICOMP(Z) HINGE COMP,LH/MARKER 1

526 16 (20084202400 2 ASSY MOTOR ASSY 1

526 17 [20085270040A [J104(10) GEAR,10 1

526 18 (V4011600080 |AZE2HAM WASHER , SPRING M8 1

526 19 [V3042600080 |AEE=AUHEES2E  |NUT, HEX2 M8 1

526| 20 (V2123606035 [=2=E(SP) BOLT , HEX/SP MBX35(SP) 3

526| 21 [20085260130A [HHH(X) COVER,FR 1

526 22 (20085260141 HH(F) COVER,RR 1

526 23 (V2123606016 |[=2=E(SP) BOLT , HEX/SP M6x16(SP) 3

526 24 (V6001506000 ELGE! BEARING , BALL 6000DD 2

526 25 (V7041400100 |CEESE(FE) C-RING , SHAFT 10 2

526 26 (20085260050 =z &N OIL FREE BUSHING 1

526| 27 (20085260150 |[Zzl0|E PLATE, FIXED/M3 2

NOTE

135




FIG 531

PRO600V

ZLIH & AKX
MONITOR & SWITCH

P1

Year/Month | . -'k_;

2015/03

NOTE

136




H/a

FIG 531 PLIH & A/ py |Year/Month]=
MONITOR & SWITCH ot/
PROG0OV

M| B ZH T £ F ¥ 7 & =+ 2EHE| MEHEHZY L/}
KEY NO. PART NO. DESCRIPTION SPEC. Qry. REPAIR | EFFECTIVE DATE REMARKS
531 01 (20085312101 0] & ZH (K) ASSY PANEL ASSY , METER/K 1

531 02 (V4111600040 [Z2tM WASHER , PLAIN M4 4

531 03 (V1922604020 EH& LEAE SCREW , TAPPING M4x20 4

531 05 (13276642201 |ZH|L| 0|4 AL|X|ASSY|SWITCHASSY , COMBINATION 1

531 06 (20085322100 AEHE ARQIX|ME SWITCH SET, STARTING 1

531 07 (20085332200 |ARIXI(E& XI)ASSY  [SWITCHASSY , STOP/BUZZER 1

531 08 (20085312701 0} A 2| X|ASSY SWITCH ASSY , MARKER 1

531 09 (20085383300 |= & (==& 0l AllZ=Z) ASS|VOLUME ASSY , ADJUST/LEVEL 1

NOTE

137




FIG 532

PRO600V

BiElel & ASF AN AR X
BATTERY & LIMIT SWITCH

P1

Year/Month | ..

2015/03

NOTE

138




H/a

F|G 532 HH E‘I al & A! .7:’—1:1 X‘” ﬁ‘?’l Il p1 Year / Month| =
BATTERY & LIMIT SWITCH .
PRO600V

M| B ZH T £ F ¥ 7 & =+ 2EHE| MEHEHZY L/}

KEY NO. PART NO. DESCRIPTION SPEC. Qry. REPAIR | EFFECTIVE DATE REMARKS

532| 01 |20085320010 [HHEi 2l BATTERY 1

532 02 [20085321100A |HHEi2I 2 S COMP FIX BATTERY COMP 1

532/ 0320082110042 [ZI0IE PLATE 1 ~2014

532 04 (20082832000 A 2| X|ASSY SWITCH ASSY 1 ~2014

532/ 05 |V1222604030 |&lX+&HH| =S LEAHSP) |SCREW, C/R PAN/SP M4x30(SP) 2 ~2014

532| 07 (V2183608020 [AEE=2A=SESZS(SP) |BOLT, HEX/SP M8x20(SP) 1

532| 08 |20085320030A [2E(EXI) CORD , EARTH 1

532 09 [20085320060A |2 =(+) CORD, (+) 1

532| 10 |20085320080  [HHE{Z| ZEE{(+) BATTERY CONNECTOR (+) 1

532 11 (20085320090 [HHE{2| E4UE{ () BATTERY CONNECTOR (-) 1

532| 12 120085320070  [HHE{2|7 COVER,BATTERY 2

532 13 (20085320020 =M CUSHION, 30x100x6 1

532| 14 |34522812400A |5 X ASSY BUZZER ASSY 1

NOTE

139




= 9

5] o

wm ~
a
O w
R 2
Ul o2
L
n
D w
=0
)

>

o g

O g
w

NOTE

140



H/4

FlG 582 Oﬂt”.E EXHEH p1 Year [ Month| =
SEED FRAME 2015103
PRO600V

oHE B EH S £ F g 7 & > 2282 MHEHZ2 4 2
KEY NO. PART NO. DESCRIPTION SPEC. Qry. REPAIR | EFFECTIVE DATE REMARKS
582| 01 |20085825201SW | = &i| & XI XI(X+) COMP  [SUPPORT COMP , LH/FRAME 1

582| 02 |20085825101SW | = &j| & XI XI(?) COMP  [SUPPORT COMP , RH 1

582| 03 |V2173608020 |ASSA=SEES(S) [BOLT , HEX/S M8x20(S) 8

582| 04 114322420040 |Z=&0I(B) GRIP , B 2

582| 05 (20085820510 (& PIN , FIX 2

582| 06 |21444190201  |E(06X29)/2 PIN(06X29)/LEVER 2

582| 07 |20085825300 (& &It COMP LEVER COMP , FIX 2

582| 08 |20085825400 |2 A T}OIZ COMP PIPE COMP , FIX 2

582| 09 |21565820510 A I &(HC055) SPRING , HC055 8

582| 10 |V2173608020 |AESUAESEES(S) [BOLT, HEX/S M8x20(S) 6

582| 11 |V3802600080 [EHXIZ20ISAUUHE NUT , HEX FLANGE M8 2

582| 12 |V5001930025 |=&H& PIN , SPLIT 3.0X25 2

582| 13 |V5601600008 [AEHE PIN , SNAP 8 2

582| 14 |V5001930035 |=&& PIN , SPLIT 3.0X35 2

NOTE

141




R

Year/Month | .

2015/03

P1

gH 0| 2
SIDE MIRROR

FIG . 582-01

FIG 583

PRO600V

NOTE

142



H/4

FlG 583 Hﬂ” DI a'l p1 Year / Month I_'_
SIDE MIRROR s /0
PRO600V

wHE| 2 F H 2 £ F g 7 &4 > 228F| MEHA g2 4 2
KEY NO. PART NO. DESCRIPTION SPEC. Qry. REPAIR | EFFECTIVE DATE REMARKS
583| 01 |20085835100 |0lHI 2 Ef XHCH COMP(S*)[SEED FRAME COMP , RH 1

583 02 |20085835200 06l 2 € XHCH COMP(Z) |SEED FRAME COMP |, LH 1

583 03 |20085820010 0l 51 2 &A1 CH TRAY , SEEDLING 12

583| 03 |20085826010 |0i|H| 2 &XHCH(NHG) TRAY , SEEDLING(NHG) 12

583 04 |20085820540 ghalef(=h) MIRROR SET 1

583| 05 |20085830510  [E!(8X34) PIN , 8X34 8

583| 06 |20085830520 [AXZE SPRING 4

583 07 |20085830530 SH0|cq OHol &= PIPE , MIRROR 1

583| 08 |20085835300SW [ A HIOI(£ Z£) COMP STAY COMP 1

583| 09 |20085835500 |2 &2 2CH COMP FRAME COMP , CATCHING 1

583 10 |20085835600 gH 0l ed XIXICH COMP STAY COMP , MIRROR 1

583| 11 |V2013608030 [AESUA=SE(ES) BOLT , HEX M8x30 1

583| 12 |V2193606016 [SL=E(SPL) BOLT , HEX /SPL M6x16(SPL) 24

583| 13 |V2173608020 |[AESUASEEZS(S) [BOLT , HEX/S M8x20(S) 2

583| 14 |V3042600080 |AESEAUHEES2E [NUT , HEX/2 M8 2

583| 15 |V3612600080 [EAIAZHEZ0IHE2S|NUT , HEX WASHER/2 M5 1

583| 16 |V3802600080 [EHXIZ20ISAUHE NUT , HEX FLANGE M8 2

583| 17 |V4011600080 [AZE2tA WASHER , SPRING M8 1

583| 18 |V4111600080 [Z 2tA WASHER , PLAIN M8 3

583| 19 |V5601600008 |AEHE PIN , SNAP 8 8

NOTE

143




FIG 601

PRO600V

NEREE
PLANTING SHAFT, DRIVING

P1

Year/Month | .l

4=/
2015/ 03 R

!ll ’ |I ) LKEL?; ﬁ
e -~ ‘ I

FIG. 605
776§

NOTE

144




H/a

FIG 601 AR HE py | Year/Month|—
PLANTING SHAFT, DRIVING o
PROGOOV
M| B ZH T £ F ¥ 7 & =+ 2EHE| MEHEHZY L/}
KEYNO.|  PARTNO. DESCRIPTION SPEC. | QTY. | REPAIR | ErreCTIvE DATE REMARKS
601 0121444192201 |z 9l EASSY JOINT ASSY , UNIVERSAL | 6.5%29 2
601 02 (21444190201B |& PIN , 6.5X29 6 2
601 03 (20082100010 o of & PIN , SNAP(6) 2
601 04 (20086010030 |Al25 = SHAFT , RR PLANTING 1
601 05 (21454200010 AREE Ex BOOT , PLANTING SHAFT 1
601 06 [20086012300E |&l=5IZCOMP SHAFT COMP, RR/IPLANTING 1
601 07 (V4111600060 HelM WASHER , PLAIN 1
601 08 (V7601500000 (L& NIPPLE,GREASE/A-M6F 1

NOTE

145




FIG 603

PRO600V

ENP

PLANTING MISSION

P1

Year / Month

2015/03

NOTE

146




S|
FIG 603 AR 0|E Year / Month _

P1
PLANTING MISSION 2015 /03
PRO600V
wHE| 2 F H 2 £ F g 7 &4 > 2885| MBX g 4 2
KEY NO. PART NO. DESCRIPTION SPEC. Qry. REPAIR | EFFECTIVE DATE REMARKS
603| 01 |20086030010D (&l=01& CASE , TRANMISSION/PLANTING 1
603| 02 |V5801404520 (A& E PIN, SPRING 4.5x20 2
603| 03 |20086030020B |[&1 =014 HH COVER , TRANMISSION/PLANTING 1
603| 04 |V2113606030 |SAU=E(S) BOLT, HEX /S M6x30(S) 8
603| 05 |V7441152507 [ 4!(D) SEAL, OIL/D 152507 2
603| 06 |V7441173006 |2 4l(D) SEAL, OIL/D 173006 2
603 07 |20086110090 2 2 AI(TC122206) SEAL, OIL(TC122206) 122206 1
603| 08 |27041020091 [AIOIEZ @2 =2 Z2{1|PLUG, SIDE FRAME 1
603| 09 |20086030030 |&&&t PLATE, L 1
603 10 |V2173608016 |AESUASEES(S) |[BOLT,HEX/S M8x16(S) 2
603| 11 |V2173608030 |ASE=A=SEZS(S) |[BOLT,HEX/S M8x30(S) 2

NOTE

147



FIG 605

PRO600V

AR J|04(1)
PLANTING GEAR(1)

P1

Year/Month | .

2015/03

NOTE

148




H/a

FlG 605 AI b’ le‘l ( ) P1 Year / Month| -
PLANTING GEAR(1) .
PRO600V

M| B ZH T £ F ¥ 7 & =+ 2EHE| MEHEHZY L/}
KEY NO. PART NO. DESCRIPTION SPEC. Qry. REPAIR | EFFECTIVE DATE REMARKS
605 01 [20086050012E [E0|&BIEH= SHAFT , CHANGE/CROSS FEED 1

605 02 [20086050090C |EtA I SPRING, PLATE 1

605 03 [20086050051A |&/01&3| KEY , CROSS FEED 1

605 04 [20086050070C [2FA (17X24X2) WASHER , 17X24X2 17x24x2 2

605 05 [20086050020A |J104(/11) GEAR, 11 1

605 06 [20086050060C |2+ A (17X25X3) WASHER , 17X25X3 17.2x25x3 2

605 07 [20086050030A |J104,13 GEAR, 13 1

605 08 (20086050042 J104,13 GEAR, 13 1

605/ 09 [20086092100D (&l Ol AlZEf COMP SHIFTER COMP , CROSS FEED 1

605 10 (V6003106003 |=HIHE BEARING , BALL 6003 P5/C3 2

605 11 (37502510230 Ot == 9| KEY 05x05x17 2

605 12 (V7041400170 |CRIEEH(E]) C-RING , SHAFT 17 4

605/ 13 (214460400208 |t I 01(15) GEAR , BEVEL/15 2

605 14 (20086040010D |ARUH=H SHAFT , INPUT/PLANTING 1

605 15 (V6003106303 |=HIHE BEARING , BALL 6303 P5/C3 2

605/ 16 (V7051400470 C@%%%}(—T‘%‘%) C-RING , HOLE 47 1

605/ 17 (21446040030A U AI(TCT7477) SEAL , OIL(TC7477) 174707 1

NOTE

149




FIG 606

PRO600V

K202

PLANTING GEAR(2)

P2

Year/Month | .l

2015/03

NOTE

150




|/
FIG 606 A2 I (2) Year / Month| =~

P1
PLANTING GEAR(2) 2015 /03
PRO600V
s P EH S 7 £ 4 7| = 280 M2 8
KEYNO.|  PARTNO. DESCRIPTION SPEC. | QTY. | REPAIR | EFFECTIVE DATE REMARKS
606 01 |20086060010A [II2H= SHAFT , COUNTER 1
606 02 |13262170030 |[2c4XIEctNUEI|0l [BRACKETKEY, CLUTCH [05x05x195 1
606 03 |20086060020A |7]0(<%/26) GEAR , RH/26 1
606 04 |20086060030A |(7]0{(=/20 GEAR, CTR/20 1
606 0520086060042 |7]0f(=H18) GEAR, LH/18 1
606 06 |V6002106002 |SHIZ BEARING , BALL 6002 P6IC3 4
606 07 |20086072102B |2l =247 S% COMP  [SHAFT COMP, OUT/CROSS FEED 1

NOTE

151



Year / Month

FIG 008 FEED CAM B ot

2015/03
PRO600V

E OI = 9" _—:H "'-_“L"I_‘_:'-_,

02

NOTE

152




H/4

FIG 608 205 & oy LYear /Month| =
FEED CAM 2015103
PRO600V

wHE| 2 F H 2 £ F g 7 &4 > 228F| MEHA g2 4 2
KEY NO. PART NO. DESCRIPTION SPEC. Qry. REPAIR | EFFECTIVE DATE REMARKS
608| 01 |20086080050A (& 0I&SHIHE GRS A HOUSING , BEARING/CROSS FEED 1

608 02 |V2173608020 |AESUASEES(S) (BOLT,HEX/S M8x20(S) 5

608| 03 |V6003106001 ([SHIHH BEARING , BALL 6001 P5/C3 1

608| 04 |20086080070 |S&HIZ BAND, CLAMP 4

608| 05 |20086080060 |E0ISE= BOOTS, CROSS FEED 2

608| 06 |20086080022B |&0ISHE METAL , CROSS FEED 1

608| 07 |27063010300D |7}o| =24 CAM, GUIDE 1

608| 08 |20088020010B |Ztz} COLLAR,11x15x7 O11xd157 1

608| 09 |V7201024020 |0 (G) O-RING, P P20 1

608| 10 |20086082501 |11 & & COMP PLATE/COMP 1

608| 11 |V2113606016 [SL=E(S) BOLT, HEX/S M6x16(S) 3

608| 12 |20056082400 |0l 2 COMP CAM COMP , CROSS FEED 1

608| 13 |20086082203A (=052 COMP SHAFT , CARRYNG 1

608| 14 |20086082300F |[Z 013245 AHIOI COMP [STAY COMP, SHAFT/ICARRYING 1

608 15 |Vv4111600060 oM WASHER , PLAIN M6 1

608| 16 |V7601500000 |Z2|ALE NIPPLE,GREASE/A-M6F A-M6F,P=1 1

NOTE

153




FIG 609

PRO600V

80l dd

LEVER, CROSS FEED

P1

Year/Month | .

2015/03

NOTE

154




20|15 diH

H/4

FIG 609 P1 Year / Month] -
LEVER, CROSS FEED 2015103
PRO600V

wHE| 2 F H 2 £ F g 7 &4 > 2885| MBX g 4 2
KEY NO. PART NO. DESCRIPTION SPEC. Qry. REPAIR | EFFECTIVE DATE REMARKS
609 01 |20086092200A |&0I& AIZZE{ Ol A COMP BASE COMP, SHIFTER/CROSS FEED 1

609 02 |V2173608016 |AESUASEES(S) ([BOLT,HEX/S M8x16(S) 3

609| 03 |20086092300C |[& Ol AIZEE elltH COMP [LEVER COMP, SHIFTERICROSS FEED 1

609| 04 |V4111600080 |& 2tA WASHER , PLAIN M8 1

609 05|Vv5001930015 |=Z& &l PIN, SPLIT 3.0x15 2

609| 06 |20086090010  |&I(06X22) PIN , 06X22 06x22 1

609 07 |V4111600060 [Z2tA WASHER , PLAIN M6 2

609| 08 |20082100010  |&ll O1 & (6) PIN , SNAP(6) 1

609 09 |20084220050 =&0| GRIP , LEVER/SENSIVITITY 1

NOTE

155




01 > § Year / Month
—_—
FIG 610 CONNECTING SHAFT .
PRO60O0OV 2015/03

FIG. 605

FIG. 612

FIG. 612 (o

NOTE

156




H/a

FIG 610 A& py | Year/Month
CONNECTING SHAFT ots 103
PRO600V
Wz | £ F #H F £ F g > 228 | MHEHZY Hf z
KEY NO. PART NO. DESCRIPTION Qry. REPAIR | EFFECTIVE DATE REMARKS
610 01 [20086102100C SHAFT COMP , LH/ICONNECTING 1
610 02 (20086100010C COUPLING , DRIVING 5
610 03 (V5001930035 PIN, SPLIT 2
610 04 (20086102201C SHAFT COMP , RHICONNECTING 1

NOTE




FIG 611

PRO600V

A2t XIXIAH Ol A
SUPPORT CASE

P1

Year/Month | .l

2015/03

NOTE

158




/4
FlG 611 "'%'DJ I|X|9'”0|ﬁ Year/Month‘Z_”.

- P1
SUPPORT CASE 2015 /03
PRO600V
s 2z 45 = z g 7 3| = ZmHE| AHE2Y P
KEY NO. PART NO. DESCRIPTION SPEC. QTY. REPAIR | EFFECTIVE DATE REMARKS
611 01 |20086110010F [A!IL2FXIXIAIOlA CASE , SUPPORT/ARM 3
611 02 |V7211031035 [0 (G) O-RING, G G35 6
611 03 |V7401173006 _?_oe“é'(D) SEAL, OIL/D 173006 12
611 04 120086140021 NPNLL(E=s METAL , SUPPORT 6
611 05 V2173608016 AEFSUASELZE(9) BOLT, HEX/S M8x16(S) 18
611 06 |V5801404520 ATzl PIN, SPRING 4.5x20 6
611 07 |20086110080B [AICIDJt0IE GUIDE , CHAIN 3
611 08 |V5801406028 ATzl PIN, SPRING 6.0x28 3
611 09 |20086110020B [&!2FXIXIAHIOlAHH [COVER , SUPPORT/ARM 3
611 11 |V2113606030 FAEE(S) BOLT, HEX /S M6x30(S) 54
611 12 |20087172400A |XIXIZ¢2I0lE COMP PLATE COMP , SUPPORT 2
611 13 127041020091 AOIEZ Y =7 Z2{1|PLUG, SIDE FRAME 3
611 14 |V2173608040 AEFSUASELE(9) BOLT, HEX/S M8x40(S) 12
611 15 120086110090 2 2 A1(TC122206) SEAL, OIL(TC122206) 122206 3

NOTE

159



FIG 612

PRO600V

A2t TS
PLANTER DRIVING

P1

Year / Month

2015/03

NOTE

160




AR RS

H/4

FIG 612 P1 Year / Month|-
PLANTER DRIVING ot 103
PRO600V

wHE| 2 F H 2 £ F g 7 &4 > 2885| MBX g 4 2
KEY NO. PART NO. DESCRIPTION SPEC. Qry. REPAIR | EFFECTIVE DATE REMARKS
612| 01 |20086120011B [X=2SHX= SHAFT , CLUTCH/RESPECTIVE 3

612| 02 |21447010041A |31(05X05X18) KEY , 05X05X18 05X05X18 3

612| 03 |21447020022F [&1 & =i XA 2 31(S) |SPROCKET , RH PLANTING CLUTCH 3

612| 04 |21447010031C |AlY 24X A CAM, PLANTING CLUTCH 3

612| 05 |V7041400170 [CEHEZH(EI) C-RING , SHAFT 17 6

612| 06 |V6003106003 [SHIHE BEARING , BALL 6003 P5/C3 12

612| 07 |20086120020A [ I Z(HC030) SPRING , HC030 HCO030 3

612| 08 121307322050 |AlU2t= 24M WASHER , PLANTING SHAFT [17.1x34x1 3

612| 09 |20086132200 [Al2IF(K)ZE SHAFT COMP , PLANTING ARM(K) 3

612| 10 |20086130050 |AZ=7I(18) SPROCKET,18 3

612| 11 |20086110030B |l 21(066) CHAIN , 066 3

612| 12 |20086130010A |<FAq(26X38X01) WASHER, 26X38X01 26X38X01 6

612| 13 |20086130020C (A oM 24X SPRING,SAFETY CLUTCH HC057 3

612| 15]20086130031 (A =ZIofM WASHER,SPRING 3

612 16 |20086130040 gz STOP RING SPRING 3

NOTE

161




PRO600V

2t x 2K
FIG 615 RESPECTIVE CLUTCH

P1

Year / Month

2015/03

13

(Center)

NOTE

162




H/a

FlG 615 jﬂ'- _XL %E‘l Il P1 Year/Month__ —
RESPECTIVE CLUTCH .
PROGOOV
WHs| B EH 5 £ F ¥ > 2| MEHEZ2 L/}
KEY NO. PART NO. DESCRIPTION Qry. REPAIR | EFFECTIVE DATE REMARKS
615 01 (20086152100C |24 XIHI0lA COMP BASE COMP , CLUTCH 2
615 02 (V2173608016 |ASSAZSEZS(S) |BOLT,HEX/S 9
615 03 (V2113606016 FUEE(S) BOLT, HEX /S 6
615 04 [20086150030C |2 XIZ3 FORK , CLUTCH 2
615/ 05 (27231030010 3 PIN , WHEEL/4 2
615/ 06 (20086150040C | =& (HCO11) SPRING , HT011 2
615 07 (V4111600080 WASHER , PLAIN 2
615/ 08 (39081700200 PIN , SNAP/8 2
615 09 [20086150050D |=2f= PIN , CLUTCH/RESPECTIVE 2
615/ 10 [20086150080C |l Ol PLATE , CABLE/RESPECTIVE 2
615/ 12 (20087170040 s PROTECTOR , MUD 2
615 13 (V2183608016 |A& =E2&(SP) [BOLT, HEX/SP 4
615/ 14 (20086150120 e PLATE, CTR 1

NOTE

163




==

Year/Month | . *ﬂfl“-

FIG 701 PLANTER CONNECTING " 2015/ 03
PRO60O0OV
20

20 1 1

éb\ﬁl‘rj

|
s oo 0
"G
22 ”F\(% ’
CQLE@ 9

NOTE

164




H/a

FIG 701 AIEE HAA py |Year/Month|=
PLANTER CONNECTING o
PROGOOV
M| B ZH T £ F ¥ 7 & =+ 2EHE| MEHEHZY L/}
KEYNO.|  PARTNO. DESCRIPTION SPEC. | QTY. | REPAR | erreCTIVE DATE REMARKS
701 01 [20087010012C |AIR 20l FRAME , MAIN/PLANTING 1
701| 02 [20087012203A |=2/=XI X COMP SUPPORT COMP , SHAFT/ROLLING 1
701/ 03 [20086150070A |2 XIHI0IA(S) BASE , CTR/CLUTCH 1
701 04 (V2173608020 LAERUEELS(S) |BOLT,HEX/S M8x20(S) 10
701 05 |V6002506006 =GR BEARING , BALL 6006DD P6/C3 2
701 06 (20087012103B |G| Xl COMP HITCH COMP 1
701 07 |37613420080 SO & 2AAN WASHER , HOLDER 10.5x34x4.5 1
701 08 (V2173610030 2 FZHEETJI=(S) |BOLT, HEX/S M10x30(S) 1
701 09 |20084200021 ZEIMqMH/R POTENTIOMETER 1
701/ 10 (20085260030 TEIANE ARM , POTENTIOMETER 1
701 11 |V3802600060 SHAE0E2AHE NUT , HEX FLANGE M6 1
701 12 (V1222604016 & S Yl & 2 LEAKSP) [SCREW , C/IR PAN/SP M4x16(SP) 2
701| 17 (20087030030B | = Z(HE275) SPRING , HE275 2
701/ 18 (20087030020 HolEMd 22 ROD, CHAIN(TENSION)(102) 2
701 19 |Vv4111600080 M WASHER , PLAIN M8 2
701 20 (V3042600080 LAEFAHESZES23  [NUT, HEX2 M8 4
701 21 (21466400014C |A Z & (HE256) SPRING , HE256 2
701 22 (V2153610025 28 FZHEEJF=(SP) |BOLT, HEX/SP M10x25(SP) 3
701 23 |V2173608025 LAEFSUEEZE(S) BOLT, HEX/S MB8x25(S) 2
NOTE

165




FIG 704

PRO600V

SE3 XX Zd
SUPPORT FRAME

P1

Year / Month

2015/03

NOTE

166




283 XX =g

W/

Year / Month|~ S

FIG 704 p1
SUPPORT FRAME 2015103
PRO600V
#lHe| 2 F H 2 £ F 9 7 & 2 22pE| MHHg g =z
KEY NO. PART NO. DESCRIPTION SPEC. QrY. REPAIR | EFFECTIVE DATE REMARKS
704| 01 |20087092100C |&) < &+ & (%) COMP STAND COMP, LH/PALNTING 1
704| 02 120087090010 A ILE(HCO70) SPRING , HC070 2
704| 03 |V4111600220 |& A WASHER, PLAIN M22 2
704| 04 |V5001925030 |=&E PIN, SPLIT 2.5X30 2
704/ 05 |20087090040 OFH CAP 2
704| 06 |20087092200C |4l S & (L) COMP STAND COMP , RH/PALNTING 1
704] 07 |20087042103B |2 4 3 X| XI CH(%t) COMP [SUPPORT COMP , LH/BED 1
704| 08 |V2173608020 |ASSU=SEZE(S) |BOLT,HEX/S M8x20(S) 11
704| 09 |20087042203C |2 &3 XI Xl CH(<*) COMP [SUPPORT COMP , RH/BED 1
704| 10 |20087042504A |E & XIXI COMP SUPPORT COMP , BED 1
704| 11 |VA111600080 |& 2t A WASHER, PLAIN M8 4
704| 12 |V4011600080 [AZE2tM WASHER , SPRING M8 4
704 13 |V3042600080 |ASEFAHEES2E  |NUT, HEX2 M8 4
704| 14 |120087042301A |24 XIXICH COMP SUPPORT COMP, ROLLER 1
704| 15 |V4111600100 |&E2AA WASHER, PLAIN M10 2
704| 16 |V4011600100 [AZE M WASHER , SPRING M10 2
704| 17 V304260100 L2EFAUEBS2E  [NUT, HEX2 M10 2
704| 18 |20087042400D |01 Z 0l COMP HOOK COMP , MARKER 2
704| 19 |V3043600100 |FAEE(S) BOLT, HEX /SP M10 2
704| 20 |V4011600100 [AZ I etM WASHER , SPRING M10 2
704| 21 120088088210 e E0|E PLATE,OILER 1
704| 22 120088080010 ez OILER 1
704 23 |V2173608025 |ASESFASEELS(S) |[BOLT,HEX/S M8x25(S) 1
NOTE

167




FIG 705

PRO600V

2t X 2 Xl did
ERSPECTIVE CLUTCH LEVER

P1

Year / Month

2015/03

NOTE

168




H/4

FlG 705 ;F —7& %EI Xl E”H'I p1 Year / Month|=
ERSPECTIVE CLUTCH LEVER .
PRO600V

ezl 2 EH B 7 EF g 7 F| 2z |2=225) MHFHSY 4 =
KEY NO. PART NO. DESCRIPTION SPEC. QTY. REPAIR | EFFECTIVE DATE REMARKS
705| 01 |20087052101E [2==Z22{Xi2lititi0ol A comp |BASE COMP , LEVER 1

705 02 |20085373000 2|0l E A2IX| ASSY SWITCH ASSY 1

705| 03 |V1222603016 |& XH= & H|I &2 LEAHSP) [SCREW, C/IR PAN M3x16(SP) 2

705 04 120087050060 £1(08X98) PIN , 08X98 08x98 1

705| 05 |20087052402B |A < Xl &S COMP CONTROL COMP,SENSING 1

705| 06 |V4111000080 |& 2tA WASHER , PLAIN M8 1

705 07 |V5601600008 |A &HEl PIN , SNAP/8 8 1

705| 08 |20087050071A |E(06X109) PIN , 06X109 1

705 09 |V4111600060 |=2tAM WASHER , PLAIN M6 2

705| 10 |V5601600006 |5l O1 & (6) PIN , SNAP/6 6 2

705 11 |20087050050 Z1(10X98) PIN, 10X98 10x98 1

705| 12 120087052202C [ Z=Z=2{Xl&lltH COMP |LEVER COMP , CLUTCH/IRESPECTIVE 3

705 13 |v4111000100 |ZE2tAM WASHER , PLAIN M10 3

705 14 120082100040 AP PIN, SNAP/10 1

705 15 |20084220130 DEHHEEOI GRIP, STOP 3

705 16 |20087050080 A SPRING 1

705| 17 |V2173608020 (A SA=ESZS(S) |BOLT,HEX/S M8x20(S) 4

NOTE

169




Year / Month

2015/03

P1

8 2
LUBRICATION

1]

B R

.

_______'_"________'_'________'_ﬂ

FIG 706

PRO600V

NOTE

170




H/4

FlG 706 "’S’% 'El'ﬁl p1 Year / Month|=
LUBRICATION o151 03
PRO600V

s B EH S £ F g 7 &4 > 2885| MBX g 4 2
KEY NO. PART NO. DESCRIPTION SPEC. Qry. REPAIR | EFFECTIVE DATE REMARKS
706 01 |35015860010 HUM mo| = PIPE,CONNECITION 1

706| 02 |36323600360 [ <M mbo| = PIPE,CONNECITION 1

706 03 |20081170040 SHETSA HOSE CLAMP 2

706| 04 |20085321100A [HIE{Z] BATTERY,FIX COMP,TENSION 1

706 05 |20088080060A |uio|= PIPE,CONNECITION 2

706| 06 |20088080020 |to|= PIPE L=120mm) 1

706| 07 |20088080030 |zo|= PIPE L=350mm 1

706| 09 |20088080050 |to|= PIPE L=945mm) 2

NOTE

171




=X17| OFA Voot | —or- e

2015/03

PRO600V

FIG. 526

NOTE

172




H/a

FIG 707 =X|J| OFAH py |Year/Month|=
LINE MARKER o
PROGOOV
M| B ZH T £ F ¥ 7 & =+ 2EHE| MEHEHZY L/}
KEYNO.|  PARTNO. DESCRIPTION SPEC. | QTY. | REPAR | erreCTIVE DATE REMARKS
707 01 [20087072700A |Ot>HHI0I A (%) COMP  |BASE COMP , LH/IMARKER 1
707 02 (V2173608016 LrEFSAUEELS(S) |BOLT, HEX/S M8x16(S) 8
707 03 |20085820040 SETHOHZH CAP , FRAME/SEEDLING 2
707 04 [20087072300C |ZXIJ|0t>H COMP MAKER COMP, LINE 2
707 05 ]27231030010 R D EE (4) PIN , WHEEL/4 08x44 2
707 07 (20082100020 A EHE PIN , SNAP/8 2
707| 08 [20087070030B | = & (HE130) SPRING , HE130 2
707 09 (V2183608020 2~ FZHEEES(SP) [BOLT, HEX/ISP M8x20(SP) 2
707 10 (200870733008 |0Ot24(<*) COMP MARKER COMP , RH 1
707 11 [20087072800A |OHAHIOIA(2) COMP  |BASE COMP, RH/MARKER 1
707 12 (200870732008 |04 (%) COMP MARKER COMP, LH 1
707 13 (20085264201 Xl XI & COMP PLATE COMP, SUPPORT 2
707 14 |V2173608020 LAESAUEEZE(S) BOLT, HEX/S M8x20(S) 4
707 20 (V4111600080 HotM WASHER,PLAIN M8 2
NOTE

173




Ol 20l =&

FIG 711 DEPTH ADJUSTER, PLANTING

PRO600V

P1

Year / Month

2015/03

FIG. 611 -
9 Y]

5
7

NOTE

174




|/
FlG 711 0|<<)>l- %!OI —jEé Year/Month‘Z_".

P1
DEPTH ADJUSTER, PLANTING L5103
PRO600V
s R EH = 7 £ 4 7| Pz |2=EpE| dHN2Y 8
KEY NO. PART NO. DESCRIPTION SPEC. Qry. REPAIR | EFFECTIVE DATE REMARKS
711 01 |20087112103B |02 2!0I=& 2| COMP [FRAME COMP , ADJUST/DEPTH 1
711 02 |20087110020B [EZEZXZ 0| E2t3! [BRACKET, FLOAT ADJUST PIPE 3
711| 03 |V2113606012 [SL=E(S) BOLT, HEX /S M6x12(S) 6
711| 04 |20087112204B (012210l =& &jItH COMP |LEVER COMP , ADJUST/DEPTH 1
711| 05 (20087110040 (A= SPRING 1
711| 06 |V4111600180 |&2tA WASHER , PLAIN M18 1
711| 07 |V5001930025 [Z2&H PIN, SPLIT 3X25 1
711| 08 |20087110013 [ZOIZ&EII0IE GUIDE , DEPTH 1
711| 09 |V2183608020 |(AS=A=EZS(SP) [BOLT, HEX/SP M8x20(SP) 2
711| 10 |20087110030 [&ZHo| GRIP 1

NOTE

175




= 2N et | = e
FIG 712 HYDRAULIC SENSITIVITY " Rz

2015/03

PRO600V

NOTE

176




H/4

FIG 712 S 2K oy Lyear/vontf-—-
HYDRAULIC SENSITIVITY 2015103
PRO600V
wHE| 2 F H 2 7 F g 7 & =+ 228 7| MEHAgY 4 2
KEY NO. PART NO. DESCRIPTION SPEC. Qry. REPAIR | EFFECTIVE DATE REMARKS
712| 01 |20087120011A [XIXIZdI0IE(EH PLATE , LH/SUPPORT 1
712| 02 V2173608020 |AESUASEES(S) (BOLT,HEX/S M8x20(S) 4
712| 03 |20087122100C [E=EXIXICH COMP SUPPORT COMP , FLOAT 1
712| 04 |20087122200E |Z &2 =& COMP LINKAGE COMP, SENSITIVITY 1
712| 05 |20087120021A [XIXIZdI0IE(R) PLATE , RH/SUPPORT 1
712/ 06 |20087122500D |2 XIJt0| =COMP GUIDE COMP , SENSOR 1
712| 08 |V4111600100 [Z2A WASHER , PLAIN M10 4
712| 09 |20087120040  [&I(10X110) PIN, 10X110 10x110 1
712/ 10 |20082100040 AHE PIN, SNAP/10 3
712| 11 |120087122600C | Z =2l 0l £(Gt) COMP [PLATE COMP , LOW 1
712| 12 |V4111600080 [Z2tA WASHER , PLAIN M8 4
712| 13 |120087120051A |2 XIE 3(3}) LINK , LOW/SENSOR 1
712 14 120087120060 Z1(08X55) PIN , 08X55 08x55 1
712| 1520082100020 [AHE PIN , SNAP/8 3
712| 16 |20087120080B (2 KIAZE SPRING , SENSOR 1
712| 17 |V4011600080 |AZE kA WASHER , SPRING M8 1
712| 18 |13766010031B [£=& 0|2 2 E(M08X21) |BOLT, HAND MO08x21 1
712| 19 |20087122301A [EZEZ S COMP ROD COMP, FLOAT 1
712/ 20 |20087120070 Z1(10X32) PIN , 10X32 10x32 2

NOTE

177




FIG 716

PRO600V

de E2E
CENTER FLOAT

P1

Year/Month | .

2015/03

)
P - =
P =
e . =2
— = = _ o
- e =TI
= - ‘%\ i
-~ UF”

NOTE

178




dH E2E

H/a

FIG716 py | Year/Month|—
CENTER FLOAT e
PROBOOV

M| B ZH T £ F g 7 & =+ 2EHE| MEHEHZY L/}
KEYNO.|  PARTNO. DESCRIPTION sPEC. | Q7Y. | RepaR | eFrecTIVE DATE REMARKS
716| 01 [21466600014G [HMIEHZ=ZE(6) FLOAT , CTRI6 1

716 02 |V2183608020 (A FUE2EZS(SP) |BOLT, HEX/SP M8x20(SP) 4

716| 03 [20087162100C |Zzi0|E PLATE 1

716| 04 (20087120060 | PIN, 08X55 08x55 1

716| 06 (20082100020  |& PIN, SNAP/8 2

716 07 [20087162200A |2 = EXIXICH(=) COMP |BRACKET COMP, RR 1

716 08 [20087160020B | (08X115) PIN , 08X110 08x115 1

NOTE

179




Al‘O' E E§§ Year / Month __J
FIG 717 SIDE FLOAT : =l
2015/03

PRO600V

NOTE

180




AOIE EE2E

H/a

FIG 717 py | Year/Monthf=
SIDE FLOAT 2015103
PROBOOV

M| B ZH T £ F g 7 & =+ 2EHE| MEHEHZY L/}
KEYNO.|  PARTNO. DESCRIPTION SPEC. | QTY. | REPARR | EFFECTIVE DATE REMARKS
717 01 [20087170010C |AlO|EEZE FLOAT, SIDE 2

717 02 [20087172200A |E=Z EXIXICH(ZF) COMP [BRACKET COMP, RR 4

717 03 |V2183608020 ALAYEFUEEZ S(SP) [BOLT, HEX/SP M8x20(SP) 4

717 04 [20087160020B |l (08X110) PIN, 08X110 08x115 2

717 06 |20082100020 Il PIN , SNAP/8 2

717| 07 (20087172300A |=¢diI0| E COMP PLATE COMP 2

717 08 |V2123606016 FLZEE(SP) BOLT , HEX/SP M6x16(SP) 4

717 09 (200871700308 |1Z ECI0IE PLATE , CONNECT 2

717 10 |V4111600060 =M WASHER , PLAIN M6 4

717 11 (20082100010 = PIN , SNAP(6) 4

NOTE

181




FIG 721

PRO600V

oo

FRONT PLATE

P1

Year / Month

2015/03

NOTE

182

F1G.801




H/a

FIG 721 SRy P1 Year / Month| =
FRONT PLATE 201503
PROGOOV
M| B ZH T £ F ¥ 7 & =+ 2EHE| MEHEHZY L/}
KEYNO.|  PARTNO. DESCRIPTION sPEC. | Q7Y. | RepaR | eFrecTIVE DATE REMARKS
721) 01 (20087210010C |& &t PLATE , FRONT 1
721 02 [V1127006020 |& XIS ZAIZZ2LIAL  |SCREW. CIR FLAT M6x20 12
721 03 [21568050521B |2 IHOIE(L) GUIDE , LH HOLE/SEEDLING 6
721 04 (20087210041 |2ItOIE(L) GUIDE , LH SEEDLING 6
721] 05 (21567380020 | <2t A (6X18X1.6) WASHER , 6X18X1.6 6.5x18x1.6 12
721 06 [V4017000060 |AZHAM WASHER , SPRING M6 12
721) 07 (V3007000060 [SZUHEES1E NUT , HEX/1 M6 12
721 08 [21568050531B |2F 2 JH0IE(R) GUIDE , RH HOLE/SEEDLING 6
721 09 (20087210031 SI0IE(R) GUIDE , RH SEEDLING 6
721 10 (20087120032 |ZEEJIOIE GUIDE , POT 6
721 11 (21427362540 =E BOLT , HEX/SP M5X16S 6
721 12 |21568050122B |Z:&l0|E PLATE , 1/18X2.0 4
721) 13 (V1122604012 (& XS EAIEZ2LEAL  |SCREW, CIR FLAT M4x12 12
NOTE

183




FIG 723

PRO600V

DHYEH
AMOUNT ADJUSTER

P1

Year / Month

2015/03

NOTE

184




LY £

H/4

F|G 723 p1 Year/MonthI_
AMOUNT ADJUSTER 2015 /03
PRO600V
oHE B EH S 7 F g S 2epE| AR 5
KEY NO. PART NO. DESCRIPTION Qry. REPAIR | EFFECTIVE DATE REMARKS
723| 01 |20087232103A |RFSZFZHZ S COMP [ROD COMP , ADJUST/AMOUNT 1
723| 02 |20087230010A (& EZdI0IE PLATE , FIX 3
723| 03 |V2113606030 [SL=E(S) BOLT, HEX /S 6
723 04 120087220030 1M &elo|= Z2(|0| E|PLATE, FIXED/SLIDING 3
723 05 |20087222102 Zc2t0I =10l A COMP |BASE COMP, SLIDING 3
723| 07 |20087232204B (2= &&= Z &|tH COMP |LEVER COMP, ADJUST/AMOUNT 1
723 08 |20087230040 Az SPRING 1
723 09 |V4111600180 |=<2tM WASHER , PLAIN 1
723 10 |V5001930025 |&&tHE PIN, SPLIT 1
723 11 120087110030 £Zho| GRIP 1
723 12 120087230032 QFSFXEI0IE GUIDE , AMOUNT 1
723| 13 |V2183608020 |(AESA=EZS(SP) [BOLT, HEX/SP 2
723| 14 |V2123606016 [SL=E(SP) BOLT, HEX/SP 3
723| 15 |V2173608020 |~ SZHEESEE(S) [BOLT,HEX/S 6

NOTE

185




FIG 738

PRO600V

ZEtel Al 2HA
ROTARY PLANTING(LH)

P1

Year/Month | .

2015/03

NOTE

186




H/a

FlG 738 EI-:'I'El Mga(ﬂ) P1 Year / Month|=
ROTARY PLANTING(LH) s 0
PRO600V

M| B ZH T £ F ¥ 7 & =+ 2EHE| MEHEHZY L/}
KEY NO. PART NO. DESCRIPTION SPEC. Qry. REPAIR | EFFECTIVE DATE REMARKS
738 01 (20087382001 ZERZ| A AZHENME  [ARMSET, LH ROTARY/PLANTING 3

738 02 (21467383200 |=ZEtelHI0IA (2,2 X E |CASE COMP, OUT/LH ROTARY 1

738 03 (21427362123 ZEF2IAIOI A (LH,EH CASE , IN/LH ROTARY 1

738 04 (21467390020  [(+)(-)ZF & Lt AH(SP/M6X25)|SCREW , SP/M6X25 M6x25(SP) 8

738 05 (21557382111 &1 01 (20/K/ &) GEAR , LH SUN/20/K 1

738 06 (V6001106005 [SHINE BEARING , BALL 6005 1

738 07 (21427362240 |2 A1(TC25408) SEAL , OIL(TC25408) 1

738| 08 (21427362140 [t2EII] & PIN, COUNTER GEAR 2

738 09 (21557382120 IH2E I 01 (20/K) GEAR, COUNTER 20/K 2

738| 10 (22047382751 (AP E(AIQ2HE) SHAFT , PLANTING ARM/LH 2

738 11 (21447382311 2410 GEAR, PLANET 2

738| 12 (21467393180  [H X 2H(L) ARM, LH 2

738 13 21427362710  |J1(05X05X18)(Z24A)  |KEY, 05X05X18 2

738| 14 (V6001106001 [SHINE BEARING , BALL 6001 2

738 15 (V6001106002 SHHH BEARING , BALL 6002 2

738| 16 (21567382111 |2 & 44(TC20358/C) SEAL, OIL/TC20358/C 2

738 17 (21447362210 HEHY CAM 2

738| 18 (21427362210  [A I &(HC037) SPRING , HC037 2

738| 20 (22047383250 2+ A (19X31X03) WASHER , 19X31X03 2

738 21 (22047383070  [B(LE/H) CAM , PUSH/LH 2

738 22 (21617380080 og O-RING 2

738 24 (22047383131 |Al2tz3H PIN , CRANK LOCK 2

738 26 (V4011700080 AT WASHER , SPRING M8 2

738| 27 (V3047000080 (A SAHEES23  |NUT, HEX2 M8 2

738 28 (21427362181 J1(05X05X18) KEY , 05X05X18 1

738| 29 (21427362031  (mHA PACKING 1

738 30 (21447360010 2 A (8.5X30X4.5) WASHER , 8.5X30X4.5 1

738| 31 (V4011600080 (A A WASHER , SPRING M8 1

738 32 (V3043600080 L2EFRAHEES2E  |NUT, HEX2 M8 1

738| 33 (21427362250 [ZEt2IAIOIA JbAZ |GASKET, ROTARY CASE 1

738 34 (27041020091 MOIEZ Y F=2EZ 1 |PLUG, SIDE FRAME 1

NOTE

187




FIG 739

PRO600V

ZEel A2HR)
ROTARY PLANTING(RH)

P1

Year/Month | .

2015/03

NOTE

188




H/4

FIG 739 ZE2| AUZ2HR) oy [rear onthf ==
ROTARY PLANTING(RH) 510
PRO600V
Mz R EH B 7 F g 7 & > 228 E| MY L/
KEYNO.|  PARTNO. DESCRIPTION SPEC. QTY. | REPAIR | EFFECTIVE DATE REMARKS
739 0120087392001 |ZEl2| A AZHP)MIE  [ARM SET . RH ROTARY/PLANTING 3
739| 02 121467393200 [ZEt2IAHI01A(2I,2)Z & |CASE COMP, OUT/RH ROTARY 1
739| 03 121427372122 |2 EteIAIOIA(U,S) CASE , INJRH ROTARY 1
739| 04 121467390020  |(+)(-) &t Lt AH(SP/M6X25)[SCREW , SPIM6X25 M6x25(SP) 8
739| 05 (21557392111 |41 D] O4(20/K/<?) GEAR , RH SUN/20/K 1
739 06 |V6001106005 |=HIZ BEARING , BALL 6005 1
739| 07 |21427362240 2 A1(TC25408) SEAL , OIL(TC25408) 1
739 0821427362140 [IH2EIJ10 & PIN , COUNTER GEAR 2
739| 09 |21557382120 [2t2E I (1(20/K) GEAR , COUNTER 20/K 2
739| 10 |22047392751  [AFEE(AY2HR) SHAFT , PLANTING ARM/RH 2
739| 11 |21447382311 ||R&JIN GEAR , PLANET 2
739 12 |21467393190 |E Xl (R) ARM , RH 2
739| 13 |21427362710  |21(05X05X18)(S 24 A)  [KEY, 05X05X18 2
739 14 |V6001106001 |SHIE BEARING , BALL 6001 2
739/ 15 |V6001106002 [SHIHE BEARING , BALL 6002 2
739| 16 |21567382111 21 A(TC20358/C) SEAL, OIL/TC20358/C 2
739| 17 |21447362210 |EFH A CAM 2
739 1821427362210 | I E(HCO037) SPRING , HC037 2
739| 20 |22047383250 |2+ A (19X31X03) WASHER , 19X31X03 2
739 2122047393070 |B(EE/R) CAM, PUSH/RH 2
739| 22 |21617380080 |0 O-RING 2
739| 24 122047383131  [AlelZt=2 3 H PIN , CRANK LOCK 2
739| 26 |V4011700080 [AZE A WASHER , SPRING M8 2
739 27 |V3047000080 (A FAUHEZS2E  |NUT, HEX/2 M8 2
739| 28 121427362181  |21(05X05X18) KEY , 05X05X18 1
739 29 |21427362031 |IHZ! PACKING 1
739| 30 |21447360010 |2t A(8.5X30X4.5) WASHER , 8.5X30X4.5 1
739 31|V4011600080 |AZE A WASHER , SPRING M8 1
739 32 |V3043600080 |AS=FAHHEES2E [NUT, HEX2 M8 1
739 3321427362250 |ZEt2IAI0IA JFASl [GASKET, ROTARY CASE 1
739| 34 127041020091  [AtOIEZ & == =211 |PLUG, SIDE FRAME 1
NOTE

189




FIG 740

PRO600V

AL QI 2H(E)

ARM ASSY,PLANTING/LH

P1

Year / Month

2015/03

NOTE

190




H/a

FIG 740 Mga(ﬂ) P1 Year / Month| =
ARM ASSY,PLANTING/LH s 0
PRO600V

M| B ZH T F 4 7 & =+ 2EHE| MEHEHZY L/}
KEY NO. PART NO. DESCRIPTION SPEC. Qry. REPAIR | EFFECTIVE DATE REMARKS
740| 01 (22047383011  [A) ) 2H(ZE) ARM, LH PLANTING 6

740 02 (22047383021 | A 2HAH COVER, PLANTING 1

740 03 (21427362350 A 2HHA GASKET , PLANTING ARM COVER 1

740 04 (22047383040 |2 Al BUSH 1

740 05 (V1227606030 [&XIEH SCREW , C/R PAN/SP/M6X30 | M6x30(SP) 2

7400 06 21427362451 |4 SEAL , OIL(TCY20309) 1

740| 07 (22047380170 |ZO|=%H%| DEVICE , SEEDLING PUSHING 1

740 08 21407380031 (22 UHE NUT, LOCK 1

740| 09 (21347362021 (AlLEIA SEAL , PLANTING FORK 1

7400 10 (22137383030 [DelAM(AJEZT) SEAL , GREASE 1

740 11 (27035010061 | CUSHION 1

740 12 (21427362440 |LEUE NUT, PUSH 1

740 13 (27035010080 [LEEIAHE NUT , PUSH LOCK 1

740 14 (V5201003008 |Z & EI(A) PIN, PARALLEL/A 3.0X35 1

740| 15 (22047383141 | A I ZI(HCO63) SPRING , HC063 1

7400 16 (21427362390 (2= H PIN, PUSH ARM 1

740 17 (22047383180 [Z(Z =) ARM, PUSH OUT 1

740 18 (21427362360 |AU=F A PLUG 1

740 19 (20087380330 |=cl&(14)/ S LHIHE & |FINGER, 14 1

740| 20 (20087400020 [SUEE(ES) BOLT , HEX M6x16S 1

740| 21 (V4011700060 |AZEIQbM WASHER , SPRING M6 1

740| 22 (22047383121 |GIE(AM L2 HUB , PLANTING ARM 1

740 23 (V7201035028 |0 (P) O-RING, P P28 1

740| 24 (V2007008020 ([SUEE(ES) BOLT , HEX M8x20 2

740| 26 (V2007006035 ([SUA=EE(ES) BOLT , HEX M6x35 1

740| 27 (V3017000060 [SLUHEES2 NUT , HEX/2 M6 2

740 28 (22047383170 |AFEZE(AIQIZT) SHAFT , FORK 1

740 29 (22047383190 [F& (L) CUSHION 1

740 30 (V4111700080 |AZZAAM WASHER , SPRING M8 1

740 31 (v4011700080 [Z2AM WASHER , PLAIN M8 1

740| 32 (V7601500000 |elA NIPPLE M6 1

740 33 (V3017000050 |SZt NUT , HEX/2 M5 1

740 34 (20087400010 |2E BOLT , HEX M5x14S 1

740 35 (V4011700050 |AX= WASHER , SPRING M5 1

NOTE

191




Year/Month | ..
AlQIZHS) e el

FIG 741 ARM ASSY PLANTING/RH & Rl s
2015/03

PRO600V

NOTE

192




|/
FIG 741 AU 2HSR) oy [rear onthf ==
ARM ASSY,PLANTING/RH o503
PRO600V

wHE| 2 F H 2 £ F g 7 & > 2282 M 29 4 2
KEY NO. PART NO. DESCRIPTION SPEC. Qry. REPAIR | EFFECTIVE DATE REMARKS
741 01 122047393011 AR ZHR) ARM, LH PLANTING 6

741 02 122047383021 AQI 2 H COVER, PLANTING 1

741| 03 |21427362350 (AL 2FAHH AN GASKET , PLANTING ARM COVER 1

741 04 122047383040 £ Al BUSH 1

741 05 |V1227606030 & XS HHI & 2LEAHSP) |SCREW, C/IR PAN/SP/M6X30 [ M6x30(SP) 2

741 06 |21427362451 2 2 AI(TCY20309) SEAL, OIL(TCY20309) 1

741| 07 |22047380170 |2 oO|=ZH%| DEVICE , SEEDLING PUSHING 1

741 08 |21407380031 ZIAUHE NUT, LOCK 1

741 09 |21347362021 AN SEAL , PLANTING FORK 1

741 10 22137383030 JdelAsAalgZa) SEAL , GREASE 1

741 11 |27035010061 24 CUSHION 1

741 12 |21427362440 AEHE NUT , PUSH 1

741 13 |27035010080 AESJAHE NUT , PUSH LOCK 1

741| 14 |V5201003008 | & SHZI(A) PIN, PARALLEL/A 3.0X35 1

741 15 (22047383141 A I 2I(HC063) SPRING , HC063 1

741 16 |21427362390 =k o PIN , PUSH ARM 1

741 17 122047383180 AL E) ARM , PUSH OUT 1

741 18 21427362360 AT N PLUG 1

741| 19 |20073410010A [=22I&(14)/ S LHIHES |FINGER, 14 1

741 20 |20087400020 AE{EZE(M6) BOLT, HEX M6x16S 1

741| 21 |V4011700060 [AZ2IobA WASHER , SPRING M6 1

741 22 122047383121 S8 2h HUB , PLANTING ARM 1

741| 23 |V7201035028 [0 (P) O-RING, P P28 1

741| 24 V2007008020 |SUA=E(ES) BOLT, HEX M8x20 2

741| 26 |V2007006035 [SL=E(ES) BOLT, HEX M6x35 1

741 27 |V3017000060 [SLUHELES2 NUT , HEX/2 M6 2

741 28 122047383170 MNEZERJET) SHAFT , FORK 1

741 29 122047383190 FEE) CUSHION 1

741| 30 |V4111700080 (A tA WASHER , SPRING M8 1

741| 31|v4011700080 |&2tA WASHER , PLAIN M8 1

741| 32 |V7601500000 |12l ALIZ(A-M6F) NIPPLE M6 1

741| 33 |V3017000050 [SZHHEES2 NUT , HEX/2 M5 1

741 34 120087400010 AEEZSE(M5) BOLT, HEX M5x14S 1

741| 35|V4011700050 (A ofA WASHER , SPRING M5 1

NOTE

193



FIG 801

PRO600V

283
SEED TANK

P1

Year / Month

2015/03

NOTE

194




H/a

FIG 801 E%ﬂ P1 Year / Month] =
SEED TANK 2015 /03
PRO600V

M| B ZH T £ F ¥ 7 & =+ 2EHE| MEHEHZY L/}
KEY NO. PART NO. DESCRIPTION SPEC. Qry. REPAIR | EFFECTIVE DATE REMARKS
801 01 (20088012101F |2 &3 COMP BED COMP 1

801/ 02 (20088010010C [H&EHREH3T BED , EXTRNSION 6

801 03 (V2183608020 ALAYEFUEEZ S(SP) [BOLT, HEX/SP M8x20(SP) 6

801| 04 (20085330011 [2HIZSet2l(Xh BRACKET,LH/LAMP 1

801/ 05 (20085332400 [ZcH M & ASSY LAMP ASSY,FLASHER M6X12(S) 4

801 06 (V2113606012 (2E BOLT,HEX/S 2

801 07 (V4011600100 ATEQLM WASHER,SPRING M10 2

801 08 (V3042600100 (HE NUT , HEX/2 M10 2

801/ 11 (20085330021 HLE3(R) BRACKET,RH/LAMP 1

801 12 (21328010020A ([&ct0I H&T PIN, SLIDER STOP 4

801 13 [21348010011A |&EHECH0IE PLATE , FR SLIDER 4

801| 14 (V4011600060 [A=Z2IetA WASHER , SPRING M6 5

801 15 V3042600060 FZLHEHRE2S NUT , HEX/2 M6 5

801/ 16 (20088010030C |= ZHEt PALTE 1

801 17 (V2313606012 FUAEE(S) BOLT, HEX /S M6x12(S) 14

801| 18 (V2113606065 |[SZLUEE BOLT, HEX M6x65(S) 1

801 19 (35605033020 [2A0IHQIEE2AAM WASHER , WIRE WITHDRAWAL | 6.5x18x1.6 2

801 20 (20088040090 |HIOIEZE3 HOOK , CABLE 1

801 23 (213280122010 |ZKIARX 24 SWITCH ASSY , SENSING 6

801| 24 (V1222604030 [&! XHE 4 H| =2 LEAKSP) [SCREW , C/R PAN/SP MA4x30(SP) 12

801 25 (V3802600040 S E0I22HE NUT , HEX FLANGE M4 12

801/ 26 (20088010020 [=ct0IS (&) PLATE , UPR/SLIDE 3

801 27 (V4111700060 o ot Aq WASHER , PLAIN 5

801 28 [V1212604008 |& AtZHH|ZH2LFAKSP) |SCREW,SP/IM4 M4 12

801 29 (V3501600050 ATDZIHE NUT,SPRING M5 6

NOTE

195




FIG 803

PRO600V

HOISEE
CARRYING BELT(S)

P1

Year / Month

2015/03

NOTE

196




H/4

FlG 803 .E Ol‘g %E p1 Year / Month '
CARRYING BELT ot 103
PRO600V

s B EH S £ F g 7 &4 > 228F| MEHA g2 4 2
KEY NO. PART NO. DESCRIPTION SPEC. Qry. REPAIR | EFFECTIVE DATE REMARKS
803 01 |20088030080 ROISH(4 SHAFT , UPR/ICARRYING 3

803 02 |20088032200 20|& =2 CoOMP ROLLER COMP, CARRYING 12

803 03 |20088030031 QOISHE BELT, CARRYING 12

803| 04 |20088030010D |2 0I&=(3H) SHAFT , LOW 3

803 05 |V5001930025 |=& &l PIN, SPLIT 3.0X25 12

803| 06 |20088030040C |5 Al(10X14X30) BUSH , 10X14X30 3

803| 08 |20088032400C |01 COMP ARM COMP , CARRYING 3

803| 09 |20088030060A |[< ! 4!(TC42004) SEAL , OIL/14X20X4 142004 6

803| 10 |20088030050 |2 IOl = 21 XI/14X20X16 [CLUTCH , ONE WAY/14X20X16 3

803| 11 |20088030110D [c2IEIAZ2I(EH) SPRING,LH/HT028 2

803| 13 /200880301200 [Z|EIAZZ () SPRING,RH/HT028 2

803| 14 |20088030100A |= O|&=COMP (/3h) [SHAFT COMP,RH/LOW 2

803| 15 |20088030200A |Z0|&=COMP (25t [SHAFT COMP,LH/ILOW 1

NOTE

197




198

B
ﬂ.ﬂ_gm
;,..J._r;
Ty
E=]
s | 8
= =
S &
x
=
a0 O
O
4 =
o = _ _
0 & [— %
A .__ = .“lmu|.rl. — |||n|ll|lllwq"m.‘ | | | ~0
S b= s qL||u|T.1h1][.|.L.\Hw+ ] flw =
| .IaW| o —d __._ T
H ' [ Ch
WWL’&“M&,.LHI«& rlmquUDLm ) ...W = Mﬁ
I e HI O D o LF 1 =
(1
~L Wﬁ =
4 I|Mn|..Wm.1¢.D hm__
S 3 —
o 2 | -
O o~ -—— 7
O | —
-t |
S 3
I
[
Qb

NOTE



FIG 804

015 A

d/d

Year / Month|-

P1
CARRYING CAM 100
PRO600V
WIS = E oy & F F g 7 F| sy |2eg=| dHHRY L4
KEYNO.|  PARTNO. DESCRIPTION SPEC. | @TY. | REPAR | eFFECTIVE DATE REMARKS
804| 01 |20088042201B |0I 25 = 2t2! COMP BRACKET COMP , CARRYING 1
804| 02 [V2113606012 [SAEZE(S) BOLT, HEX/S M6x12(S)| 8
804| 03 [20088040012 OISE0E PLATE , CARRYING 3
804| 04 (V4111600080 | 2tAf WASHER , PLAIN M8 6
804 05 gy PIN, SPLIT 2.5X20 6
804| 06 (200880221008 |2 0| &Hil 0l A COMP BASE COMP , CROSS FEED 1
804| 07 (200880220108 |2 0| & AHIOI COMP STAY COMP, CROSS FEED 1
804| 08 [V4011600080 | 2b WASHER , SPRING M8 3
804| 09 [V3612600080 | & AlAZ2E0[L4 E25 [NUTHEX WASHER M8 1
804| 10 [W2013610110 |AESASE(ES) BOLT, HEX M10x110f 1
804| 12 (V3042600100 |AESALIEES2E  |NUT, HEXI2 M10 3
804| 14 kM WASHER, 10.5x28x3.5 | M10 2
804| 15 [V4011600100 |AZE b WASHER , SPRING M10 1
NOTE

199




FIG 805

PRO600V

205 =523
SHAFT STAY, CARRYING

P1

Year/Month | . c;-}f;”

2015/03

NOTE

200




W/
FIG 805 201 5 g3 Year | Month| ==~

P1
SHAFT STAY, CARRYING L5108
PRO600V
Mz B EFH 5 £ F g 7 & > 2285 | MEHF g g
KEY NO. PART NO. DESCRIPTION SPEC. Qry. REPAIR | EFFECTIVE DATE REMARKS
805| 01 |20088032500  |= XIXI CH(Zt) SUPPORT , LH/ISHAFT 1
805/ 02 |V2313606012 |EA=E(S) BOLT, HEX/CIR /S M6x12(S) 28
805/ 03 |20088032700G |= Xl XICH(Z) COMP SUPPORT COMP , CTRISHAFT 4
805/ 04 120088032800 [=XIXICH(S) SUPPORT , RH/SHAFT 2
805/ 05 |20088030150A |Z=X|X|CH(AHZ}) SUPPORT , UPR/LH/SHAFT 1
805/ 06 |20088030140B |= XIXICH(&H/E) SUPPORT , UPR/CTR/ISHAFT 3
805| 07 |20088040060A [Z&EAH OIS & BRACKET , CABLE/ADJUST 1
805 08 |20088030130A |=X|X|CH(AH<S) SUPPORT , UPR/IRH SHAFT 2
805| 09 |20088030160 [HEAIZE(7) SPRING , BELT/7 6
805/ 10 |20088030170 |HE AIZE(14) SPRING , BELT/14 3

NOTE

201



5 9
S >
5 =
w_w ~
5
=
NS
a_%
JF 0
o0
Ha
3
>
© 3
o

NOTE

2092



H/4

FIG 806 2 oy Lyear/Montf
PRESSOR 2015103
PRO600V

wHE| 2 F H 2 7 F g 7 & =+ 228 7| MEHAgY 4 2
KEY NO. PART NO. DESCRIPTION SPEC. Qry. REPAIR | EFFECTIVE DATE REMARKS
806/ 01 |20088060010C |2+ZHIAHIOI(SHAL) [STAY, LHILOW/PRESS 1

806 02 |V2117606016 |SA=E(S) BOLT, HEX /S M6x16(S) 8

806| 03 |20088060020D |2+ZHIAHIOI(SHS) [STAY, CTRILOW/PRESS 2

806 04 |20088060030C |2+ ZHIAHIOI(GHS) [STAY, RH/ILOW/PRESS 1

806 05 |20088070010 Het=s BAR , SUPPORT/SEEDLING 1

806 06 20082100010 [AHE PIN , SNAP(6) 2

806 07 |20088062701B | =27 AH|O|(Z}) COMP [STAY COMP , LHIPRESS 4

806 08 |V2113606060 |EA=E(S) BOLT, HEX /S M6x60(S) 8

806/ 09 |V3802600060 |SeHXIE0IF2HE  [NUT, HEX FLANGE M6 8

806/ 10 |20088062302A |2+ Z=H COMP PRESSOR COMP , SEEDLING 3

806 11 |20088060040C (M&t= & H PLATE , SUPPORT 3

806 12 |20088050050B |REIANHF FIXTURE , BED 3

806| 13 |V2327006030 |SA=E(S) BOLT , HEX/CR/SP M6x30(SP) 6

806/ 14 |20088062800A |2+ = H COMP PRESSOR COMP , SEEDLING 4

806| 15 |V2712606012 ([LIHIZSE BOLT,WING M6X12 4

NOTE

203




OAH AHO|I= Year / Month __:” s

FIG 807 MARKER CABLE . T
2015/03 -
PRO600V
03
A
AR
AU

o \
707- 04\©fﬁi |
\@/ﬁ@’ =
707-11 -
T
5 |
707-01

NOTE

204




H/4

O+ AHOI=
FlG 807 = p1 Year / Month _
MARKER CABLE o108
PRO600V
wHE| 2 F H 2 £ F g 7 &4 > 228F| MEHA g2 4 2
KEY NO. PART NO. DESCRIPTION SPEC. Qry. REPAIR | EFFECTIVE DATE REMARKS
807 01 |20085270061A [OtHAHIOIS(R) CABLE,MARKER/RH 1320mm 1
807 02 |20085270051B [0t A0l S (EH) CABLE,MARKER/LH 660mm 1
807 03 ]27231030010 A D F T (4) PIN , WHEEL/4 08x44 2
807 04 |V4111600080 [Z2tA WASHER , PLAIN M8 2
807 05 |20082100020 H PIN , SNAP/8 2
807 06 |39081700200 | PIN, SNAP/8 2
NOTE

205




D_!- _{ EEH il 9_" OI % Year / Month
FIG 808 CLUTCH CABLE .

2015/03
PRO600V

02

FIG.705

T

02

NOTE

206




H/ 8
T = —
FIG 808 2t X 24X AHOI=S py | Year/Month|-
2015/03
PROG00V
M| B ZH T £ F g 7 & =+ 2EHE| MEHEHZY L/}
KEY NO. PART NO. DESCRIPTION SPEC. Qry. REPAIR | EFFECTIVE DATE REMARKS
808 01 1200861501101 [2rZ=Z 24 XIH 0| =(E) |CABLE, CTRICLUTCHIRESPECTIVE 1
808 02 [20086150011B [AEXZ2c4XIAH0I= CABLE , CLUTCH/RESPECTIVE 2
808 03 (20086150090 H PIN, 06X16 06x16 2
808 04 |21306010180 |3l 01 E (6) PIN, SNAP(6) 3
808 05 (V4111600060 o ot Aq WASHER , PLAIN M6 3
808 06 [20082100010 |3l 01 E(6) PIN, SNAP(6) 2
NOTE

207



iﬁ/ﬁg% 3.“ Ol % Year / Month : _h
FIG 809 CHOKE/ THROTTLE CABLE "t ' )

2015/03
PRO600V

(ENGINE)
(ENGINE)

NOTE

208



/4
FIG 809 2‘53/&%% 9‘”0'% Year/Month_:__”

P1
CHOKE/ THROTTLE CABLE e
PROBOOV
s 2 24 5 2 =z g 7| sopz| MEES 8 =
KEY NO. PART NO. DESCRIPTION SPEC. Qry. REPAIR | EFFECTIVE DATE REMARKS
809 01 [20011170010 |=3H 0/ CABLE , CHOKE 1
809| 02 [20081170020D |~ = S3H0I = (I -2l 1) |CABLE , THROTTLE(P-L) 1
809 03 20011170031 |2 =2 £ 0| Z(E| -9 &) |CABLE , THROTTLE(P-L) 1
809) 04 |V4111600060 | 2tA WASHER , PLAIN M6 1
809 05 (21306010180 |3l 01 (6) PIN , SNAP(6) 1
809 06 |V5001925025 |=&rm PIN, SPLIT 2.5X25 1

NOTE

209



Year/Month | .

D oIS EX AHO0IE

P1
FIG 810 STOP CABLE
2015/03
PRO60O0OV
_. 801-01
\\\\\\\\\\\\ \\\\ Y \\ - A \
AR \ Smessuay
R e \\\\ N
AR e
F1G. 705
™
7S,
(N w
1110
9 «} FIG. 804
7101-01 FTG. 793
NOTE

210




H/a

FIG 810 2 0l EXl AHOI= Pt Year / Month| =
STOP CABLE 2015103
PROGOOV

M| B ZH T £ F ¥ 7 & =+ 2EHE| MEHEHZY L/}
KEYNO.|  PARTNO. DESCRIPTION SPEC. | QTY. | REPAR | erreCTIVE DATE REMARKS
810 01 [20088040050F [OIZH KIHOIS(S)  |CABLE , RHISTOPICARRYING 2

810 02 [20088040080A [OI& & XIAHIOI=(%) CABLE , LH/STOP/CARRYING 1

810 03 [20088040070F |OI&S&HXEHOlI= CABLE , ADJUST/AMOUNT 1

810 04 [20088042600C |=2{XIZ¢ll0lE COMP |PLATE COMP, CLUTCH 3

810/ 05 |V3612600060 SZHEHRE NUT , HEX M6 6

810 06 V4111600080 M WASHER , PLAIN M8 4

810/ 07 |Vv5001925020 2t PIN, SPLIT 2.5X20 3

810/ 08 (21467110020 T1(8X21) PIN , 8X21 08x17 1

810 09 |20082100020 AHHE PIN , SNAP/8 2

810 10 (V4111600060 M WASHER , PLAIN M6 3

810 11 [21306010180 |51l 01 E(6) PIN , SNAP(6) 3

NOTE

211




%l-X' 3.“ O| % Year / Month
FIG 811 SENSING CABLE "

2015/03
PRO600V

02

FIGAL7 "% 05
0 L
3 ! ﬂ‘ﬁg
e FIG2SE
- T
Wk
b
FIGTI
NOTE

2192



H/ g
E - -
FIG 811 2 Xl A OIS py | Year/Month|=
2015/03
PROGOOV
M| B ZH T £ F g 7 & =+ 2EHE| MEHEHZY L/}
KEYNO.|  PARTNO. DESCRIPTION spec. | QTY. | RepAR | errecTIvE DATE REMARKS
811 01 [20084220070E |Z2&=X&EAHOI= CABLE , SENSITIVITY 1
811 02 |20084220080D [=Z 2t 012 CABLE , VELOCITY SENSING 1
811 03 [20084220021C |2 XIAHIOl= CABLE , SENSING 1
811 04 (20087120080B |2 KA ZZE SPRING , SENSOR 1
811 05 |Vv4111600060 M WASHER , PLAIN M6 4
811 06 21306010180  |oil 01 I(6) PIN,, SNAP(6) 4
NOTE

213



O.ﬂ& 6" L'ﬁ Year / Month
P1
FIG 812 ENGINE HARNESS
2015/ 03
PROBOOV
MG 612017-5
=
s8] ST730135-1
MG620042

[

(+)
9 LA308

MAIN HARNESS ASSY

MG620048

1-480351-0

18] 170923-1

7 1.A306

NOTE

214




Gl oL A

H/a

e ENGINE HARNESS )
2015/ 03
PROGOOV
M| B ZH T £ F g 7 & =+ 2EHE| MEHEHZY L/}
KEY NO. PART NO. DESCRIPTION SPEC. QrY. REPAIR | EFFECTIVE DATE REMARKS
812| 01 (200853424008 |2 &IGHLI A ASSY HARNESS ASSY , ENGINE 1
NOTE

215




FIG 813

PRO600V

Ol Q! ShLI A
MAIN HARNESS

Year / Month
P1

2015/03

zﬁqm*

@
f :
W ) v F

-

NOTE

216



Ol StLIA

H/a

Year / Month -
HG81s MAIN HARNESS " "
2015/03
PRO600V
M| B ZH T £ F g 7 & =+ 2EHE| MEHEHZY L/}
KEY NO. PART NO. DESCRIPTION SPEC. Qry. REPAIR | EFFECTIVE DATE REMARKS
813/ 01 (20085342102B |Oil 2! GtLI A (K) ASSY HARNESS ASSY , MAIN/K 1
NOTE

217




ASBHLIA

Year / Month

FIG 814 P1
PLANTING HARNESS
2015/03
PRO600V
360 SO
90 ©17 LA104
720 CA104 30
RH
CB104 n
210 50 6
%/\90@(@1? LA104
MGE40341
@ 210 %?5
=20 _5),; LAt04
|
300 m
Ao 7] i / A
| h2l1e] | e ‘
210 50 16
e /\9?(@1? LA104
210 50 16
1 \90@17 LA104
CA104
720 30
i =B]ﬂ<>|£] LH
CB104 12
360 50 O°
90 ©17 LA104
NOTE

218




A2 oLl A

H/4

FIG 814 P1 Year / Month| =
PLANTING HARNESS
2015/03
PRO600V

M| 2 E H 5 £ F g 7 4 > 28| A2 Hf 4
KEYNO.|  PARTNO. DESCRIPTION spEc. | @7Y. | RepaRR | erreCTIVE DATE REMARKS
814| 01 |20085342201 AEBHLI A ASSY HARNESS ASSY , PLANTING 1

NOTE

219




FIG 815

PRO600V

S0 2B

ACCESSARY

P1

Year/Month | _____. cﬂflu,J

2015/03

%—01

@—03

09

NOTE

2920




H/a

FIG 8156 20 22 Pt Year / Month| =
ACCESSARY .
PROG00V

M| B ZH T £ F g 7 & =+ 2EHE| MEHEHZY L/}
KEY NO. PART NO. DESCRIPTION SPEC. Qry. REPAIR | EFFECTIVE DATE REMARKS
815/ 01 (21309312000 A ZMI| FUNNEL , OIL 1

815 03 [21444190201B |&(06X29) PIN , 06X29 06x2 4

815 05 (21567380011B |&£z|&! NEEDLE , SPLITTING 12

815/ 06 (215897100108 |JICHHHH COVER, TRANSPLANTER 1

815 07 |21569700990 |2 & PLATE , CATCHING/SEEDLING 1

815 08 (20089400310 |Al=4d T A{(PD60) OPERATOR MANUAL , PDBO/EN 1

815 09 |20089400060 |4t L= BOX,ACCESSORY 1

815 10 (20089400040 S2EZHM Xt PARTS LIST 1

NOTE

221




FIG 816

PRO600V

27

TOOL

P1

Year / Month

2015/03

%

-

02
03
01—
é y——04
05

&
7

08

09

NOTE

299




/4
FIG 816 37 oy LYear IMonth|-
TOOL 2015/03
PRO600V
oHE B EH S 7 F g 7 & =+ 228 7| MEHAgY 4 2
KEY NO. PART NO. DESCRIPTION SPEC. Qry. REPAIR | EFFECTIVE DATE REMARKS
816 01 |21139302200 STME TOOLS SET 1
816 02 |21139302210 |Z27FMHLI(=) BAG , TOOLS 1
816| 03 |V9361500150 [Z2t0INf PLIERS 150 1
816 04 V9411506100 |=2}0[H{() DRIVER, SLOT(-) 6X100 1
816 05 (V9451506100 |=2t0lHi(+) DRIVER, C/R(+) 6X100 1
816 06 V9201507008 |2 AIHU SPANNER , OPEN X8 1
816| 07 |V9201510013 |2 AIHU SPANNER , OPEN 10X13 1
816 08 |V9201512014 |2 AIHU SPANNER , OPEN 12X14 1
816| 09 |V9201513016 |2—*AIHU SPANNER , OPEN 13X16 1
816 10 |V9201517019 | AIHU SPANNER , OPEN 17X19 1
816 11 21309312010 T}0| 2 (400) PIPE , 400 1
816 12 /20089300010 |2 F AHIOIX GUAGE, AMOUNT 1
NOTE

223



Year/Month |

ctd ==
FIG 817 L ABEL p1
2015/ 03
PROBOOV
02 03 04
35 05 0
27 07
26 08
NN — .E'_J
25 N w
32
= 09
23 LT T
22 . g N
2] =T /< Ay :‘\Ljﬁ@
1T = S
20 , ﬂ L
28 || oz YAV P |
"| = [ NS0y
lE': / =\ T %}f’__gg
30 3 A X %[\ 0
19 ' bW f
31 18 .
17 3 12
6 3 x4
NOTE

294




H/a

FIG 817 ctel p1 |Year/Month|-
LABEL 2015/03
PRO600V

M| B ZH T £ F ¥ 7 & =+ 2EHE| MEHEHZY L/}
KEY NO. PART NO. DESCRIPTION SPEC. Qry. REPAIR | EFFECTIVE DATE REMARKS
817 02 (20089040030 |cte, & 0I&/K LABEL , CROSS FEED/K 1

817 03 (20089100110 ot F=ol/F = LABEL , CAUTION TREATMENT 1

817| 04 (20089040050 ot H 2K LABEL , DEGREE/K 1

817 05 (20089030010 |ct&, =HZK LABEL , CHAGE/MAIN/K 1

817| 06 (22019100060 ctel, fIE/Eo e LABEL , DANGER/FIRE 1

817/ 07 (20089100150 [ctg, %ﬂ/%’o‘%ﬂ LABEL , WARNING/RIDING 2

817| 08 (20089100130 |2t , =2l/0tAH LABEL , CAUTION/MARKER 2

817 09 (22019100010 |ctd, =2|/& A LABEL , CAUTION/CHECK 2

817 10 (20089100170 |t , =2l/HiEicl(K) [LABEL , BATTERY/K 1

817| 11 (20089100140 [2t&, =ol/s| &= LABEL , WARNING/SHAFT 1

817| 12 (20089010530 03, MARK , CTR 2

817 13 (35529100260 |2+ (& 2/UHDIJtA) LABEL , WARNING/GAS 1

817 14 (20089040010 ctel | 2 F K LABEL , AMOUNT/SEEDLING/K 1

817/ 15 (20089040020 (2, 2 Ol=&/K LABEL , DEPTH/K 1

817| 17 (22019100070 ctel | F=OI/HE LABEL , CAUTION/BELT 1

817| 18 (17689100240 [2t&, =2/A 3D LABEL , CAUTION MUFFLER 1

817/ 19 (20089030140 ot =2HK LABEL , HILL SPACE/K 1

817/ 20 (20089030080  [2t& , 2FXI/K LABEL , SENSITIVITY/K 1

817 21 (20089040040 et 2F R ZH XK LABEL , CLUTCH/PLANTING/K 1

817| 22 (20089030100  [2tdll, D AH/K LABEL , LOCK/K 1

817| 23 (20089030060 |[2t& , AZE LABEL , THROTTLE 1

817/ 25 (20089100160 (2t , F=2l/5t2 0 H LABEL , CAUTION/LOCK 1

817 26 (20089030090 ot AISARIXIK LABEL , MAIN SWITCH/K 1

817 27 (20089030020 |t , =TI H/K LABEL , LEVELING/K 1

817 28 (20019030040 |cte, AR S AK LABEL , MODEL/ENGINE/K 1

817/ 30 (20089030160 |2t , A2 XI/K LABEL , SWITCH/K 1

817 31 (20089030170 ot FEK LABEL , FUSE/K 1

817 32 (20089100120 cHE B D/CI S H S (K) |LABEL , WARNING/FORBID WALKING 1

817 33 (20089010550 0t3,&8/2 MARK, FR/RH 1

817/ 33 (20089016550  [O}3,F/(NH) MARK, FR/RH(NH) 1

817 34 (20089010540 0t3, &% MARK, FR/LH 1

817 34 (20089016540  [O}3 F/EHNH) MARK, FR/LH(NH) 1

817 35 (10019010033 7|18 HE(F¢ 2HMZ) |LABEL , MODEL/IMPORT 1

817| 36 (V5502040093 [Eetelidels RIVET , BLIND 4x9.3 4

NOTE

225



FIG 817

PRO600V

che & Al

LABEL, DETAIL

P1

Year / Month

2015/03

A 72 [zEzvEa e

SUPER.
,./

16

w W4y

SN 5

WOW A2 FHE0 U B,
8 7m0l 8HK oHIAE.

— 7

1

Dbl | 424 225 Ban

BaNE B HEo

AZF 2

.

34

e HH0l ey
A51H HEe we
YEIHE FHE
PHINE. 2201-910-002-0

HNR :385447-02

B2E2: 13.0kW3400rpm
HOEN: 14.5kW/3400r0m
RZEs:

RET : Briggs & Stratton([] 3)
23N EYBNE(F)

R 330 AU 198050
™ TR

waw . im. <010

32

35

28

NOTE

296




H/a

FIG 817 chetl AbA| Year/Month___

P1
LABEL, DETAIL 2015103
PRO600V

M| B ZH T £ F ¥ 7 & =+ 2EHE| MEHEHZY L/}
KEY NO. PART NO. DESCRIPTION SPEC. Qry. REPAIR | EFFECTIVE DATE REMARKS
817 02 (20089040030 ctell | 201K LABEL , CROSS FEED/K 1

817 03 (20089100110 ot F=ol/F = LABEL , CAUTION TREATMENT 1

817| 04 (20089040050 ot H 2K LABEL , DEGREE/K 1

817 05 (20089030010 |ct&, =HZK LABEL , CHAGE/MAIN/K 1

817| 06 (22019100060 ctel, fIE/Eo e LABEL , DANGER/FIRE 1

817/ 07 (20089100150 [ctg, %ﬂ/%’o‘%ﬂ LABEL , WARNING/RIDING 2

817| 08 (20089100130 |2t , =2l/0tAH LABEL , CAUTION/MARKER 2

817 09 (22019100010 |ctd, =2|/& A LABEL , CAUTION/CHECK 2

817 10 (20089100170 |t , =2l/HiEicl(K) [LABEL , BATTERY/K 1

817| 11 (20089100140 [2t&, =ol/s| &= LABEL , WARNING/SHAFT 1

817| 12 (20089010530 03, MARK , CTR 2

817 13 (35529100260 |2+ (& 2/UHDIJtA) LABEL , WARNING/GAS 1

817 14 (20089040010 ctel | 2 F K LABEL , AMOUNT/SEEDLING/K 1

817/ 15 (20089040020 (2, 2 Ol=&/K LABEL , DEPTH/K 1

817| 17 (22019100070 ctel | F=OI/HE LABEL , CAUTION/BELT 1

817| 18 (17689100240 [2t&, =2/A 3D LABEL , CAUTION MUFFLER 1

817/ 19 (20089030140 ot =2HK LABEL , HILL SPACE/K 1

817/ 20 (20089030080  [2t& , 2FXI/K LABEL , SENSITIVITY/K 1

817 21 (20089040040 et 2F R ZH XK LABEL , CLUTCH/PLANTING/K 1

817| 22 (20089030100  [2tdll, D AH/K LABEL , LOCK/K 1

817| 23 (20089030060 |[2t& , AZE LABEL , THROTTLE 1

817/ 25 (20089100160 (2t , F=2l/5t2 0 H LABEL , CAUTION/LOCK 1

817 26 (20089030090 ot AISARIXIK LABEL , MAIN SWITCH/K 1

817 27 (20089030020 |t , =TI H/K LABEL , LEVELING/K 1

817 28 (20019030040 |cte, AR S AK LABEL , MODEL/ENGINE/K 1

817/ 30 (20089030160 |2t , A2 XI/K LABEL , SWITCH/K 1

817 31 (20089030170 ot FEK LABEL , FUSE/K 1

817 32 (20089100120 cHE B D/CI S H S (K) |LABEL , WARNING/FORBID WALKING 1

817 33 (20089010550 0t3,&8/2 MARK, FR/RH 1

817/ 33 (20089016550  [O}3,F/(NH) MARK, FR/RH(NH) 1

817 34 (20089010540 0t3, &% MARK, FR/LH 1

817 34 (20089016540  [O}3 F/EHNH) MARK, FR/LH(NH) 1

817 35 (10019010033 7|18 HE(F¢ 2HMZ) |LABEL , MODEL/IMPORT 1

817| 36 (V5502040093 [Eetelidels RIVET , BLIND 4x9.3 4

NOTE

227



	PRO600V-목차
	슬라이드 번호 1
	슬라이드 번호 2
	FIG 002
	슬라이드 번호 4
	슬라이드 번호 5
	슬라이드 번호 6
	슬라이드 번호 7
	슬라이드 번호 8
	슬라이드 번호 9
	슬라이드 번호 10

	2

